(=) KINGLONG

XMQ6127J PARTS CATALOGUE
(Malta)

SeriesNo. AB500002
XIAMEN KINGLONG UNITED AUTOMOTIVE INDUSTRY CO., LTD.

Nov., 2010 CHINA



Preface

Dear usersof Kinglong Bus:

Thanksfor your choice of Kinglong Bus!

King Long company takes human-oriented, penetrates active service to every tache of before sales and after salesis our service principle. In order to
fulfill our servicesin a better way, we have made“ XM Q6859Y Parts Catalog. This catalog has included the name, code, specification, quantity of the parts
constituting the assembly or systems and theinstallation relationship pictures among various partsfor your reference at maintenance and buying parts.

To make certain you can buy correct King Long bus parts, you should pay attention to the following notes when you buy XM Q6127J series buses parts of
King Long company:

1. “XMQ6127J Parts Catalog” isonly applicable to XM Q6127J series buses of King Long Company, it isunavailable for other types;

2. With the increasing improvement of product structure or technology and new requirements raised by users, there may be some difference between
partial structures of products you have bought and thereated introduction to them in this book. In such a case, the practical object should be followed. You
arekindly required to make such information as bustype, production No. and part code known to usfor the correct supply of your desired parts at buying.
We will replenish and perfect this atlas constantly at a proper time, we aretruly sorry to bring you inconvenience before the correcting ;

3. To make certain the quality of the parts you buy, please purchase the parts at king long service stations. franchised dealers. spares department at
Kinglong bus headquarter and retail center.

“XMQ6127J Parts Catalog” is designed by Kinglong United Automative Industry Co., Ltd, . And you are kindly required to point out the unavoidable
defectsfor theincreasing perfection of this atlas.

We sincerely express our thanksfor your concern and deep favor for Kinglong Bus, and also wish you and your unit a thriving business and plain sailing!

Parts consultation telephone: +86- 592-6370857

Fax : :+86- 592-6371120

Xiamen King long United Automotive Industry Co., Ltd,
Nov., 2010



) KINGLONG

RETWL BB 40 1SLS. 9E5280B  (21944847)

Cummins engine Set, Upper Engine Gskt

FFs FARY T AR BEILAATR HE L XA B/

Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3046201 O B} 1l O sedingring 1

2 3073966 O B /el O sedingring 1

3 3627695 O B}l O sedlingring 1

4 3678603 O B}l O sedingring 2

5 3682177 O B} 1l O sedingring 1

6 3755843 TR 1Y e 2 % 2 Sealing gasket of supercharge 1

7 3883284 O B}l O sedlingring 1

8 3901356 TR 1Y e 2 % 2 Sealing gasket of supercharge 1 Holset P/N 3709861

9 3920773 B Sealing ring 1 M18

10 3922794 O B} 1l O sedlingring 1

11 3931824 O B /1l O sedlingring 1

12 3937142 EaEa i Seal, Injector 6

13 3937479 AR Gasket, Exhaust Manifold 6

14 3937706 AL Gasket, Oil Drain 1 Replace With 5264569

15 3940245 W Ry Gasket, Hydraulic Pump 1

16 3959798 I 25 H Gasket, Valve Cover 1

17 3963983 gy Washer, Sealing 2 12mm

18 3963988 gy Washer, Sealing 5 M14

19 3963990 Bl Washer, Sealing 23

20 3966708 Gasket, Rkr Lever Housing 1

21 3967059 AL EE Gasket, Cylinder Head 1

22 3967891 Pk w4 Sealing gasket 1

23 3990084 O B 1/ 1l O sedingring 1

24 4010519 O B /1l O sedlingring 3

_1_



(R KNG LONG

RETWL BB 40 1SLS. 9E5280B  (21944847)

Cummins engine Set, Upper Engine Gskt

5 TG ICHFR B FR HE L EiA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 4010643 O JE#% } pel O sedling ring 2
2 4062328 O J#% i} pel O sedling ring 6
3 4890926 O JE#% :} pel O sedling ring 6
4 4934280 O JE#% :} pel O sedling ring 1




(=) KING LONG

REPLTRRFA

Set, Lower Engine Gskt

FF5 ARG 3R BEILATR HE LA E-2as

Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3073966 O e & O sedling ring 1

2 3201562 O e & O sedling ring 1

3 3899283 O e & O sedling ring 1

4 3910260 O e & O sedling ring 1

5 3918174 TR HE Gasket, Oil Cooler Core 1

6 3920773 Gk Washer, Sealing 1 M18

7 3924148 2 5 Plug 1 M22 x 1.50 x 14

8 3929011 Gasket, Lub Qil Clr Cover 1

9 3930911 O e & O sedling ring 1

10 3938160 By Gasket, Oil Pan 1

11 3939352 By Gasket, Oil Suc Connection 1

12 3939353 J i B Gasket, Rear Cover 1

13 3940245 W)y Gasket, Hydraulic Pump 1

14 3940386 O e & O sedling ring 1

15 3944293 Ja A E RN Gasket, Gear Housing 1

16 3945603 P Joint sealing gasket 1

17 3963988 Gk Washer, Sealing 3 M14

18 3963990 Gk Washer, Sealing 13

19 4010519 O B & O sedling ring 4

20 4010643 O e & O sedling ring 2

21 4025270 [IRE=E) Kit, Front Seal Service 1 Includes Installation Tool

22 3908141 EHTH Tool, Sedl Installation 1 Sold In Higher Level Assy/Kit

23 3921927 EES Sedl, Oil 1 Serviced as 4025270

24 3938077 B KR B Locking nut 6

_3_



(=) KING LONG

REPLTRRFA

Set, Lower Engine Gskt

FFs FHRH HIC A FR Y HE FAfr #HE

Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 4089342 i At s 241 Kit, Crankshaft Seal 1
2 3909409 HETH Tool, Seal Installation 1 Sold In Higher Level Assy/Kit
3 3970548 HED) Sedl, Oil 1 Serviced as 4089342
4 4089425 HETHR Tool, Seal Installation 1 Sold In Higher Level Assy/Kit
5 4940231 HETHR Tool, Seal Installation 1 Sold In Higher Level Assy/Kit
6 4902952 PRI E Gasket, Fuel Pump 1




® KINGLONG

AU AKX B IE AL A%
Front Drive Adapter

af953gh




) KINGLONG

AU AKX B IE AL A%
Front Drive Adapter

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3901859 NI L R IRET Screw, Hex Flange Head Cap 4 M12x 1.75 x 55
2 3939088 iikaipeTiRe Adapter, Crankshaft 1




FR MM H RS E
Air Heater Starting Aid

® KINGLONG

ah953gg




) KINGLONG

FR MM H RS E
Air Heater Starting Aid

5 TR R B HE AL B/IE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 4937727 AN Heater, Intake Air 1
2 |3967891 S STEIRA Joint sealing gasket 1




(=) KING LONG

A
Nameplate

N\

ap952g|




) KINGLONG

A

Nameplate
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 4996962 e Nameplate 1

_10_



(RS

(=) KING LONG )
8 u 5 E 5 Cylinder

bbe03gw

_11_



) KINGLONG

(RS

Cylinder
FFs FARY T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3629497 Draincock 1
2 3008468 HIE Pipe plug 1 1/2 NPT
3678921 02 9 Plug 1 M14x 1.5x 16
3678912 O JB#% $1 el O sealing ring 1 M14
4 3678922 5 9 Plug 1 M14x 1.5x 16
3678923 5 9 Plug 5 M10x 1x 135
5 3678924 5 9 Plug 1 M10x 1x 135
6 3678925 O JB#% $1 el O sealing ring 1 M10
7 3900257 SENLH Dowel, Pin 2
8 3901846 SENLH Dowel, Pin 2
9 3901969 I 2 Expansion plug 1
10  |3907177 JETR % ) Sealing ring 6
11 3909025 VAY; kot d LA Screw, Hex Flange Head Cap 6 M8 x 1.25x 55
12 [3926048 O T $1 il O sealing ring 1
13 3966286 NPT L SR IRET Screw, Hex Flange Head Cap 1
3971391 Al Block, Cylinder 1 Sold In Higher Level Assy/Kit
14 143066 I 2 Expansion plug 3
15 3004258 MK 2 Expansion plug 4
16 |3900956 MK 7€ Expansion plug 3
17 3905401 MK 2 Expansion plug 4
18 (3945329 e Bushing 7
19 (3948095 UL E Liner, Cylinder 6 Sold In Higher Level Assy/Kit
20  |3966035 ] P HEAT Guide, Tappet 12
21 3970810 NPT L R IRET Screw, Hex Flange Head Cap 14

_12_



) KINGLONG

(RS

Cylinder
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
22 3970955 F a5 Cap, Main Bearing 7
23 3971390 ik Block, Cylinder 1
24 4944337 T TRV HIME Nozzle, Piston Cooling 6

_13_



i
sssss Crankshaft Assembly




(=) KINGLONG o e

Crankshaft Assembly
FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3965012 KB % Crankshaft, Engine 1 Purchase Individual Parts
1 3965011 RANHL 4 Crankshaft, Engine 1
2 3918776 iRy Gear, Crankshaft 1
3 3904483 SENL Dowel, Pin
4 3944158 BV Bearing, Main 6 Sold In Higher Level Assy/Kit
5 3945859 HHEGEHRIPIN Bearing, Crankshaft Thrust 1 Frife
6 3944153 BV Bearing, Main 7 Sold In Higher Level Assy/Kit
3945918 PDC4{ Kit, PDC 1 0.25 mm Oversize
4 3944159 F A& Bearing, Main 6 0.25 mm Oversize
3944164 HHEHEHRIPIN Bearing, Crankshaft Thrust 1 0.25 mm Oversize
6 3944154 F A& Bearing, Main 7 0.25 mm Oversize
3945919 F A& Bearing, Main 1 0.50 mm Oversize
4 3944160 F A& Bearing, Main 6 0.50 mm Oversize
3944165 HHEHE(RIPIN Bearing, Crankshaft Thrust 1 0.50 mm Oversize
6 3944155 F A& Bearing, Main 7 0.50 mm Oversize
3945920 PDC4! Kit, PDC 1 0.75 mm Oversize
4 3944161 F A& Bearing, Main 6 0.75 mm Oversize
3944166 HHEHEHRIPIN Bearing, Crankshaft Thrust 1 0.75 mm Oversize
6 3944156 F A& Bearing, Main 7 0.75 mm Oversize
3945921 PDC4{ Kit, PDC 1 1.00 mm Oversize
4 3944162 BV Bearing, Main 6 Sold In Higher Level Assy/Kit
3944167 HHEHE(RIPIN Bearing, Crankshaft Thrust 1 1.00 mm Oversize
6 3944157 F A& Bearing, Main 7 1.00 mm Oversize
3926126 J i Rear Seal, Wear Sleeve Kit 1 Rear

_15_



) KINGLONG

P A A

Crankshaft Assembly
FFs FARY T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
7 3925530 i Sedl, Oil 1 Sold In Higher Level Assy/Kit
8 3925532 & Sleeve, Wear 1 Sold In Higher Level Assy/Kit
3925343 Ft Seal Ser Kit W/Sleeve 1 Fr Non-Automotive Application
3920405 WETH Tool, Seal Ingtallation 1
9 3921928 iES Sedl, Oil 1
10 3924986 & Sleeve, Wear 1 Sold In Higher Level Assy/Kit
11 3924987 i 2 B Shield, Dust 1 Sold In Higher Level Assy/Kit

_16_



® KINGLONG

SILE
Cylinder Liner

bb902gx

_17_




) KINGLONG

k=

Cylinder Liner
FFs FARY R BELHAIR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3800328 4 Kit, Liner 6
3948095 AL Liner, Cylinder 1 Sold In Higher Level Assy/Kit
2 3907177 TR Jt el Sealing ring 1

_18_



® KINGLONG

Piston cooling nozzle

_19_



) KINGLONG

Piston cooling nozzle

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 4944337 T FEV HIWE Nozzle, Piston Cooling 6

_20_



(=) KING LONG

SIITHER
Valve push rod

1

bb900gc

_21_



) KINGLONG

SIITHER
Valve push rod

FFs FHRH HIC A FR Y HE FAfr #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3965966 PEFF 1] Tappet, Valve 12

_22_



® KINGLONG

Cylinder Blk Coolant Plumb

bb908gr

_23_




) KINGLONG

Cylinder Blk Coolant Plumb

FFs FHRH HIC A FR Y HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3008469 B Pipe plug 2 3/4 NPT

_24_



P A VR 2

Crankcase Respirator

bro57gn

_25_



) KINGLONG

P A VR 2

Crankcase Respirator

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 69911 A R4 Clip 1
2 152767 R4 Clip 1
3 3093923 VAY; k= LA Screw, Hex Flange Head Cap 1 M8x 1.25x 14
4 3863140 PR Pan washer 2 M8
5 3863775 fL R i Clamp, Hose 1
6 3900589 VAV RFRet. S Nut, Hexagon Flange 1 M8x 1.25
7 3901865 VAY; k= LA Screw, Hex Flange Head Cap 2 M6 x 1.00 x 20
8 3925883 VAY; k= LA Screw, Hex Flange Head Cap 1 M8x 1.25x 16
3964093 NP % Housing, Breather 1
9 3073966 O T $1 Kl O sealing ring 1
10 3964092 NP Housing, Breather 1
11 4945522 T Tube, Lub Oil Drain 1
12 4945904 FF Brace, Tube 1

_26_



CPR Coolant Plumbint

_27_



@ KING LONG .
B u s £ 5 CPR Coolant Plumbint

FFs FHRH HIC A FR Y HE FAfr #HE

Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 204994 ek Connector, Male 1

2 3900630 NPT L R IRET Screw, Hex Flange Head Cap 1 M8 x 1.25x 20

3 3906216 VAV RPNt s Nut, Hexagon Flange 2 M6 x 1.00

4 4022705 TG sk Elbow, Male Adapter 1

5 4931643 e Pipe plug 1 1/2 NPT

6 4981096 Bk Connector, Qck Disconnect 2

7 4981098 Vi e TE Tee, Plain Adapter 1

8 4991807 Tube, Cpr Water Outlet 1

9 4993224 Tube, Cpr Water Outlet 1

10 5262493 Brace, Tube 1

_28_



® KINGLONG

2 IS HLR &

Air Compressor DisPlumbin

cd900gp

_29_




) KINGLONG

2 IS HLR &

Air Compressor DisPlumbin

5 TR R BELHAIR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3680997 HMZESFE K Joint 1
3678606 O B /1l O sedling ring 1 M27 x 2.00
2 3680998 HMZESHEk Joint 1 M27 x 2.00 x 7/8-14

_30_



® KINGLONG

Coolant Heater Starting Ai

bb908gr

_31_




) KINGLONG

Coolant Heater Starting Ai

FFs FHRH HIC A FR Y HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3008469 B Pipe plug 1 3/4 NPT

_32_



EEEEE

Cpr Air Inlet Arrangement

e

_33_



) KINGLONG

Cpr Air Inlet Arrangement

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 43828 A Clamp, Hose 4 1116-112in.

2 3056138 Hose, Plain 2
3 3936169 Coupling, Elbow Hose 1
4 4929251 Tube, Compressor Air Inlet 1

_34_



FRE4EHL
Air compressor

(=) KING LONG

_35_



) KINGLONG

ZEgEHL

Air compressor

5 TS AR ey HE L¥0A #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3900634 Screw, Hex Flange Head Cap 2 M10x 1.50 x 50

2 3903210 Nut, Hexagon Flange 2 M12 x 1.75

3 3916048 Hose 1

4 3925344 Screw, Hex Flange Head Cap 4 M10x 1.50 x 30

5 3937122 Stud 2 M12 x 1.75 (Each End) x 54.99

6 3940245 Gasket, Hydraulic Pump 1

7 3942911 Brace, Air Compressor 1

8 3944000 Spacer, Mounting 1

9 3945212 Elbow, Plain Union 1 M10 x 1.00 x 7/16-20
4936218 Compressor, Air 1 Recon Equivaent 4936218 RX

10 3942497 Gear, Accessory Drive 1

11 4937462 Compressor, Air 1
4936226 Kit, Air Compressor Repair 1 Services 4933559 Ports Major
4089222 Kit, Rear Seal & Adpt. 1 Services 4933559
4089238 Kit, Gskt & Sedls1 Cyl 1 Services 4933559 Single Major
4089675 Plug, Solid 1 Services 4933559
4089677 Adapter, Spline 1 Spline Adapter, 11th

_36_



PR 2%

(=) KING LONG
S e Tl Shock absor ber

_37_



) KINGLONG

PR 2%

Shock absor ber
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3914118 Screw, Hex Flange Head Cap 5 M14 x 1.50 x 60

2 3967014 Damper, Vibration 1

3943978 Pulley, Crankshaft 1

3944063 Pulley, Crankshaft 1

4 3943977 Adapter, Crankshaft 1

_38_



) KINGLONG

SOFTWARE,CUSINTERFACE

FFs FARY T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
D091202 SOFTWARE,CUS INTERFACE Customer interface software

_39_



(=) KING LONG

TR
Thermostat

_40_



) KINGLONG

TR

Thermostat
FFs FARY T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 4930594 REpTE Thermostat 1

_41_






) KINGLONG

7oL %R
Charger Installation

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3018007 Plain washer 1 M16
2 3171181 Nut, Hexagon Flange 1
3 3281533 Charger belt pulley 1
4 3286653 Brace, Alternator 1
5 3903112 Screw, Hex Flange Head Cap 3 M10x 1.50x 30

_43_



(=) KING LONG




) KINGLONG

RENVLATSCER
Enginefront bracket

FFs FARY T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3902451 Screw, Hex Flange Head Cap 4 M12 x 1.75 x 90
2 4942250 Support, Front Engine 1

_45_



PR B % B

Fan driving device

(=) KING LONG

fag40gd

_46_



) KINGLONG

PR B % B

Fan driving device

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3942896 Support, Fan 1
1 3942895 Support, Fan 1
2 3910739 Bearing, Ball 1
3 3911924 Hub, Fan 1
4 3923044 Retainer, Fan Hub 1
5 3907769 Hexagon bolt 1 M10x 1.75 x 70
6 3035960 Circlip 2
7 3900634 Screw, Hex Flange Head Cap 4 M10x 1.50x 50
8 3926855 Pulley, Fan 1

_47_



SSSSS




) KINGLONG

Fan Drive Mounting

FFs FHRH T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3902460 Screw, Hex Flange Head Cap 4 M10 x 1.50 x 25
2 3915490 Plate, Clamping 1

_49_



) KINGLONG

YA B 2

Fuel filter pipe
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3925883 Screw, Hex Flange Head Cap 1 M8x 1.25x 16
3963990 Washer, Sealing 2
3969822 Connection, Adapter 2
4932396 Tube, Fuel Supply 1
4946580 Tube, Fuel Supply 1
4946582 Brace, Tube 1

_50_



EEEEE

Fud filter

_51_




) KINGLONG

WA JETE 2%

Fuel filter
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3089016 Screw, Hex Flange Head Cap 2 M10x 1.50 x 35
2 3902114 Screw, Hex Flange Head Cap 2 M8x 1.25x 30
3 3965155 Support, Filter 1
4 3972686 Screw, Hex Flange Head Cap 2 M8x 1.25x 45
5 3959614 Decd 1

3959608 Filter, Fuel 1

3678923 Plug 2 M10x 1x 135

6 3678924 Plug 1 M10x 1x 13.5
7 3678925 0 sealing ring 1 M10
8 3959613 DB A PR IE AT Filter seat connector 1
9 4990848 Head, Fuel Filter 1 Cummins Filtration P/IN FF5632
10 3959612 Filter, Fuel 1 Purchase From Fleetguard

_52_



KR

(=) KING LONG
B u s E 5 Flywheel house

_53_



) KINGLONG

KR
Flywheel house

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3281199 Housing, Flywheel 1 M8x 1.25x 15
2 3912072 Screw, Self Tapping Metal 2 3/4-16 UNF
3 3904181 R 7€ Plug 1
4 3908095 AR Cover plate 1
5 3910248 Plug, O Ring 1
6 3910260 O e & O sealing ring 1 Order Individual Parts
3357700 Cover, Rear 1
7 3933384 Cover, Rear 1 Serviced as 4089342
3970548 Sed, Qil 1
9 3912473 g O sedling ring 1
10 3991306 Screw, Hex Flange Head Cap 8
11 3939353 Gasket, Rear Cover 1 M12 X 1.75 X 40
12 3920447 Screw, Hex Flange Head Cap 12

_54_



SSSSS




) KINGLONG

Fuel Inlet Fitting

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3992086 Adapter, Fuel Connector 1
129866 AMREE L Outer thread joint 1
3040817 O e & O sealing ring 1
3 3100516 AMREE Sk Outer thread joint 1 7/8-14 UNF

_56_



(=) KING LONG |
B v s E s Fuel Pump Mounting

3 8—>

@ﬂ-—-—m

-

_57_



) KINGLONG

Fuel Pump Mounting

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3899283 O JE#% k5 el O sealing ring 1
2 3902116 Screw, Hex Flange Head Cap 1 M12 x 1.75 x 50
3 3902662 Nut, Hexagon Flange 4 M10x 1.50
4 3904446 Screw, Hex Flange Head Cap 1 M10x 1.50x 70
5 3926722 FELTE % ) Sealing ring 1
6 3937123 Stud 4 M10 x 1.50 (Both Ends) x 50
7 3942764 Gear, Fuel Pump 1
8 3979337 Support, Fuel Pump 1

_58_



WA 2R

(=) KING LONG
B u 5 E 8 Fuel pump

_59_



) KINGLONG

WA 2R

Fuel pump
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3973228 Assembly, Fuel Pump Individual Parts Available
1 3963990 Washer, Sealing 3
2 3969822 Connection, Adapter 3
4903462 Pump, Fuel 1

3329899 Dowel, Pin 1
4 3330252 Washer, Spring 1

3678923 R Plug 3 M10x 1x 135
5 3678924 R Plug 1 M10x 1x 135
6 3678925 O JB#% &} O sedling ring 1 M10
7 3867640 O B} 1l O sedling ring 1
8 3926593 Nut, Regular Hexagon Jam 1
9 3928873 Screw, Hex Flange Head Cap 7 M8 x 1.25x 40
10 3946085 12 ff ki Bolt 4
11 4010636 Seal, Fuel Pump Body 1
12 4061755 Hub, Accessory Drive 1
13 4076671 Tappet, Pump 2
14 4088604 Body, Fuel Pump 1 Service With 4009877 RX
15 4088866 Pump, Fuel 1 Recon Equivalent 4088866 NX
16 4902732 Head, Fuel Pump 1 Recon Equivalent 4902732 NX
17 4902780 Gasket, Cover Plate 1
18 4903291 Tag, |dentificati 1
19 4903463 JELTR % ) Sealing ring 1
20 4903464 FELTE % ) Sealing ring 1
21 4903465 il Sealing ring 1

_60_



) KINGLONG

WA 2R

Fuel pump
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
4903466 Adapter, Fuel Pump 1
22 4088595 Screw, Socket Head Cap 3
23 4903467 Adapter, Fuel Pump 1
24 4903523 Actuator, Etr Fuel Control 1 Recon Equivalent 4903523 NX

_61_



WA RS

Fuel system accessories

(=) KING LONG

_62_



) KINGLONG

WA RS

Fuel system accessories

5 TS AR ey HE L¥0A #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3010596 Screw, Captive Washer Cap 4 3/8-16x114in.
2 3903990 Screw, Hex Flange Head Cap 2 M10x 1.50x 20
3 39443845 Bracket, Filter 1
4 3954786 Harness, Wiring 1
3959611 Filter, Fuel 1
3678923 g Plug 1 M10x 1x 13.5
5 3678924 g 5 Plug 1 M10x 1x 13.5
6 3678925 O B}l O sealing ring 1 M10
7 3847494 Screw, Self Tapping Meta 2
8 3943780 DET o BB AT Filter seat connector 1 Mechelen Parts
9 3944986 Head, Fuel Filter 1 Cummins Filtration Part
10 4897838 Element, Heating 1 Cummins Filtration Part
11 3954905 Sensor, Temperature 1 Cummins Filtration Part
12 3954907 FRE % 4 el Sealing ring 1
13 4070801 Filter, Fuel 1 Cummins Filtration Part
14 4898876 O B /el O sealing ring 1

_63_



IR
Fuel supply pump

(=) KING LONG

_64_



) KINGLONG

IR
Fuel supply pump

5 TS AR ey HE L¥0A #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
4997187 Pump, Fuel Transfer 1 Service As 5260634

1 3903035 Screw, Banjo Connector 2 M12 x 1.50 x 24

2 3913638 Screw, Hex Flange Head Cap 4 M6 x 1.00 x 16

3 3955110 Bracket, Transfer Pump 2

4 3963991 Washer, Sealing 1 M14

5 3963990 Washer, Sealing 6

6 4935040 Tube, Fuel Supply 1

7 3966320 Tube, Fuel Supply 1

8 4933571 Valve, Check 1

10 5260634 Pump, Fuel Transfer 1

9 3955114 Isolator, Vibration 2

11 4997021 Cooler, Electronic Control 1

12 3972088 Connection, Adapter 1

_65_



R %

(=) KING LONG |
B u s £ 5 Fuel pipe

ft970gs

_66_



) KINGLONG

R %

Fuel pipe
5 TS AR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3061833 HMZSHE K Outer thread joint 1
1 3046201 O B} 1l O sedling ring 1
2 3061832 HMZESFE K Outer thread joint 1
3 3089016 Screw, Hex Flange Head Cap 2 M10x 1.50 x 35
4 3629452 Clip 1
5 3903035 Screw, Banjo Connector 4 M12 x 1.50 x 24
6 3903990 Screw, Hex Flange Head Cap 1 M10x 1.50 x 20
7 3924725 Screw, Banjo Connector 1 M14 x 1.50 x 26
8 3957290 Valve, Check 1
9 3963988 Washer, Sealing 3 M14
10 3963990 Washer, Sealing 9
11 3966656 Connection, Fuel Block 1
12 3968424 Tube, Fuel Drain 1
13 3968427 Tube, Fuel Drain 1
14  [3977851 WE e Plug 1
15 3992087 Adapter, Fuel Connector 1
16 5254031 Tube, Fuel Drain 1

_67_



) KINGLONG

R

Flywheel
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3281506 Adapter, Crankshaft 1
3281540 Adapter, Fly Ring Gear 1
3281505 Adapter, Fly Ring Gear 1
3907308 Gear, Flywheel Ring 1

_68_



) KINGLONG

MOUNTING,FLYWHEEL

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3281507 Ring, Clamping 1
3931446 AYi PN Yis Hexagon bolt 8

_69_



AR =ER
Front gear house cover

(=) KING LONG

_70_



) KINGLONG

B AR =

Front gear house cover

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3925883 Screw, Hex Flange Head Cap 13 M8x 1.25x 16
2 3926863 Screw, Hex Flange Head Cap 11 M8x 1.25x 50
3 3938077 B R R) Locking nut 5
3942535 Sedl, Oil 1 Serviced as 4024883
4 3921927 Sedl, Oil 1 Serviced as 4025270
3941786 Carrier, Sed 1
6 3958112 Cover, Gear 1

_71_



® KINGLONG

Gear Cover Mounting

1

N

th944gb|

_72_



) KINGLONG

Gear Cover Mounting

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3925883 Screw, Hex Flange Head Cap 2 M8x 1.25x 16

_73_



MR ERS
Front gear house cover

(=) KING LONG

_74_



) KINGLONG

B AR =

Front gear house cover

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3900631 Screw, Hex Flange Head Cap 11 M8x 1.25x 25
2 3926863 Screw, Hex Flange Head Cap 11 M8x 1.25x 50
3942535 Sedl, Oil 1 Serviced as 4024883
3 3921927 Sedl, Oil 1 Serviced as 4025270
4 3941786 Carrier, Sed 1
5 3958112 Cover, Gear 1
6 4946714 B R R Locking nut 5
7 5261712 12 £ S Bolt 2 M8x 1.25x 25

_75_



® KINGLONG

Cabin Heater Plumbing

hc900qqg

_76_




) KINGLONG

Cabin Heater Plumbing

5 TR R BELHAIR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 156075 MK 7€ Expansion plug 2 13/16in.
2 3008468 EHIE Pipe plug 5 1/2 NPT
3 3008469 HIE Pipe plug 2 3/4 NPT

_77_



R

Intake pipe joint

ic955gw

(%) KING LONG

_78_



) KINGLONG

HREEL

Intake pipe joint

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3067979 V AL S Clip 1
2 4992509 O e & O sealing ring 1
3 3682674 Connection, Air Transfer 1
4 3968371 Connection, Air Intake 1

_79_



® KINGLONG

I ntake Connection Mounting

1

\@:

/@

2NN
—c:r:@/

(ic956gi

_80_



) KINGLONG

I ntake Connection Mounting

FFs FARY T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3943682 Screw, Hex Flange Head Cap 2 M8 x 1.25 x 160
2 3902112 Screw, Hex Flange Head Cap 2 M8x 1.25x 80
3 3967891 P Joint sealing pad 1

_81_



@ KING LONG . .
B U s E 5 Air Intake Manifold

_82_



) KINGLONG

Air Intake Manifold

FFs FARY T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3902114 Screw, Hex Flange Head Cap 13 M8x 1.25x 30
2 3970134 Gasket, Int Manifold Cover 1
3 3976716 Cover, Intake Manifold 1

_83_



(=) KING LONG

WREREL

Pneumatic tube joint

N\

_84_



) KINGLONG

WREREL

Pneumatic tube joint

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3008465 12 Pipe plug 2 1/8 NPT
2 3883284 O T $1 el O sealing ring 1
3 3883977 Pipe, Air Transfer 1
4 3972681 V A g Clip 1

_85_



EEEEE

la953go




) KINGLONG

Lifting Arrangement

FFs FHRH T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 4983728 Bracket, Lifting 1
2 4935680 Bracket, Lifting 1
3 4940240 Screw, Hex Flange Head Cap 2 M12 x 1.75 x 25

_87_



sssss Lifting Bracket M ounting

2

6 &

1a951gm

_88_



) KINGLONG

Lifting Bracket Mounting

FFs FHRH T AR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3903990 Screw, Hex Flange Head Cap 2 M10x 1.50x 20
2 4078617 Screw, Hex Flange Head Cap 1

_89_



KNI A 2%

(=) KING LONG

lc953gq

_90_



) KINGLONG

KRNI 2045
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 4931643 I Pipe plug 1 1/2 NPT
2 4933532 e Pipe plug 1 3/4 NPT
3 3906619 e Pipe plug 2 1/8 NPT
4 3918174 Gasket, Oil Cooler Core 1
5 3929011 Gasket, Lub Oil Clr Cover 1

3931084 R 7E Plug 1
6 3930910 R 7E Plug 1
7 3930911 O B & O sealing ring 1

3934410 Valve, Bypass 1
8 3201562 O e & O sealing ring 1

3934278 Valve, Bypass 1

10 3944874 Screw, Hex Flange Head Cap 3
11 3945967 Plunger, Prs Regulator 1 Use W/Dump to Sump ISL Block
12 3966365 Core, Cooler 1
13 3966976 Screw, Hex Flange Head Cap 8 M8 x 1.25x 65
14 3970655 Spring, Compression 1

3974326 Head, Lub Oil Filter 1
15 118227 Dowel, Ring 1
16 3907860 Screw, Hex Flange Head Cap 4 M8 X 1.25 X 25
17 3936365 Valve, Pressure Relief 1
18 3974324 Cover, Lub Oil Cooler 1
19 3966885 Head, Lub Oil Filter 1
20 3992092 S STEIRA Joint sealing pad 1

_91_



) kWG LoNG

DLt 3835 4%
Oil filter

%

If954gt

_92_




) KINGLONG

B JETE 2%

Oil filter
5 TR R BELHAIR HE AL B/IE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3401544 MU P8 #5080 Qil filter Element 1 Cummins Filtration P/N LF9009
1 3401544 ML P8 #5080 Qil filter Element 1 Cummins Filtration P/N LF9009

_93_



(=) KING LONG

Oil Level Gauge

obBgggb|

- 94 -



) KINGLONG

Oil Level Gauge
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
4989263 U Dipstick 1
1 3974288 R Dipstick 1
2 3969058 Tube, Oil Gauge 1
3 3965149 Brace, Tube 1
4 3925883 Screw, Hex Flange Head Cap 1 M8x 1.25x 16
5 3900240 ISR Hexagon nut 1 M8x 1.25
6 3943808 MK 2 Expansion plug 1

_95_



® KINGLONG

Lubricating QOil

R

.

N
Ok
N

S
3

N

-1

_96_



) KINGLONG

Lubricating QOil
FFs FHRH HIC A FR BEILAATR HE XA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3916103 Tag, Instruction 1

_97_



® KINGLONG

RTE
Oil pump

Ip940gb

_98_




) KINGLONG

HLHZR

Oil pump
FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3991123 Pump, Lubricating Oil 1
2 3900677 AYiiPS ¥ Hexagon bolt 4 M8 x 1.25 x 30

_99_



::::: Oil Fill Arrangement

ob955¢ga

- 100 -



) KINGLONG

Oil Fill Arrangement

5 TS HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
4945762 Cap, Filler 1
1 4962608 Cap, Filler 1
4 3936876 TR Jt e Sealing ring 1
2 3903475 TR Jt el Sealing ring 1
3 3921644 Connection, Oil Filler 1

- 101 -



SSSSS

0b955¢t

- 102 -




) KINGLONG

fRES

Cylinder cover

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3910495 Screw, Hex Flange Head Cap 2 M12 x 1.75x 30
2 3920706 ik 2 Expansion plug 1
3 3964393 Connection, Oil Drain 1
4 3906696 FE 2% Jt el Sealing ring 1

- 103 -



(=) KING LONG

- 104 -



) KINGLONG

T 72

Oil sump
FFs FHRH HIC A FR Y HE FAfr #HE

Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3354384 Tube, Lub Oil Suction 1

2 3356711 Brace, Tube 1

3 3900628 Screw, Hex Flange Head Cap 2 M6 X 1.00 X 30

4 3901865 Screw, Hex Flange Head Cap 3 M6 x 1.00 x 20

5 3902425 Washer, Sealing 1 M22

6 3906216 Nut, Hexagon Flange 1 M6 x 1.00

7 3907860 Screw, Hex Flange Head Cap 32 M8 X 1.25 X 25

8 3910960 P JE] Plain washer 1 M6

9 3924148 R FE Plug 1 M22 x 1.50 x 14

10 3926865 Spacer, Mounting 2

11 3927606 Plate, Cyl Block Stiffener 1

12 3930408 Gasket, Qil Pan 1

13 3939352 Gasket, Oil Suc Connection 1

14 3973071 W FE Plug 1 M18x 1.5

15 4980381 Pan, Oil 1

- 105 -



@ KING LONG
B w s E £ Eng Cnt Module Plumbing

- 106 -



) KINGLONG

Eng Cnt Module Plumbing

s ARG Hh AR JELHAFR HE BAAL E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3963990 Washer, Sealing 1
2 3966128 Tube, Fuel Supply 1
3 3969822 Connection, Adapter 1
4932393 Tube, Fuel Supply 1
4 3966123 Connector, Tube 2
5 4932394 Tube, Fuel Supply 1

- 107 -



Engine control module

- 108 -



) KINGLONG

KNI

Engine control module

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3900629 Screw, Hex Flange Head Cap 1
2 3900630 Screw, Hex Flange Head Cap 1
3 3900633 Screw, Hex Flange Head Cap 1
4 3901445 Screw, Hex Flange Head Cap 4
5 3913638 Screw, Hex Flange Head Cap 1
6 3920854 Screw, Captive Washer Cap 1
7 3944816 Screw, Hex Flange Head Cap 3
8 3955219 Isolator, Vibration 4
9 3955220 Isolator, Vibration 4
10 3957849 Screw, Socket Head Cap 1
11 3977357 P 34k Wire 1
12 4076493 Sensor, Pressure 1
4076930 Switch, Pressure 1
13 4076931 Switch, Pressure 1
14 [4921574 0 JE% I 18] O-ring seal 1
4921322 Sensor, Prs Temperature 1
15 4903482 0 JE# I 18] O-ring seal 1
16 4921323 Sensor, Prs Temperature 1
4921684 Sensor, Position 1
17 4921685 Sensor, Position 1
18 4928599 0 JE% I 18] O-ring seal 1
4921686 Sensor, Position 1
18 [4928599 0 JE# HI 18] O-ring seal 1
19 4921687 Sensor, Position 1

- 109 -



R KNG LONG

KNI

Engine control module

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes

20 4933570 Cooler, Electronic Control 1

21 4954905 Sensor, Temperature 1

22 4995444 Module, Electronic Control 1

23 4894985 B Nameplate 1

- 110 -



“““““““““““““

Y .l ;
1 .‘\ y ...I'I |
g pp963gg




) KINGLONG

e

Cam shaft

FF5 ARG 3R BEILATR HE LA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3900227 VAY. By Yo Bolt 2

2 3944001 Support, Camshaft Thrust 1

3966430 e Cam shaft 1

3 3972777 Dowel, Pin 1

4 13966431 el Cam shaft 1

5 3950135 Gear, Camshaft 1

- 112 -



& KNG LONG cts

Injector

C——
E—

|46+ 26dd]

- 113 -



R KNG LONG

V3 71 2%

Injector
P FHRG LA R BEILATR HE LE DA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 (4994541 Ty 2% Injector 6
2 5259180 Clamp, Injector 6
3 3397506 Screw, Hex Flange Head Cap 12

- 114 -



(=) KING LONG

Connecting Rod & Piston

- 115 -



) KINGLONG

Connecting Rod & Piston

P FHRG LA R B FR HE LE DA #HIE

Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 4955651 Set, Piston Ring 6
3921919 Ring, 0il Piston 1
3928294 Ring, Compression Piston 1
3964073 Ring, Compression Piston 1
2 13920692 il Circlip 12
3 4995845 Piston, Engine 6
4 3950549 Pin, Piston 6
5 3966244 Bearing, Connecting Rod 6
4944670 Rod, Engine Connecting 6
6 3967347 Rod, Engine Connecting 1
7 4944137 Bushing 1
8 3944679 Screw, Connecting Rod Cap 2
9 3950661 Bearing, Connecting Rod 6

- 116 -



) KINGLONG

R Fe I A4S

Turbo—charger

P FHRG 3R BEILATR HE LE DA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3901356 TG Y s A ) A Sealing gasket 1 Holset P/N 3709861
2 3818823 Stud 4 M10 x 1.5-6G Both Ends
3 3818824 Nut, Hexagon Flange 4 M10 x 1.50
2835422 TN s Turbo—charger 1
4 2835418 e G Hs 7% Turbo-charger 1

- 117 -



) KINGLONG

ImFe g I A4S

Turbo—charger

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
2835422 INEC T s 4 Turbo—charger 1
2835418 INEC T s Turbo—charger 1
1 2834884 WS 1 T a8 il A R Turbo—charger bearing race 1
2 2837901 BN e Housing of air compressor 1
3 2838907 End, Adjusting Link 1
4 2839336 WA HLTEAR Housing of turbine 1
5  |2840364 VAY:: oYK VA Bolt 5
6 3503100 TREC I s 28 Bl Ak Bearing of Turbo—charger 2
7 3504967 SEHPE| Plain washer 2
8 3519163 Screw, Drive 2
9 3519302 RS 1 T S5 g P Heat insulating cover 1
10 3522597 Pin, Roll 1
11 [3523275 0 JE# I8 O-ring seal 1
12 (3527566 il Circlip 1
13 3528121 Coupling, Elbow Hose 1
14 (3528221 il Circlip 1
15 3528414 Nut, Regular Hexagon Jam 1
16 (3528933 0 JE% I8 O-ring seal 1
17 (3531238 il Circlip 1
18 3532195 Spacer, Mounting 2
19 3532217 1EHEIS Thrust ring 1
20 3532427 Baffle, Turbocharger Noise 1
21 |3533163 il Circlip 1
22 13534291 VA ;B sk VA Y Bolt 2

- 118 -



R KNG LONG

A I A4S

Turbo—charger

P FHRG LA R B FR HE LE DA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes

23 3535215 Clamp, Hose 2

24 3536143 A NmEiTE ] Seal ring 2

25 3536388 Bracket, Actuator 1

- 119 -



) KINGLONG

A I A4S

Turbo—charger

P FHRG LA R B FR HE LE DA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
26 537960 Gasket, Adapter 1
27 3592050 Nut, Hexagon Flange 2
28 3595651 WS TR 2% 1 E R A Thrust bearing 1
29 3596402 B IR B Locking nut 1
30 3596448 Plate, 0il Seal 1
31 3596812 Screw, Hex Flange Head Cap 2
32 3597308 Plate, Clamping 2
33 [3597783 DIRTHEER ] 0il retainer 1
34 3758848 pANNEEyC Seal ring 1
35 |3759917 INHA K TR AR Bolt 6
36 3762259 il Circlip 4
37 (4035380 IWEE I s IS | Impeller 1
38 4038545 Actuator, Turbocharger 1
39 4042090 A% Shaft and wheel 1
40 4050467 Connection, Adapter 1
41 |3527619 s Nameplate 1
42 4048774 Hose, Plain 1
43 13901356 TS G Hs s % A Sealing washer 1
44 3818824 Nut, Hexagon Flange 4
45 3818823 Stud 4

- 120 -



) KINGLONG

Injector Plumbing

FF5 ARG 3R BEILATR HE LA E-2as

Item No. Part No. Chinese Name English Name Quantity Unit Notes
3901865 Screw, Hex Flange Head Cap 1
3904446 Screw, Hex Flange Head Cap 3
3946625 Retainer, Inj Ful Sup Cnr 6
3964141 Tube, Injector Fuel Supply 1
3964142 Tube, Injector Fuel Supply 4
3964143 Tube, Injector Fuel Supply 1
4929864 Connector, Inj Fuel Supply 6
3972753 0 Je# O-ring seal 1
4929865 Connector, Inj Fuel Supply 1
4938452 Decal 2
4943246 Brace, Tube 1
4943247 Tube, Fuel Supply 1
4946578 Brace, Tube 1
5254484 Manifold, Fuel 1

- 121 -



) KINGLONG

il 5
Cylinder head

P FHRG LA R B FR HE LE DA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

3960043 Screw, Hex Flange Head Cap 26
3977851 2 SE Conical plug 1
4981796 Gasket, Cylinder Head 1
5267876 Head, Cylinder 1
3900250 Collet, Valve 48
3944452 Retainer, Valve Spring 24
3948578 Seal, Valve Stem 24
3969637 Valve, Exhaust 12
3970727 Valve, Intake 12
3979599 Rotator, Valve 12
4936076 Spring, Valve 12
4936079 Spring, Valve 12
4987983 Head, Cylinder 1
4987984 Head, Cylinder 1
3032693 K 28 Expansion plug 2
3920706 K 28 Expansion plug 18
3940152 Insert, Valve 12
3945093 K 2 Expansion plug

3945094 K 28 Expansion plug

3945095 [ K 2 Expansion plug

3945097 Expansion plug

3968074 Insert, Valve 12
4934063 Guide, Valve Stem 24
4987983 Head, Cylinder 1

- 122 -



(=) KING LONG o

Rocker arm

- 123 -



) KINGLONG

wE

Rocker arm
P FHRG LA R B FR HE LE DA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3901447 Screw, Hex Flange Head Cap 7
2 3943445 Crosshead, Valve 12
3972540 Assy, Rocker Lever 6
3 3941140 Support, Rocker Lever 1
4 3943933 Screw, Hex Flange Head Cap 2
3964713 Lever, Rocker 1
5 3935945 Retainer, Socket 1
3964714 Lever, Rocker 1
6 203131 Nut, Heavy Hexagon 1
7 3941937 Lever, Rocker 1
8 3964720 Screw, Rkr Lever Adjusting 1
9 3964721 Ball, Rocker Lever 1
10 3964722 Socket, Rocker Lever 1
3964796 Lever, Rocker 1
5 3935945 Retainer, Socket 1
10 3964722 Socket, Rocker Lever 1
3964797 Lever, Rocker 1
6 203131 Nut, Heavy Hexagon 1
8 3964720 Screw, Rkr Lever Adjusting 1
9 3964721 Ball, Rocker Lever 1
11 3941934 Lever, Rocker 1
12 3966658 Shaft, Rocker Lever 1
13 3964715 Rod, Push 12
14 3966708 Gasket, Rkr Lever Housing 1
15 3967265 Housing, Rocker Lever 1

- 124 -



(=) KING LONG

Rad Plumbing Connection

1

Oig

rp950qgd

- 125 -




(%) KING LONG

Rad Plumbing Connection

5 E AT ICHFR FILAHR HE L ¥0A #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3943670 Fitting, Orifice 1

- 126 -



(=) KING LONG

HRES
Exhaust Manifold

th94dgc

- 127 -




) KINGLONG

HRES
Exhaust Manifold

FF5 ARG 3R BEILATR HE LA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3945252 Spacer, Mounting 12

2 3944593 Screw, Hex Flange Head Cap 12

3 3937479 Gasket, Exhaust Manifold 6

4 3967751 Manifold, Exhaust 1

5 3937478 Manifold, Exhaust 1

- 128 -



® KINGLONG

Torque Converter 0il Coole

- 129 -



) KINGLONG

Torque Converter 0il Coole

FF5 ARG 3R BEILATR HE LA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
3940116 Plug, Bypass 1
1 ]3089240 0 JB% 3t el O-ring seal 1
2 3943049 2 5 Pipe plug 1
3287902 Coupling, Elbow Hose 1

- 130 -



SIEH

Valve Cover

(=) KING LONG

- 131 -



(=) KING LONG e

Valve Cover

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3900632 Screw, Hex Flange Head Cap 7
2 3959799 Isolator, Vibration 8
3967770 Cover, Valve 1
3 3959798 Gasket, Valve Cover 1
3973511 Cap, Filler 1
4 3968283 Cap, Filler 1
5 3973512 0 JE# HI 18] O-ring seal 1
3970865 Cover, Valve 1
6 3931532 Screw, Self Tapping Metal 3
7 3967462 Cover, Valve 1
8 3967524 Baffle, Breather 1
9 3999620 Screw, Hex Flange Head Cap 1

- 132 -



(=) KING LONG Dy

Corrosion Resistor

FF5 ARG 3R BEILATR HE LA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
S 983 Bushing, Reducing Pipe 2
179901 Valve, Shutoff 2
179903 Coupling, Elbow Hose 2
204163 Head, Corrosion Resistor 1
3008469 e Pipe plug 4
3010596 Screw, Captive Washer Cap 4
3100307 Resistor, Corrosion 1
3920552 Bracket, Filter 1

- 133 -



(=) KING LONG

Bk Sk

Water intake connector

- 134 -



) KINGLONG

BEK#Ek

Water intake connector

P FHRG 3R BEILATR HE LE DA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3008468 e Pipe plug 1 1/2 NPT

2 3008469 e Pipe plug 1 3/4 NPT

3 3900630 Screw, Hex Flange Head Cap 2 M8 x 1.25 x 20

4 3945111 Connection, Water Inlet 1

5 (3945603 PR A Seal gasket 1

- 135 -



(=) KING LONG

H K3k

Water outlet connector

- 136 —



R KNG LONG

H K3k

Water outlet connector

FF5 ARG Hh AR JELHAFR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3900631 Screw, Hex Flange Head Cap 2
2 3944429 Connection, Water Outlet 1

- 137 -






) KINGLONG

PUMP, WATER
P ARG 3R BEILATR HE LE DA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
4089647 Kit, Water Pump 1
1 3973114 Pump, Water 1
3940386 0 JB% 3t el O-ring seal 1
3093730 Screw, Hex Flange Head Cap 3

- 139 -



EEEEE

wp954gg




(%) KING LONG

Belt Tensioner

5 TG LA R B FR HE L EiA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3282081 Screw, Hex Flange Head Cap 1
2 3937555 Tensioner, Belt 1

- 141 -



SSSSS

wp954gh|
pJ94g




) KINGLONG

Water Pump Drive

5 TG LA R B FR HE L EiA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3289404 VR B Ay Belt 1

2 3900635 Screw, Hex Flange Head Cap 1

3 3921533 Shield, Dust 1

4 3935229 Shaft, Idler 1

5 3978324 Pulley, Idler 1

- 143 -



Eng Cnt Wiring Harness

{

AR
oy
-
'

[~

4

) )

Q)
)

B il

N

N

e

- 144 -



) KINGLONG

Eng Cnt Wiring Harness

FF5 ARG 3R BEILATR HE LA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 3900625 Screw, Hex Flange Head Cap 1

2 3913638 Screw, Hex Flange Head Cap 3

3 3963736 Clip, Wire Retaining 8

4 3968886 Harness, Wiring 3

5 5260401 Harness, Etr Cnt Mdl Wrg 1

- 145 -



(=) KING LONG

Exhaust Outlet Connection

- 146 -



) KINGLONG

Exhaust Outlet Connection

P FHRG LA R B FR HE LE DA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 S 605 i S A Locking washer 4

2 S 626 S Plain washer 8

3 3352490 Clamp, Retaining 2

4 3352492 Clamp, Retaining 2

5 3352493 Gasket, Exh Out Connection 1

6 3352494 Gasket, Exh Out Connection 1

7 13900240 IE7N IR RE Hexagon nut 4

8 (3900710 INHA KRR Hexagon head bolt 4

9 4934412 Connection, Exhaust Outlet 1

- 147 -



RENHLER
Engine mounting

X !

- 148 -



) KINGLONG

KAPLESR

Engine mounting

5 TG LA R B FR HE L EiA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
310602420 RENHLG B B AR AT S Right bracket 1
6120Y-FE00-1001020 | & sl )G & B iR Cushion, rear suspension 2
3 310700610 RN BB S Bracket, rear suspension 1
310700620 RGBS 4 Bracket, rear suspension 1
4 [310602410 RENH G & B G A SR Left bracket 1
5 6130Y-DG00-1001044 | & AL & B AT EHAR Right connecting bracket 1
6 6895Y -BC00-1001020 | /& AlAL i & i R Cushion, front suspension 2
7 6130Y-DG00-1001054 |47 Gl A4 SZ BE- K A AL AT Bracket, right 1 310200390
8  [6130Y-DG00-1001053  |/= L4 He- K A ML Ak & Bracket, |eft 1 310200400
9 6130Y-DG00-1001043 | & ahHLl & & AL EFAR L eft connecting bracket 1

- 149 -



HIRA

@ KING LONG |
B v s E s Air Intake system

- 150 -



) KINGLONG

"SRG
Air Intake system

s FARY T FR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 6110Y-F960-1109033  |EAMNLEAKRE Rubber pipe, compressor air intake 1
2 6110Y-W310-1109037 | THIAHEM Kiiel110 Clip, stainless stedl 1
3 6110Y -F960-1109038 TRUANEEAN < Hip143 Clip, stainless stedl 1
4 6120C-DE00-1109030 |4 [ gt <40 &7 Steel pipe, turbocharger air intake 1
5 DQ-KLQ7G-200 TUEAHRE R R A% Annunciator, air filter 1
6 6110Y-W310-1109036 | THAHEM K 4iie190 Clip, stainless stedl 2
7 6110Y -F960-1109032 T UEE ORI E Connecting rubber pipe, air filter outlet 1
8 4493012269 Yk b Upper cover, air filter 1
9 6120Y -JB10-1109010 YR S Air filter assy 1 NLG37-32
10 4592056389 GAPEL Safety element ,air filter 1
11 4592056695 LyES Main air filter 1
12 |4493012265 TUERS N i Lower cover, air filter 1
13 [3900040661 TIER A TG Exhaust mouth, air filter 1
14 |6129Y1-Jb00-1109031 | JEasdt e Rubber pipe, air filter intake 1
15  |Q675220 AR A AL B)) O A i Clip 2

- 151 -



(R KING LONG

HSARS
Air exhaust pipe

- 152 -



) KINGLONG

HSARS
Air exhaust pipe

s FARY T FR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 6120C-DE00-1201025 |47 # b Hubi Thermal insulation board 1
2 6120C-DE00-1201010  |H A 4b P %%(300708-A) Processor, air exhaust 1
3 6140Y2-D700-1203021 |HES )R F i Clip, tail pipe 1
4 6120C-DE00-1203052  |HEA R MUK Tail pipe assy 1
5 i AR S Sensor, water temperature 1
6 6120C-DE00-1201015 |V g4 dii Clip, muffler 2
7 6120C-DE00-1201016 |7 g4 i Clip, muffler 1
8 1537 51 5 15 R B T 2 Nox A% S 2 NoX sensor 1
9 6120C-DE00-1203020  |HEA& Spk Exhaust pipe assy 1

- 183 -



AHR
Cooling system

- 154 -




) KINGLONG

RHIER

Cooling system
FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 6127G-D400-1301010 | /KAf Atk Water tank 1
2 |G00016180G-N600-13090| 4/ X . it i Fan shield 1
3 6120C-DE00-1309010 | X st ik Fan assy 1
4 312103670 A B Fan bracket assy 1
5 6129Y-M300-1308010 | XUk #1443l 4% 5 1k Angle driver assy,fan 1
6 XMQ6122J3W-1312020 | XUkt A% 5l % iz Angle drive shaft assy 1 L=370mm
7 6129Y-JB00-1308200  |ZZifrhfalie k. (9220mm)  (Idle pulley assy 1
8 6129Y-M100-1308015 |+ (i) jz 5 6 ik SEMEAT Bk Tension bar 1

- 155 -



!(l:n!s !.D!Ul.-! BHKE

Cooling water pipe

eXpanslon
wrater tank

~ [ T connected k. el e
- P P 2 “‘"x.H ¥ o w1ith the 2 ___,.-" ..___,:-._ e e Y
) e . water pump 5 -

A

i > oy 35 U Pa
13 L ‘\.____--.-- \'-lx w 2
52 O 12 H07 N\

J —2 & - e
M A O (: _ 3 0
Bahsraleh retarder "r“ » b —2 L 5
inlet - a

tlet ’ ™ ;
= connected e S l —9 i

with the 4 N connected with
water pump. L |

g b . s the Enging =

-

st g N B3y
"‘*—u_f:l- 1 I. e l“--_ | 2

- 156 —



) KINGLONG

BHKE

Cooling water pipe

s FARY T FR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 6127G-D400-1301010 | /KAH sk, Water tank assy 1
2 567507000 AR AL B)) O A Clip 18
3 6110Y-W310-1303013 |44 Cooling rubber pipe 6
4 370502240 IRAR KA Steel pipe, water tank inlet 1
5 6120C-DE00-1303020  |fZMK /K46 Expansion water tank 1
6 XMQ6100SL-1109086 | #h/K ik (25 5% 1371) Rubber pipe, water compensation 1
7 XMQ6122C-1303014 A HIZKA K IR Elbow rubber pipe 4
8 370502260 KL K Water outlet pipeengine 1
9 370502210 IR KA Steel pipe, water tank outlet 1
10  |[370502200 N -G A HE K Steel pipe, retarder water inlet 1
11 |370502250 A - R BIFLIRIK Steel pipe, engine water return 1
12 |370502220 -G A K Steel pipe, retarder water outlet 1
13 |370502230 N -G A HE K Steel pipe, retarder water inlet 1

- 157 -



R R
Intercooler system

Oy S,
. /

S

i

Y - -
il . ..
1 - -
'\-L-"?' ol -~
ko f A :
L

.,

Connected with
turbocharger A
- u Ry
Connected with 5 "‘-;.«.«:H-.
g I LY
i.'h-ﬂ. -.-; .4 __ ,i 5
"--a;@fa <

- 158 -




) KINGLONG

R

Intercooler system

5 TG LA R B FR HE L EiA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 XMQ6128-1119010NB  |rf174 %8 Mk Intercooler assy 1
2 PJY GR-100 C{UEf Clip 4
3 XMQ6112F-1119022 R Silicone pipe 2
4 370304330 JEAMLH AN Steel pipe, compressor air outlet 1
5 PJYGR-110 4 Clip 4
6 360200360 HARE Air intake pipe 2
7 370304340 RN INE Steel pipe, engine air intake 1

- 159 -



RERG
Urea system

(=) KING LONG

- 160 -



) KINGLONG

RERSL

Urea system
FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 6895Y-Bc00-1205022 | AR 48 Bracket, metering pump 1
2 6895Y-BC00-1205020 | /R =Mkl # 42 (Q67312) Ureainjection metering pump 1 (Q67312)
3 6895Y-Bc00-1205035 | /R = G L4111 Truss frame, Urea tank 1
4 |6895Y-Bc00-1205050  [IA {4y a4 Separator, oil / air 1 395220100
5 6895Y-Bc00-1205010 | JR i SRk Ureatank assy 1 17350-LA300
6a  |6119Y-0000-1101051 AR Aof £ Gasket, fuel tank drawstring 1 45*780
6b  [6119Y-0000-1101054 THAR AT IV Y Cushion belt 1V, fuel tank 2 65*600
7 6895Y-Bc00-1205024 | JR HE R Drawstring , urea tank 1
8a  [H01926900Y-BK60-12054 ) 2 )ik 42 Underframe, ureatank 1
8b  |6127Y-D600-1205115 | /K ZHEM K Side pressure plate, urea tank 3
6895Y-BC00-1205011 | /R Z il i &) (454-7373) Vent valve, ureatank 1
6895Y-BC00-1205012 | /R ZEIAV A il J3 A jee s Sensor, urealiquid level and water tempd 1 (816021-01)
6895Y-BC00-1205013 | /R %47 M 4H Urea pipeline 1

- 161 -



SRR

@ KING LONG
8 w s E s Fuel supply system

- 162 -



R KINGLONG

CSTHERS
Fuel supply system

s FARY R BELHAIR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 |211100900 QT ] Fuel tank 1
6127G-DC00-1101041 |+t Strap, fuel tank 2
3 6119Y -0000-1101051 TR P A Gasket, fuel tank drawstring 4
6119Y -0000-1101054 A IV Y Cushion belt 1V, fuel tank 4
4 1101502-025K C AL I Sensor, fuel 1
6120C-DE60-1105011 | yiZK 73 5 8% B, Fuel-water separator assembly 1
211400140 THIT TR AR B Fuel accelerator assy 1

- 163 -



Spare Parts Catalog

ECOMAT 4

Material number: 4182.070.377
4182.004.576

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Tecnical Cover Material number: 4182.070.377 ECOMAT 4/
Page 1 from 2

Pos. Information Amendment number
001 Use case --------------------

002 Customer Golden Dragon Bus Co.

003 City Xiamen

004 DUNS

005 Vehicle / Apparatus ------------------—-

006 Sales Name XML6145

007 Manufacturer Golden Dragon Bus Co.

008 Engineering Name

009 Product Use BUS

010 Vehicle/Hardware Type CITY BUS

011 SOP

012 Engine

013 Sales Designation ISL8.9 E5 280B

014 Manufacturer Cummins

015 Drivetrain type DIESEL

016 Eng.Displ. 8900 cm3

017 Cylinder 6

018 Nom. power 209 kW

019 RPM at nom. power 2100 1/min

020 Nom. torque 1055 Nm

021 RPM at nom. torque 1100 1/min

022 Classification use case ----------------—-—-

025 DYNAMIC TYRE RADIUS 505 mm

026 REAR AXLE RATIO 6.2

027 MAXIMUM SPEED 104 km/h

028 PERMISS.GROSS VEHICLE WEIGHT 24 t

031 ADDITIONAL DESIGNATION, ENGINE EDC CAPS/CM2150
032 STALL SPEED 1852 1/min

034 CONVERTER DIAGRAM Drawing 4168.706.065
035 Drawing 6029.749.019

036 Drawing 6029.749.018

037 ANSCHLUSS Drawing 4139.500.887

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Tecnical Cover
Page 2 from 2

Material number: 4182.070.377

ECOMAT 4/

Amendment number

Pos. Information

038 Product description ------------=-------

039 TRANSMISSION VARIANT 6 HP 504 C
040 SOFTWARE VERSION

041 ENGINE GUIDING WK ACTIVE

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved.
For information only, not subject to the amendment service.

04.08.2010



Assembly group overview

Page 1 from 1

Material number: 4182.070.377

ECOMAT 4/

Graphics Pos. |[Material number Name VKF Anr1]§nd. A::ﬂd' Prod. no. |Material feature/ tech. info. ID
ECO 4* MIT DRWK* OHNE ZK*

004.29.01-1 932 |4182.004.576 6 HP 504 C 1 00.00.0000 W360-300-2,36 1
004.c1.08-1 |950 |6009.090.761 EST 146 1 00.00.0000 6 HP 504 C*STEP 5.1.1* 3* 1050.000 1
004.€1.02-1 |970 |4139.130.105 CONNECTION 1 00.00.0000 3
004.e7.55-1 |984 |4149.196.542 PERIPHERAL EQUIPMENT 1 00.00.0000 3
VKF Incidence factor ID Identification (output code)

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.070.377 ECOMAT 4/
Plant Page 1 from 1 Plant: 004.29.01-1 6 HP 504 C
Material-assembly-group-no: 4182.004.576

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.070.377 ECOMAT 4/
Plant Page 1 from 1 Plant: 004.c1.08-1 EST 146 Fi%
Material-assembly-group-no: 6009.090.761 Ve

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 1

Material number: 4182.070.377

Plant: 004.c1.08-1
Material-assembly-group-no: 6009.090.761

ECOMAT 4/

Pos. |Material number |Name VKF An;?)nd. A:;ntd' Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight |SP
70 6009.197.015 PACKING 1 00.00.0000 EST 146 3 0,000

/50  |0700.300.426 PACKING 1 cmoggig 00.00.0000) 00.00.0000| PE-NOPPEN ESD 300X 280 5 0,000

/60 6009.302.433 PLATE 1 00.00.0000 5 0,000

110 |6009.390.001 CONTROL UNIT 1 00.00.0000 HARDWARE EST 146 5 0,000

150 |0666.692.073 TYPE PLATE 35 00.00.0000 5 0,000

154 |0666.692.073 TYPE PLATE 35 00.00.0000 5 0,000

VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Plant Page 1 from 1

Material number: 4182.070.377 ECOMAT 4/
Plant: 004.e1.02-1 CONNECTION
Material-assembly-group-no: 4139.130.105

118
-I';"\
e

-3.;-,,
k]
1 . 1
T
2 Y
VAL
..-'5-'5""" ‘_,.-"rr
e
2 __,l'i'n.g.

1

4
=1
[
J
i
Ey
¥
i

=

b
o
-
#

i

.l-l i Ly i 1
3 ‘r*‘i;jﬁ‘.': r
r ! IakE
‘3;' u'l-'l |I ';}_krr

e

'l."'\"?r.-h

b

[
o
3
I. Jlllll'l =

¥

© Al rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved.

For information only, not subject to the amendment service.

04.08.2010



Parts list

Page 1 from 1

Material number: 4182.070.377
Plant: 004.e1.02-1
Material-assembly-group-no: 4139.130.105

ECOMAT 4/

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight |SP
50 4139.330.432 DIAPHRAGM 4 00.00.0000 ENTHALT.IN 4130 302 204(0) 700397S00A 5 0,000

60 - HEXAGON BOLT 10 00.00.0000 M12X1,5X30 3 0,000

- 0636.021.153 HEXAGON BOLT 10 00.00.0000 M12X1,5X30 5 0,000

- 0630.001.049 WASHER 10 00.00.0000 1000000177 5 6

70 - CAP SCREW 2 00.00.0000 M8X12 3 0,000

- 0636.104.028 CAP SCREW 2 00.00.0000 M8X12 5 10

VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.070.377 ECOMAT 4/
Plant Page 1 from 1 Plant: 004.e7.55-1 PERIPHERAL EQUIPMENT
Material-assembly-group-no: 4149.196.542

T4
* e

i)
g * ;f,,
é-104 6:?

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 1

Material number: 4182.070.377

Plant: 004.e7.55-1
Material-assembly-group-no: 4149.196.542

ECOMAT 4/

Pos. |Material number |Name VKF An;?)nd. A:;ntd' Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight |SP
_ *
110 |6006.017.192 FSELEK 1 00.00.0000 EEEI\%SDE 8Hz DNR*K. 216420 1 0,228
/300 |0501.310.875 CAP 1 00.00.0000 R IN 0501 310 870(2) 5 0,000
/304 |0501.310.874 CAP 1 00.00.0000 N IN 0501 310 870(2) 5 0,000
/308 |0501.310.876 CAP 1 00.00.0000 D IN 0501 310 870(2) 5 0,000
130 6029.049.115 KABEL ECOMAT 4 1 00.00.0000 EST146* PUR *W *END*ZK 1 0,000
234 16029.005.036 CABLE NAT 1 00.00.0000 CV?;EG 12,3M DINBAYO 1 1,024
360 |6029.199.110 PLUGKIT 1 00.00.0000 STECKER 6POL JPT ST 6029199110 3 0,000
364 6029.199.098 PLUGKIT 1 00.00.0000 STECKER 22POL ST JPT 6029199098 3 0,000
366 |6029.199.089 PLUGKIT 1 00.00.0000 STECKER 10POL ST JPT 3 0,000
710 |0501.207.847 PRESSURE SWITCH 1 00.00.0000 KPL.0,55BAR* SCHL 561180 5 0,000
714  16029.205.566 CABLE GENERAL 1 00.00.0000 12,00M O.AMP 1 0,000
820 |6041.312.019 RELAIS 4 00.00.0000 10/20A 1863700251 5 0,000
822 |6041.313.005 SOCKET 4 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Tecnical Cover Material number: 4182.004.576 6 HP 504 C/ e
Page 1 from 3

Pos. Information Amendment number
001 Use case --------------------

002 Customer Golden Dragon Bus Co.

003 City Xiamen

004 DUNS

005 Use case -----------------——-

006 Customer Xiamen King Long Automotive Industry Co.
007 City XIAMEN. P.R.CHINA 361012

008 DUNS 65-419-3812

009 Product description ----------=-=-=-=---

010 SAUBERKEIT SKALENZAHL 1 20

011 CLEANNESS SCALE NUMBER 2 14

012 CLEANNESS SPECIFICATION ZFN 5015

013 AUSFUEHRUNG SCHALTSTEUERUNG WITH DRWK
014 TRANSMISSION ATTACHMENT FLANGE-MOUNTED
015 NUMBER OF TYPE PLATES 2

016 LAGEPOSITION 1.BAUMUSTERSCHILD A

017 LAGEPOSITION 2.BAUMUSTERSCHILD D

018 RATIO, BOTTOM GEAR 3.43

019 RATIO, TOP GEAR .59

020 RATIO, 1ST GEAR 3.43

021 RATIO, 2ND GEAR 2.01

022 RATIO, 3RD GEAR 1.42

023 RATIO, 4TH GEAR 1

024 RATIO, 5TH GEAR .83

025 RATIO, 6TH GEAR .59

026 RATIO, 1ST GEAR REVERSE 4.84

028 HAUPTDRUCK WK GEOEFFNET 18 bar

029 HAUPTDRUCK WK GESCHLOSSEN 10 bar

030 DESIGN, OUTPUT COAXIAL

035 ZAEHNEZAHL ZAEHLSCHEIBE ABTR 30

036 UEBERSETZUNG N ABTR/N IMPULS 1

037 OUTER DIA. OUTPUT FLANGE RA 165 mm

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Page 2 from 3 i

Pos. Information Amendment number
038 NO.OF SCREWS OUTPUT FLANGE RA 8

039 NO.OF BORES OUTPUT FLANGE HA1 8

041 DIA. THREAD OUTPUT FL. SCR. RA M16

043 THREAD PITCH OUTPUT FL SCR. RA 1.5 mm

045 THREAD LENGTH OUTP.FL SCREW RA 45 mm
046 AUSF RETARDERANSTEUERUNG ELECTRICAL
047 BREMSMOMENT MAX 1300 Nm

048 ABTR.DREHZAHL BEI MAX BREMSMOM 1900 1/min
049 ATTACHM.POS.HEAT EXCHANGER AT REAR

051 DESIGN, ADDITIONAL COOLER WITHOUT SC

052 DESIGN, OIL SUMP DEEP

054 CODIERUNG OELEINFUELLROHR K01

055 HOEHE OELEINFUELLROHR 192 mm

057 DESIGN CONVERTER W360

058 WANDLERKENNUNG TPC 300 Nm

059 DREHZAHL WANDLERPUM.BEI M MAX 1000 1/min
060 CONVERTER CHARACTERISTIC p 2.36

061 SCHALTMOMENT WANDLERKUPPL MAX 1000 Nm
062 DICKE TELLERFEDER WANDLER 4 mm

063 EINSTELLMASS MOTORANSCHLUSS 71.25 mm
064 D-LOCHKREIS WANDLERMEMBRANE 402 mm
065 OPERATING VOLTAGE 24 V

066 ANZAHL POLE BETRIEBSSPANNUNG 2

067 NO PULSES PULSE SENSOR TM H70 6 IMP/U

068 VER. PULSE SENSOR TRANSM. H70 WITH

069 PROT. CAP PULSE SENSOR TM H70 n

071 OIL CAPACITY, GEARBOX dm3

072 OIL FILL VARIANT EX WORKS

073 OELMENGE GETR O.TYPSCHILDAUFDR 30 dm3
074 OIL GRADE PERMISSIBLE ACC. TO TE-ML14

075 COLOR NOT

078 CODING OUTER CONSERVATION KA1

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Page 3 from 3

6 HP 504 C /

Pos. Information Amendment number
079 SCOPE OUTER CONSERVATION T

080 CODING INNER CONSERVATION KI1

081 CONSERVATION SPECIFICATION ZFN 916
082 Documents

083 ANSCHLUSSTEILE Drawing 4139.000.101
084 GETRIEBE Drawing 4149.003.108

085 ABTRIEB Drawing 4149.103.010

086 Drawing 4182.106.101

087 OELVERSORGUNG Drawing 4149.110.006
088 AUTOMATGETRIEBE Drawing 4149.602.095
089 TABLE Text-document 4182.700.002

090 4139.070.605 Drawing 4139.070.605

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved.

For information only, not subject to the amendment service.

04.08.2010



Page 1 from 2

Graphics Pos. |Material number Name VKF An:](;nd' A::ﬂd' Prod. no. |Material feature/ tech. info. ID

004.01.09-1 |110 {4149.101.035 GEARBOX HOUSING 1 00.00.0000 O.NBS*O.NA*SCHILD A+D 3

004.04.20-1 |210 {4149.110.005 COVER PLATE 1 00.00.0000 NA-OHNE*RETARDER*ECO 2PLUS 3

004.04.20-1 |214 |4149.110.802 OIL SUPLY 1 00.00.0000 ECOMAT 2PLUS 3
HP502* NA-OHNE* RETARDER

004.04.20-1 |900 [4149.110.124 OIL SUPLY 1 00.00.0000 * L ECKAGEOPTIMIERT/ECOMAT 3
2PLUS

004.07.07-1 |220 4139.120.011 RETARDER 1 00.00.0000 GD 3

004.07.07-1 |230 (4182.120.402 RETARDER VALVE 1 00.00.0000 DIN-BAJ*DRWK 3

004.07.07-1 |236 |4149.120.800 RETARDER 1 00.00.0000 RET.ABGLEICH 3

004.07.07-1 |910 4149.120.003 RETARDER 1 00.00.0000 LECKAGEOPTIMIERT 3

004.10.02-1 |900 [4149.133.011 GEARBOX 1 00.00.0000 5HP500* 3,43-0,83 *ECOMAT 2PLUS 3
6HP502 A12*B 8*C

004.13.04-1 |910 |4149.170.017 COUPLING 1 00.00.0000 6*TWD=313* ECOMAT 2PLUS 3

004.14.02-1 |920 |4149.171.006 BRAKE 1 00.00.0000 HP502 *D 6 3

004.15.04-1 |930 {4149.172.018 BRAKE 1 00.00.0000 HP502* ECOMAT 2PLUS*E12 3
ECOMAT 2PLUS F14*O.NBS

004.16.09-1 |940 [4149.173.025 BRAKE 1 00.00.0000 “M.N.HUEL SE 3
HP502* 3,43* ECO 2PLUS

004.20.49-1 |300 [4149.103.259 OUTPUT 1 00.00.0000 * AD=165*8XM 16X 1 5X45* E-TACHO 3

004.20.49-1 |310 |4139.103.874 OUTPUT 1 00.00.0000 HP500KU*WT HINTEN * SPEICHER 3
HP504KU*ECO 4*0,9*1,1-4,6

004.48.13-1 |400 {4182.106.100 SHIFT CONTROL 1 00.00.0000 *ENTL VENT*NTC* DRWK 3

004.48.13-1 |410 [4182.106.800 SHIFT CONTROL 1 00.00.0000 DRWK 3

004.56.07-1 |450 [4139.131.050 DIPSTICK PARTS 1 00.00.0000 KO1*TIEF*4-7TGRAD L*ENTL 3

004.56.07-1 |460 |4149.131.002 OIL SUMP 1 00.00.0000 TIEFFENTLEER-V. 3

004.56.07-1 |470 4139.131.101 FILTER 1 00.00.0000 3

004.56.07-1 |478 |4149.131.802 PLATE 1 00.00.0000 OELBEFUEL.ECOFLUID-APLUS 3

% * o *

004.59.08-1 |480 4149.134.119 CONVERTER 1 00.00.0000 \7/\(;3:;6](-) 4;- PC300*MUE2,36" TF4,00"A=71,25 L§<

004.59.08-1 |488 [4139.134.803 CONVERTER 1 00.00.0000 360*A=71,25 3

VKF Incidence factor ID Identification (output code)

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.

=402* 4166



Assembly group overview

Page 2 from 2

Material number: 4182.004.576

ECOMAT 4/

Graphics Pos. |[Material number

Name VKF ATEAEL | TR Prod. no. |Material feature/ tech. info. ID
no. start
KU*HINTEN* SPEICHER* 24V
004.90.34-1 |550 |4149.147.017 HEAT EXCHANGER 1 00.00.0000 * AL U* D=50*TG-ANSCHL* DIN-BAJ. 3

VKF Incidence factor

ID

Identification (output code)

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved.

For information only, not subject to the amendment service.

04.08.2010




Material number: 4182.004.576 ECOMAT 4/ o
Plant Page 1 from 1 Plant: 004.01.09-1 GEARBOX HOUSING ?1?

Material-assembly-group-no: 4149.101.035 '“":i‘

Bilchade: o nach Eticklistenausfihrung
Frgura: 004,00 depanding on speo. RUMDoT
Figura: G ¥ cuhvant la nomenclature
Figurs: sacondo la dsding base
& 05200
[N e ]
I
E

o 01,320

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 1

Material number: 4182.004.576
Plant: 004.01.09-1

ECOMAT 4/

Material-assembly-group-no: 4149.101.035

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight |SP
10 4149.201.066 GEARBOX HOUSING 1 00.00.0000 KPL. ERZ. 3 0,000
*
160 |--- SCREW PLUG 1 00.00.0000 ?N'M ODICHTRING M30X1 3 0,000
- 0636.301.054 SCREW PLUG 1 00.00.0000 M30X1,5 5 0,000
190 |0501.326.079 SCREW PLUG 5 ZOOOgéiQ) 26.08.2009| 26.08.2009 M10X 1 5 0,000
200 |- TYPE PLATE 2 00.00.0000 3 0,000
EINHEITSSCH.
- 0730.365.241 TYPE PLATE 2 00.00.0000 VERDREHSICHER 5 0,000
C0100717
--- 0730.365.217 TYPE PLATE 2 4B10 00.00.0000| 00.00.0000[ZF DRIVETECH JAPAN 5 0,000
C0100260
- 0730.365.242 TYPE PLATE 2 5D10 00.00.0000| 00.00.0000ZF DO BRASIL LTDA. 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Plant: 004.04.20-1 COVER PLATE ..ﬁ"_é ;-Tn:.
OIL SUPLY =S/

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/ [
Plant Page 2 from 2 Plant: 004.04.42-1 COVER PLATE { =
OIL SUPLY =t

10, 500

1D

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.004.576
Plant: 004.04.20-1
Material-assembly-group-no: 4149.110.005

Parts list

ECOMAT 4/
Page 1 from 4 i

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK II:Z':ternal A ID | Weight |SP
KPL.PUMPE
10 4149.210.027 CONTROL INSERT 1 00.00.0000 L ECK AGEOPTIMIERT 3 0,000
70 0732.042.780 COMPRSPRING 1 00.00.0000 5 0,000
HAUPTDRUCK*WK zZU*
80 4149.310.063 PISTON 1 00.00.0000 ERHOEHT 5 0,000
HAUPTDRUCK*WK ZU*
90 4149.310.062 PISTON 1 00.00.0000 ERHOEHT 5 0,000
HAUPTDRUCK*WK ZU*
110 |4149.310.064 BUSH 1 00.00.0000 ERHOEHT 5 0,000
120 |0730.004.383 WASHER 1 00.00.0000 A=1,50 5005 16408 5 0,000
130 |0630.502.015 RETAINING RING 1 00.00.0000 30X1,2 1000000213 5 1,600
150 |4139.310.041 PISTON 1 00.00.0000 SCHMIERDRUCKVENTIL 5006393 5 0,000
160 |0732.041.125 COMPRSPRING 1 00.00.0000 5006394 5 0,000
170 ]4139.310.018 SPACER RING 1 00.00.0000 ENTHALT.IN 4139 310 462(2) 5006395 5 0,000
180 |0631.306.117 CYLINDRICAL PIN 1 00.00.0000 8X50 4107323A 5 19
190 |4139.310072  |PISTON 1 00.00.0000 |VANDLERGEGENDRUCKVENT 5006397 5 0,000
200 |0732.041.102 COMPRSPRING 1 00.00.0000 35112100 5 25
210 |0630.007.001 WASHER 1 00.00.0000 5 0,000
220 |0630.502.014 RETAINING RING 1 00.00.0000 28X1,2 SA 8320-01770 5 0,002
250 |4149.310.025 PISTON 1 00.00.0000 5 0,000
260 |0732.042.236 COMPRSPRING 1 00.00.0000 5 0,000
270  |4139.310.017 SPACER RING 1 00.00.0000 5006402 5 0,000
280 |0631.306.117 CYLINDRICAL PIN 1 00.00.0000 8X50 4107323A 5 19
310 |4149.210.014 OIL FEEDFLANGE 1 00.00.0000 KPL.STAHLBUCHSE+SI-RING 3 0,000
C0100481 KPL.ECO 4 *
320 |4182.210.004 PRIMARY PUMP 1 5E10 00.00.0000 00.00.0000 L ECK AGEOPTIMIERT 3 0,000
330 |- CAP SCREW 2 00.00.0000 M8X35 3 0,000
- 0636.101.356 CAP SCREW 2 00.00.0000 M8X35 5 18
340 |--- TORX SCREW 7 00.00.0000 M8X43 3 0,000
- 0736.617.075 TORX SCREW 7 00.00.0000 M8X43 IN 0736 617 056(2) 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



i Material number: 4182.004.576 ECOMAT 4/ -
Eaﬁfzsﬁl,'nf t4 Plant: 004.04.20-1
Material-assembly-group-no: 4149.110.005
Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight
INTERMEDIATE C0100481
350 |4182.310.004 SHEET 1 9E10 00.00.0000) 00.00.0000 5 0,000
360 [4182.320.001 THRUST RING 1 COlOfé?g 00.00.0000| 00.00.0000 5 0,000
370 |- CAP SCREW 3 00.00.0000 M8X12 3 0,000
- 0636.102.207 CAP SCREW 3 00.00.0000 M8X12 5305123585942 5 0,000
- 0630.003.006 WASHER 3 00.00.0000 1000000179 5 1,200
380 |0734.401.251 PISTON RING 4 00.00.0000 65,1X70,0X3,5 5 0,000
382 |0730.112.941 WASHER 1 00.00.0000 A=1,80 5 0,000
384 0634.314.358 O-RING 1 00.00.0000 125X3 5 0,050
390 |0750.116.391 BALL BEARING 1 00.00.0000 80,0X125,0X22,0 3 0,000
400 |--- CAP SCREW 3 00.00.0000 M8X55 3 0,000
- 0636.101.602 CAP SCREW 3 00.00.0000 M8X55 SA 8320-03780 5 25
- 0630.003.006 WASHER 3 00.00.0000 1000000179 5 1,200
402 |- CAP SCREW 1 00.00.0000 M8X50 3 0,000
- 0636.101.663 CAP SCREW 1 00.00.0000 M8X50 8900120482 5 22,700
- 0630.003.006 WASHER 1 00.00.0000 1000000179 5 1,200
404 |- CAP SCREW 1 00.00.0000 M8X55 3 0,000
- 0636.101.602 CAP SCREW 1 00.00.0000 M8X55 SA 8320-03780 5 25
- 0630.003.006 WASHER 1 00.00.0000 1000000179 5 1,200
410 |--- CAP SCREW 3 00.00.0000 M8X70 3 0,000
- 0636.101.720 CAP SCREW 3 00.00.0000 M8X70 190003862471 5 0,030
- 0630.003.006 WASHER 3 00.00.0000 1000000179 5 1,200
414  |--- CAP SCREW 1 00.00.0000 M8X70 3 0,000
- 0636.101.720 CAP SCREW 1 00.00.0000 M8X70 190003862471 5 0,030
- 0630.003.006 WASHER 1 00.00.0000 1000000179 5 1,200
420 |--- CAP SCREW 3 00.00.0000 M8X40 3 0,000
- 0636.101.694 CAP SCREW 3 00.00.0000 M8X40 5 0,000
- 0630.003.006 WASHER 3 00.00.0000 1000000179 5 1,200
430 |--- CAP SCREW 3 00.00.0000 M8X45 3 0,000
- 0636.101.685 CAP SCREW 3 00.00.0000 M8X45 5 0,020
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Parts list

Page 3 from 4

Material number: 4182.004.576

Plant: 004.04.20-1
Material-assembly-group-no: 4149.110.005

ECOMAT 4/

Pos. |Material number [Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK Egternal EHET L ID | Weight |SP
--- 0630.003.006 WASHER 3 00.00.0000 1000000179 5 1,200
40 |- CAP SCREW 5 00.00.0000 M8X65 3 0,000
- 0636.101.709 CAP SCREW 5 00.00.0000 M8X65 5 0,020
--- 0630.003.006 WASHER 5 00.00.0000 1000000179 5 1,200
500 |4149.310.283 COVER PLATE 1 20008;?61 22.04.2010| 22.04.2010 5 0,000
510 |--- SHAFT SEAL 1 00.00.0000 125X 150X 10 3 0,000
--- 0750.111.044 SHAFT SEAL 1 comggszg 00.00.0000| 00.00.0000[125X 150X 10 5004437 3 0,000
520 |0634.313.146 O-RING 1 00.00.0000 425X3,5 500480408 5 0,000
530 |4149.210.005 PIPE 1 00.00.0000 KPL. 3 0,000
540 |--- UNION SCREW 2 00.00.0000 6S 3 0,000
--- 0637.835.021 UNION SCREW 2 COlOgﬁi(Z) 00.00.0000| 00.00.0000 5006148 5 0,000
--- 0634.801.015 SEALING RING 2 00.00.0000 10X14 VOE3104044 5 0,001
600 |--- CAP SCREW 13 00.00.0000 M8X130 3 0,000
--- 0636.115.159 CAP SCREW 13 00.00.0000 M8X130 5 0,000
--- 0634.803.003 SEALING RING 13 00.00.0000 8X15X1 5004806 5 0,000
610 |- HEXAGON BOLT g #00007%) 31.12.2010/ 31.12.2010 X85 3 0,000
--- 0636.011.764 HEXAGON BOLT 8 20008(732 09.07.2010| 09.07.2010{M8X 85 5 0,000
Z0000706
--- 0634.803.003 SEALING RING 8 9013 09.07.2010| 09.07.2010|8X 15X 1 5004806 5 0,000
620 |--- HEXAGON BOLT 8 00.00.0000 M8X20 3 0,000
- 0636.015.299 HEXAGON BOLT 8 00.00.0000 M8X20 5 0,010
--- 0634.803.003 SEALING RING 8 00.00.0000 8X15X1 5004806 5 0,000
630 |--- CAP SCREW 1 00.00.0000 M8X35 3 0,000
- 0636.101.356 CAP SCREW 1 00.00.0000 M8X35 5 18
--- 0634.803.003 SEALING RING 1 00.00.0000 8X15X1 5004806 5 0,000
650 |0630.513.133 SNAP RING 1 00.00.0000 VOE6633266 5 8,900
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list Material number: 4182.004.576 ECOMAT 4/ -
Page 4 from 4 Plant: 004.04.20-1 £
Material-assembly-group-no: 4149.110.005 y
Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK Egternal EHET L ID | Weight |SP
660 |0734.401.080 PISTON RING 1 00.00.0000 5006154 5 0,000
670 |4128.303.012 PISTON SUPPORT 1 00.00.0000 5006155 5 0,000
680 |0750.115.517 NEEDLE CAGE 1 00.00.0000 80,0X88,0X30,0 3 0,000
690 |0635.295.034 INNNER RING 1 00.00.0000 70X80X30 5006157 5 0,000
700 ]0631.329.320 SLOTPIN 1 00.00.0000 16X35 5 0,000
704 |0631.329.319 SLOTPIN 1 00.00.0000 10X35 5 0,000
710 |4149.210.026 STATOR SHAFT 1 00.00.0000 KPL.LECKAGEOPTIMIERT 3 0,000
/120 |4139.210.082 BUSH 1 00.00.0000 KPL. 5710224 3 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/ o
Plant Page 1 from 1 Plant: 004.07.07-1 RETARDER F"’ ﬂ

LJF)
RETARDER VALVE kw‘é

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.004.576
Plant: 004.07.07-1
Material-assembly-group-no: 4139.120.011

Parts list

ECOMAT 4/
Page 1 from 2 7

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight |SP
10 4139.320.085 STATOR RING 1 00.00.0000 2 5 1,700
20 4139.320.009 SPRING SEAT 3 00.00.0000 8900127031 5 7
30 0732.041.934 COMPRSPRING 3 00.00.0000 5006 18408 5 0,000
40 4149.220.001 ABSORBER 3 COlO;)é)ig 00.00.0000{ 00.00.0000[KPL. 3 0,000
100 |0636.010.300 HEXAGON BOLT 18 00.00.0000 M8X40 5 0,000
110 |4139.320.084 ROTOR 1 comggslag 00.00.0000| 00.00.0000 5 0,000
120 |0734.401.277 PISTON RING 1 00.00.0000 197,6X210,0X7,0 5 0,000
130 {4149.320.033 SEALING WASHER 1 COlO?gig 00.00.0000] 00.00.0000 5 0,000
300 |0501.316.525 SOLENOID 1 00.00.0000 5 0,000
370 |- HEXAGON BOLT 2 ZOOO?;?? 31.12.2010| 31.12.2010{M8X 22 3 0,000
--- 0636.016.412 HEXAGON BOLT 2 2000(7);83 06.07.2010| 06.07.2010{M8X 22 5 0,000
--- 0630.001.075 WASHER 2 2000(7);28 06.07.2010) 06.07.2010 8900115802 5 0,002
390 |0634.313.017 O-RING 1 00.00.0000 27X3 5 0,002
400 |4182.320.004 BUSH 1 00.00.0000 DRWK, RR3 5 0,000
410 |4182.320.002 PISTON 1 00.00.0000 DRWK, RR3 5 0,000
440 |1204.318.011 COMPRSPRING 1 00.00.0000 5 0,010
450 |4182.320.005 BUSH 1 00.00.0000 DRWK, R3 5 0,000
460 |4182.320.003 PISTON 1 00.00.0000 DRWK, R3 5 0,000
480 |4149.320.024 PISTON 1 00.00.0000 G2.1 5 0,000
490 |0630.502.006 RETAINING RING 1 00.00.0000 19X1 770780055 5 0,007
600 |--- RESISTOR 1 00.00.0000 K= 1,96-150,00 3 0,000
--- 6029.201.652 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 150,00K 3 0,000
--- 6029.201.651 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 100,00K 3 0,000
--- 6029.201.650 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 75,00K 3 0,000
--- 6029.201.649 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 57,60K 3 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list

Page 2 from 2

Material number: 4182.004.576
Plant: 004.07.07-1
Material-assembly-group-no: 4139.120.011

ECOMAT 4/

For information only, not subject to the amendment service.

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight |SP
- 6029.201.648 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 46,40K 3 0,000

- 6029.201.647 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 37,40K 3 0,000

--- 6029.201.646 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 31,60K 3 0,000

- 6029.201.645 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 26,10K 3 0,000

- 6029.201.644 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 22,10K 3 0,000

--- 6029.201.643 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 18,70K 3 0,000

- 6029.201.642 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 15,80K 3 0,000

- 6029.201.641 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 13,30K 3 0,000

--- 6029.201.640 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 11,30K 3 0,000

- 6029.201.639 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 9,31K 3 0,000

- 6029.201.638 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 7,68K 3 0,000

--- 6029.201.637 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 6,34K 3 0,000

- 6029.201.636 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 5,11K 3 0,000

- 6029.201.635 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 3,92K 3 0,000

--- 6029.201.634 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 2,94K 3 0,000

- 6029.201.633 RESISTOR 1 00.00.0000 KPL.RET.ABGLEICH 1,96K 3 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010



Material number: 4182.004.576 ECOMAT 4/
Plant Page 1 from 2 Plant: 004.10.02-1 GEARBOX Fj
Material-assembly-group-no: 4149.133.011 ;

(&)

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/
Plant Page 2 from 2 Plant: 004.10.02-2 GEARBOX ?1
Material-assembly-group-no: 4149.133.011 ;

ol

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.004.576
Plant: 004.10.02-1
Material-assembly-group-no: 4149.133.011

Parts list

Page 1 from 2

ECOMAT 4/ e

Pos. |Material number [Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK Egternal A ID | Weight |SP
10 4139.233.229 INPUT SHAFT 1 00.00.0000 KPL. IN 4139 233 100(1) 3 0,000
20 0750.115.518 NEEDLE SLEEVE 1 00.00.0000 18,0X24,0X16,0 3 0,000
30 0730.150.625 THRUST WASHER 1 00.00.0000 A=1,00 IN 0730 150 624(2) 5006 22408 5 0,000
40 4139.233.126 QUILL SHAFT 1 00.00.0000 KPL. 5004463 3 0,000
50 0750.115.520 NEEDLE CAGE 2 00.00.0000 42,0X46,0X13,0 883340 3 0,000
60 0730.150.638 THRUST WASHER 1 00.00.0000 A=1,00 IN 0730 150 624(2) 5 0,000
70 0735.320.782 NEEDLE CAGE 2 00.00.0000 55,0X59,0X13,0 FA.INA 500515808 5 0,000
74 0730.150.630 THRUST WASHER 1 00.00.0000 A=2,50 IN 0730 150 624(2) 500623408 5 0,000
80 4139.233.189 DISC CARRIER 1 00.00.0000 KPL. 3 0,000
/110 }4139.333.019 DISC CARRIER 1 00.00.0000 INNEN 5006237 5 0,000
/120 4149.333.389 SUN GEAR 1 zooogig 09.04.2010) 09.04.2010 5 0,000
/130 |0630.513.021 SNAP RING 1 00.00.0000 8900126793 5 0,009
/140 ]0630.513.080 SNAP RING 1 00.00.0000 1000005717 5 8,600
90 0730.150.637 THRUST WASHER 1 00.00.0000 A=1,00 IN 0730 150 624(2) 5 0,000
100 |4139.233.207 PLANETARY DRIVE 1 00.00.0000 KPL. I*HP500 3 0,000
/110 |4149.333.034 PLANET CARRIER 1 COlOinI]?rg 00.00.0000{ 00.00.0000{HP500 5 0,000
/120 |4139.333.088 BEARING PIN 5 00.00.0000 5006250 5 0,000
/130 |--- NEEDLE CAGE 5 00.00.0000 3 0,000
--- 0735.320.481 NEEDLE CAGE 5 00.00.0000 25,0X35,0X25,0 FA.INA 5006252 5 0,000
--- 0735.321.462 NEEDLE CAGE 5 00.00.0000 25,0X35,0X24,8 FA.NTN 5 0,000
/140 |--- PLANET GEAR SET 1 COlOé)gig 00.00.0000| 00.00.0000 3 0,000
--- 4149.233.015 PLANET GEAR SET 1 00.00.0000 KPL.BORUNGSHONEN 3 0,000
--- 4139.233.315 PLANET GEAR SET 1 00.00.0000 KPL. 3 0,000
/150 |0501.305.970 THRUST PLATE 10 00.00.0000 5006251 5 0,000
/160 |4139.333.894 RING GEAR 1 00.00.0000 Z78 5 0,000
/170 0730.503.079 RETAINING RING 1 00.00.0000 ENTHALT.IN 0730 513 337(2) 5006254 5 0,000
110 |0730.150.636 THRUST WASHER 1 00.00.0000 A=1,00 IN 0730 150 624(2) 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list

Page 2 from 2

Material number: 4182.004.576
Plant: 004.10.02-1

ECOMAT 4/

Material-assembly-group-no: 4149.133.011

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight |SP
ok
150 {4149.233.004 PLANETARY DRIVE 1 00.00.0000 SP‘P}dlsHPSOZ ECOMAT 3 0,000
/110 |4149.333.023 PLANET CARRIER 1 00.00.0000 ECOMAT 2PLUS 5 0,000
/120 |4139.333.864 BEARING PIN 5 00.00.0000 ENTHALT.IN 4139 333 592(2) 5 0,000
/122 |0501.315.917 SLOTPIN 5 00.00.0000 5 0,000
/130 |- NEEDLE CAGE 10 00.00.0000 3 0,000
--- 0735.320.480 NEEDLE CAGE 10 00.00.0000 30,0X40,0X16,0 FA.INA 5006263 5 0,000
--- 0735.321.461 NEEDLE CAGE 10 00.00.0000 30,0X40,0X15,8 FA.NTN 5 0,000
140 |- PLANET GEAR SET 1 199724 00.00.0000/ 00.00.0000 3 0000
--- 4149.233.012 PLANET GEAR SET 1 00.00.0000 KPL.BOHRUNGSHONEN 3 0,000
--- 4139.233.314 PLANET GEAR SET 1 00.00.0000 KPL. 3 0,000
/150 |0501.305.968 THRUST PLATE 2 00.00.0000 5006261 5 0,000
/154 |0501.305.969 THRUST PLATE 2 00.00.0000 5006260 5 0,000
/160 |4139.333.003 RING GEAR 1 00.00.0000 5006256 5 0,000
/170 ]0730.503.089 RETAINING RING 1 COlOgéiS) 00.00.0000| 00.00.0000 5 0,000
/180 ]4139.333.668 RING GEAR 1 00.00.0000 5 0,000
/190 |0730.503.079 RETAINING RING 1 00.00.0000 ENTHALT.IN 0730 513 337(2) 5006254 5 0,000
190 |0730.150.639 THRUST WASHER 1 00.00.0000 A=1,00 IN 0730 150 624(2) 5 0,000
200 |4139.333.774 SUN GEAR 1 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/ P
Plant Page 1from 2 Plant: 004.13.04-1 COUPLING { FE
Material-assembly-group-no: 4149.170.017

-:'UI'":'L' ?EIE'?CI

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/
Plant Page 2 from 2 Plant: 004.13.04-2 COUPLING
Material-assembly-group-no: 4149.170.017

T AR

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 3

Material number: 4182.004.576

Plant: 004.13.04-1
Material-assembly-group-no: 4149.170.017

ECOMAT 4/

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK Egternal A ID | Weight |SP
10 4139.333.755 TURBINE SHAFT 1 comggig 00.00.0000) 00.00.0000 5 0,000
20 0730.062.250 PIPE 1 00.00.0000 A=46,00 5006193 5 0,000
30 0750.115.519 NEEDLE SLEEVE 1 00.00.0000 45,0X52,0X16,0 889900 3 0,000
40 4149.333.020 HUB 1 00.00.0000 5 0,000
46 0730.112.942 WASHER 1 00.00.0000 5 0,000
50 0630.531.047 RETAINING RING 1 00.00.0000 38X2,5 VOE267122 5 8
60 0635.490.065 NEEDLE ROLLER 3 00.00.0000 4X29,8 5 0,000
64 0631.329.095 SLOTPIN 2 COlOgﬁig 00.00.0000| 00.00.0000{10X18 5 0,000
C0100332
70 4149.270.010 CLUTCH CARRIER 1 1F10 00.00.0000 00.00.0000|KPL.ECO 2PLUS 3 0,000
80 0501.320.375 SEALING RING 1 00.00.0000 A-RING 5 0,000
90 0501.320.376 SEALING RING 1 00.00.0000 A-RING 5 0,000
100 |4149.370.060 PISTON 1 comggig 00.00.0000| 00.00.0000 5 0,000
110 |0732.000.078 CUP SPRING 1 00.00.0000 5006207 5 0,000
120 |4139.333.040 FIXING PLATE 1 00.00.0000 5006208 5 0,000
130 |0630.513.028 SNAPRING 1 00.00.0000 5006209 5 0,000
140 |0732.000.169 CUP SPRING 1 00.00.0000 570220608 5 0,000
150 |4139.333.631 FIXING PLATE 1 00.00.0000 570220708 5 0,000
160 |- ICLUTCH DISC 6 00.00.0000 5= 2,00- 2.50(ABSTUFUNG:0, 3 0000
50MM)A
- 4139.333.765 ICLUTCH DISC 6 00.00.0000 A=2,50IN 4139 370 036(1) 5 0,000
- 4139.333.036 ICLUTCH DISC 6 00.00.0000 A=2,00 IN 4139 370 036(1) 5006220 5 0,000
170 |4139.270.035 OCLUTCH DISC 6 COlOZOSS(S) 00.00.0000| 00.00.0000|K PL. 3 0,000
180 |--- END SHIM COlOggg 00.00.0000| 00.00.0000 3 0,000
- 4139.333.694 END SHIM 1 00.00.0000 570220508 5 0,000
- 4149.333.033 END SHIM 1 00.00.0000 ZBR 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.004.576

Parts list Plant: 004.13.04-1

Page 2 from 3

ECOMAT 4/ e

Material-assembly-group-no: 4149.170.017

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight |SP
190 |6600.300.048 SPLIT RING 2 00.00.0000 500481908 5 0,000
210 |0501.320.370 SEALING RING 1 00.00.0000 A-RING 5 0,000
230 |4149.370.035 PISTON 1 00.00.0000 ECOMAT 2PLUS/KKUPPL.B5 5 0,000
250 |0501.320.371 SEALING RING 1 00.00.0000 A-RING 5 0,000
260 |4139.333.373 DISC 1 00.00.0000 ENTHALT.IN 4139 333 372(1) 5004457 5 0,000
S=2,00- 2,50(ABSTUFUNG:0,
270 |- OCLUTCH DISC 4 00.00.0000 50MM)B/C 3 0,000
- 4139.333.759 OCLUTCH DISC 4 00.00.0000 A=2,50IN 4139 333 758(1) 5 0,000
- 4139.333.172 OCLUTCH DISC 4 00.00.0000 A=2,00 IN 4139 333 758(1) 5006215 5 0,000
280 |4139.270.036 ICLUTCH DISC 4 COlOfSSg 00.00.0000| 00.00.0000|K PL. 3 0,000
300 |4149.370.028 END SHIM 1 00.00.0000 5 0,000
310 |4139.333.197 PIN 9 00.00.0000 5006216 5 0,000
320 |0731.201.560 PIN 2 00.00.0000 ENTHALT.IN 0731 201 410(2) 5 0,000
330 |0732.041.421 COMPRSPRING 9 00.00.0000 5004460 5 0,000
400 |--- OCLUTCH DISC 3 00.00.0000 S= 2,00- 3,00(ABSTUFUNGO, 3 0,000
50MM)C
- 4149.370.004 OCLUTCH DISC 3 00.00.0000 A=2,50IN 4149 370 003(1) 5 0,000
- 4149.370.005 OCLUTCH DISC 3 00.00.0000 A=2,00 IN 4149 370 003(1) 5 0,000
- 4149.370.001 OCLUTCH DISC 3 00.00.0000 A=3,00 IN 4149 370 003(1) 5 0,000
410 |4139.270.036 ICLUTCH DISC 3 COlOngg 00.00.0000| 00.00.0000|KPL. 3 0,000
420 |4139.333.437 DISC 1 00.00.0000 500497408 5 0,000
430 |4139.333.197 PIN 9 00.00.0000 5006216 5 0,000
440 |0501.320.369 SEALING RING 1 00.00.0000 A-RING 5 0,000
* A\ _ *
450 |4149.270.007 PISTON 1 00.00.0000 SHP}U% A-RING*ECOMAT 3 0,000
454 14139.370.016 RING 1 00.00.0000 5 0,000
460 |0730.513.120 RETAINING RING 1 00.00.0000 5006198 5 0,000
470 |0501.320.377 SEALING RING 1 00.00.0000 A-RING 5 0,000
480 |0634.349.521 O-RING 1 00.00.0000 310X2,5 5004465 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list

Page 3 from 3

Material number: 4182.004.576
Plant: 004.13.04-1

Material-assembly-group-no: 4149.170.017

ECOMAT 4/

. Amend. | Amend. . . External materi .
Pos. |Material number |Name VKF nﬁnd g;ntd Prod. no. [Material feature/ tech. info. OTK noter Al EETE. ID | Weight |SP
490 |4149.370.002 POT 1 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Material number: 4182.004.576 ECOMAT 4/ P
Plant Page 1 from 1 Plant: 004.14.02-1 BRAKE ()
Material-assembly-group-no: 4149.171.006 e

|

g

T1.250 /

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 1

Material number: 4182.004.576
Plant: 004.14.02-1

ECOMAT 4/

Material-assembly-group-no: 4149.171.006

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK II:Z':ternal LA ID | Weight |SP

10 4149.371.001 PISTON 1 00.00.0000 5 0,000

20 0734.307.137 LIP SEALING RING 1 00.00.0000 ENTHALT.IN 0734 307 196(1) 5006199 5 0,000

30 0734.307.138 LIP SEALING RING 1 00.00.0000 ENTHALT.IN 0734 307 196(1) 5006247 5 0,000

40 4139.333.263 OCLUTCH DISC 1 00.00.0000 A=3,00 IN 4139 333 760(1) 5004469 5 0,000

50 4139.233.307 ICLUTCH DISC 3 COlO??Sgg 00.00.0000| 00.00.0000|K PL. 3 0,000

70 - OCLUTCH DISC 3 00.00.0000 S= 2,00- 3,50(ABSTUFUNGO, 3 0,000
50MM)D

- 4139.333.263 OCLUTCH DISC 3 00.00.0000 A=3,00 IN 4139 333 760(1) 5004469 5 0,000

- 4139.333.745 OCLUTCH DISC 3 00.00.0000 A=2,50 IN 4139 333 760(1) 5 0,000

- 4139.333.015 OCLUTCH DISC 3 00.00.0000 A=2,00 IN 4139 333 760(1) 5006242 5 0,000

- 4149.333.009 OCLUTCH DISC 3 00.00.0000 A=3,5IN 4139 333 760(1) 5 0,000

90 0731.201.483 PIN 8 00.00.0000 5700 17008 5 0,000

100 |0732.042.471 COMPRSPRING 8 00.00.0000 5 0,000

120 |4149.371.004 END SHIM 1 00.00.0000 ENTHALT.IN 4149 371 002(0) 5 0,000

130 |0630.513.178 SNAPRING 1 00.00.0000 500515908 5 0,000

150 |4149.371.007 SPRING HOLDER 1 00.00.0000 5 0,000

160 |0750.106.078 CUP SPRING 1 00.00.0000 3 0,000

VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/ e
Plant Page 1 from 1 Plant: 004.15.04-1 BRAKE I

Material-assembly-group-no: 4149.172.018

far | =)
ﬁé-;,-’,

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 1

Material number: 4182.004.576

Plant: 004.15.04-1
Material-assembly-group-no: 4149.172.018

ECOMAT 4/

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK II:Z':ternal A ID | Weight |SP

10 4149.371.001 PISTON 1 00.00.0000 5 0,000

20 0734.307.137 LIP SEALING RING 1 00.00.0000 ENTHALT.IN 0734 307 196(1) 5006199 5 0,000

30 0734.307.138 LIP SEALING RING 1 00.00.0000 ENTHALT.IN 0734 307 196(1) 5006247 5 0,000

40 0731.201.541 PIN 8 00.00.0000 KPL. IN 0731 201 542(2) 5 0,000

50 4139.333.766 OCLUTCH DISC 1 00.00.0000 A=3,00 IN 4139 333 760(1) 5 0,000

70 |4130.233307  |ICLUTCH DISC 5 010052 00000000/ 00.00.0000/KPL 3 0,000
S=2,00- 3,50(ABSTUFUNG:O0,

80 - OCLUTCH DISC 5 00.00.0000 50MM)E/F/G 3 0,000

- 4139.333.766 OCLUTCH DISC 5 00.00.0000 A=3,00 IN 4139 333 760(1) 5 0,000

- 4139.333.745 OCLUTCH DISC 5 00.00.0000 A=2,50IN 4139 333 760(1) 5 0,000

- 4139.333.015 OCLUTCH DISC 5 00.00.0000 A=2,00IN 4139 333 760(1) 5006242 5 0,000

- 4149.333.009 OCLUTCH DISC 5 00.00.0000 A=3,5IN 4139 333 760(1) 5 0,000

100 |4149.372.006 PRESSURE RING 1 00.00.0000 E12/14*O.NBS 5 0,000

150 |4149.371.007 SPRING HOLDER 1 00.00.0000 5 0,000

160 |0750.106.078 CUP SPRING 1 00.00.0000 3 0,000

VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/ P
Plant Page 1 from 1 Plant: 004.16.09-1 BRAKE ()
Material-assembly-group-no: 4149.173.025 e

=1, :'

g

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 1

Material number: 4182.004.576

Plant: 004.16.09-1

ECOMAT 4/

Material-assembly-group-no: 4149.173.025

Pos. |Material number |Name VKF An;?)nd. A:;ntd' Prod. no. [Material feature/tech. info. |OTK II:Z':ternal LA ID | Weight |SP
S=2,00- 3,50(ABSTUFUNG:O0,
10 - OCLUTCH DISC 6 00.00.0000 50MM)E/F/G 3 0,000
- 4139.333.766 OCLUTCH DISC 6 00.00.0000 A=3,00 IN 4139 333 760(1) 5 0,000
- 4139.333.745 OCLUTCH DISC 6 00.00.0000 A=2,50IN 4139 333 760(1) 5 0,000
- 4139.333.015 OCLUTCH DISC 6 00.00.0000 A=2,00 IN 4139 333 760(1) 5006242 5 0,000
- 4149.333.009 OCLUTCH DISC 6 00.00.0000 A=3,5IN 4139 333 760(1) 5 0,000
20 4139.233.307 ICLUTCH DISC 7 00.00.0000 KPL. 3 0,000
40 4139.373.029 OCLUTCH DISC 1 00.00.0000 5004 99308 5 0,000
60 0731.201.541 PIN 8 00.00.0000 KPL. IN 0731 201 542(2) 5 0,000
70 0732.041.409 COMPRSPRING 8 00.00.0000 5 17
80 0730.161.355 PIPE 6 00.00.0000 A=85,00 5 0,000
84 4149.373.019 SLEEVE 2 00.00.0000 A=82,50 O.MECH.NBS 5 0,000
90 4149.373.013 PISTON 1 00.00.0000 ECOMAT 2PLUS'BREMSE.F 5 0,000
100 |0734.307.139 LIP SEALING RING 1 00.00.0000 ENTHALT.IN 0734 307 196(1) 5006293 5 0,000
110 |0634.305.087 PISTON RING 1 00.00.0000 250X260X2,2 5 0,000
120 |0634.305.066 PISTON RING 1 00.00.0000 210X220X2,2 5004 47708 5 0,000
220 |4149.373.005 SPRING HOLDER 1 00.00.0000 ENTHALT.IN 4149 373 001(2) 5 0,000
230 |0750.106.007 CUP SPRING 1 00.00.0000 240X278,5X4,8 3 0,000
VKF Incidence factor OTK Optional technical kit Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Material number: 4182.004.576
Plant: 004.20.49-1
OUTPUT

ECOMAT 4/

Plant Page 1 from 2 OUTPUT

Bildtals
Figuere:
Figum;
Flguem:

0042043

=E=
5

= nach Sthaklistemaustithrung
depending cn spoo. numbsr
suvant la nomenclabune
sRoondo |8 dstng basa

o

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal
For information only, not subject to the amendment service.

, such as the right to copy and disseminate. All rights reserved.

04.08.2010



Material number: 4182.004.576 ECOMAT 4/ [,
Plant Page 2 from 2 Plant: 004.20.62-1 OUTPUT rg'j g

OUTPUT I&:ﬂﬂ” J

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 7

Material number: 4182.004.576
Plant: 004.20.49-1

ECOMAT 4/

Material-assembly-group-no: 4149.103.259

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight |SP
10 4149.203.023 OUTPUT COVER 1 00.00.0000 3 0,000
14 - SCREW PLUG 1 00.00.0000 355N'M* DICHTRING AM18X1 3 0,000
- 0636.305.067 SCREW PLUG 1 00.00.0000 M18X1,5 5 0,020
- 0634.801.057 SEALING RING 1 00.00.0000 18X22 1000002651 4 0,002
20 - SHAFT SEAL 1 00.00.0000 90X125X12 3 0,000
- 0750.111.018 SHAFT SEAL 1 00.00.0000 90X 125X12 3 0,080
- 0750.199.019 GREASE 1 00.00.0000 KLASSE A 3 0,000
50 4139.301.618 GASKET 1 00.00.0000 5006 35108 5 0,000
60 - HEXAGON BOLT 4 00.00.0000 M10X55 3 0,000
- 0636.010.378 HEXAGON BOLT 4 00.00.0000 M10X55 5 0,000
- 0630.001.048 WASHER 4 00.00.0000 5 3,400
66 - HEXAGON BOLT 2 00.00.0000 M10X60 3 0,000
- 0636.010.071 HEXAGON BOLT 2 00.00.0000 M10X60 5 0,044
- 0630.001.048 WASHER 2 00.00.0000 5 3,400
72 - HEXAGON BOLT 1 00.00.0000 M10X60 3 0,000
- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
78 - HEXAGON BOLT 1 00.00.0000 M10X60 3 0,000
- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
84 - HEXAGON BOLT 1 00.00.0000 M10X55 3 0,000
- 0636.010.378 HEXAGON BOLT 1 00.00.0000 M10X55 5 0,000
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
90 - HEXAGON BOLT 1 00.00.0000 M10X60 3 0,000
- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.010.026 WASHER 1 00.00.0000 5 0,000
96 - HEXAGON BOLT 1 00.00.0000 M10X60 3 0,000
- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.010.026 WASHER 1 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.004.576
Plant: 004.20.49-1
Material-assembly-group-no: 4149.103.259

Parts list

Page 2 from 7

ECOMAT 4/ e

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight |SP
102 |--- HEXAGON BOLT 1 C01070 ,61\1(3) 00.00.0000 00.00.0000,M 10X 60 3 0,000
- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.010.026 WASHER 1 00.00.0000 5 0,000
108 |--- HEXAGON BOLT 1 00.00.0000 M10X60 3 0,000
- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.010.026 WASHER 1 00.00.0000 5 0,000
114 |--- HEXAGON BOLT 1 00.00.0000 M10X75 3 0,000
- 0636.010.379 HEXAGON BOLT 1 00.00.0000 M10X75 5 0,053
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
120 |--- HEXAGON BOLT 1 00.00.0000 M10X55 3 0,000
- 0636.010.378 HEXAGON BOLT 1 00.00.0000 M10X55 5 0,000
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
126 |--- HEXAGON BOLT 1 00.00.0000 M10X55 3 0,000
- 0636.010.378 HEXAGON BOLT 1 00.00.0000 M10X55 5 0,000
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
132 |--- HEXAGON BOLT 1 00.00.0000 M10X60 3 0,000
- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.010.026 WASHER 1 00.00.0000 5 0,000
138  |--- HEXAGON BOLT 1 C01070 i’;g 00.00.0000) 00.00.0000,M 10X 60 3 0,000
--- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.010.026 WASHER 1 00.00.0000 5 0,000
144 |--- HEXAGON BOLT 1 00.00.0000 M10X60 3 0,000
--- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.010.026 WASHER 1 00.00.0000 5 0,000
150 |- HEXAGON BOLT 1 00.00.0000 M10X60 3 0,000
--- 0636.010.071 HEXAGON BOLT 1 00.00.0000 M10X60 5 0,044
- 0630.010.026 WASHER 1 00.00.0000 5 0,000
156 |--- HEXAGON BOLT 1 00.00.0000 M10X55 3 0,000
--- 0636.010.378 HEXAGON BOLT 1 00.00.0000 M10X55 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list

Page 3 from 7

Material number: 4182.004.576
Plant: 004.20.49-1
Material-assembly-group-no: 4149.103.259

ECOMAT 4/

Pos. |Material number |Name VKF AT}ﬁnd' A:;]td' Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
160 |--- HEXAGON BOLT 1 00.00.0000 M10X55 3 0,000
--- 0636.010.378 HEXAGON BOLT 1 00.00.0000 M10X55 5 0,000
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
162 |- HEXAGON BOLT 1 00.00.0000 M10X75 3 0,000
--- 0636.010.379 HEXAGON BOLT 1 00.00.0000 M10X75 5 0,053
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
166 |--- HEXAGON BOLT 1 00.00.0000 M10X55 3 0,000
--- 0636.010.378 HEXAGON BOLT 1 00.00.0000 M10X55 5 0,000
- 0630.001.048 WASHER 1 00.00.0000 5 3,400
200 |4149.203.016 PLANETARY DRIVE 1 00.00.0000 KPL. 3 0,000
/110 |4149.203.014 PLANET CARRIER 1 00.00.0000 KPL. 3 0,000
/120 |4139.333.593 BEARING PIN 5 00.00.0000 ENTHALT.IN 4139 333 592(2) 5 0,000
/130 |--- NEEDLE CAGE 10 00.00.0000 3 0,000
- 0735.320.480 NEEDLE CAGE 10 00.00.0000 30,0X40,0X16,0 FA.INA 5006263 5 0,000
- 0735.321.461 NEEDLE CAGE 10 00.00.0000 30,0X40,0X15,8 FA.NTN 5 0,000
/140 |--- PLANET GEAR SET 1 00.00.0000 3 0,000
--- 4149.233.013 PLANET GEAR SET 1 00.00.0000 KPL.BOHRUNGSHONEN 3 0,000
- 4139.203.136 PLANET GEAR SET 1 00.00.0000 KPL. 4139203136 3 0,000
/150 |4149.303.023 THRUST WASHER 10 COlOi)éi'g 00.00.0000) 00.00.0000 5 0,000
/160 |0501.315.917 SLOTPIN 5 00.00.0000 5 0,000
/200 |0750.115.518 NEEDLE SLEEVE 1 00.00.0000 18,0X24,0X16,0 3 0,000
210 |- SPACING WASHER 1 00.00.0000 gaMlﬁ())' 700(ABSTUFUNG0, 3 0,000
- 0730.105.229 SPACING WASHER 1 00.00.0000 A=7,00 IN 0730 104 779(2) 5 0,000
- 0730.105.228 SPACING WASHER 1 00.00.0000 A=6,80 IN 0730 104 779(2) 5 0,000
- 0730.105.227 SPACING WASHER 1 00.00.0000 A=6,60 IN 0730 104 779(2) 5 0,000
- 0730.110.828 SPACING WASHER 1 00.00.0000 A=6,50 IN 0730 104 779(2) 5 0,000
- 0730.105.226 SPACING WASHER 1 00.00.0000 A=6,40 IN 0730 104 779(2) 5 0,000
- 0730.110.827 SPACING WASHER 1 00.00.0000 A=6,30 IN 0730 104 779(2) 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Material number: 4182.004.576 ECOMAT 4/ [
Plant: 004.20.49-1
Material-assembly-group-no: 4149.103.259 |

Parts list

Page 4 from 7

Pos. |Material number |Name VKF AT}ﬁnd' A:;]td' Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight
- 0730.105.225 SPACING WASHER 1 00.00.0000 A=6,20 IN 0730 104 779(2) 5 0,000
- 0730.110.826 SPACING WASHER 1 00.00.0000 A=6,10 IN 0730 104 779(2) 5 0,000
- 0730.105.224 SPACING WASHER 1 00.00.0000 A=6,00 IN 0730 104 779(2) 5 0,000
- 0730.109.936 SPACING WASHER 1 00.00.0000 A=5,90 IN 0730 104 779(2) 5 0,000
- 0730.105.223 SPACING WASHER 1 00.00.0000 A=5,80 IN 0730 104 779(2) 5 0,000
- 0730.109.935 SPACING WASHER 1 00.00.0000 A=5,70 IN 0730 104 779(2) 5 0,000
- 0730.105.222 SPACING WASHER 1 00.00.0000 A=5,60 IN 0730 104 779(2) 5 0,000
- 0730.109.934 SPACING WASHER 1 00.00.0000 A=5,50 IN 0730 104 779(2) 5 0,000
--- 0730.105.221 SPACING WASHER 1 00.00.0000 A=5,40 IN 0730 104 779(2) 5 0,000
- 0730.109.933 SPACING WASHER 1 00.00.0000 A=5,30 IN 0730 104 779(2) 5 0,000
- 0730.103.511 SPACING WASHER 1 00.00.0000 A=5,20 IN 0730 104 779(2) 5 0,000
--- 0730.109.932 SPACING WASHER 1 00.00.0000 A=5,10IN 0730 104 779(2) 5 0,000
- 0730.103.512 SPACING WASHER 1 00.00.0000 A=5,00 IN 0730 104 779(2) 5 0,000
- 0730.109.931 SPACING WASHER 1 00.00.0000 A=4,90 IN 0730 104 779(2) 5 0,000
--- 0730.103.513 SPACING WASHER 1 00.00.0000 A=4,80 IN 0730 104 779(2) 5 0,000
- 0730.109.930 SPACING WASHER 1 00.00.0000 A=4,70 IN 0730 104 779(2) 5 0,000
- 0730.103.514 SPACING WASHER 1 00.00.0000 A=4,60 IN 0730 104 779(2) 5 0,000
--- 0730.109.929 SPACING WASHER 1 00.00.0000 A=4,50 IN 0730 104 779(2) 5 0,000
- 0730.103.515 SPACING WASHER 1 00.00.0000 A=4,40 IN 0730 104 779(2) 5 0,000
- 0730.109.928 SPACING WASHER 1 00.00.0000 A=4,30 IN 0730 104 779(2) 5 0,000
--- 0730.103.516 SPACING WASHER 1 00.00.0000 A=4,20 IN 0730 104 779(2) 5 0,000
- 0730.109.927 SPACING WASHER 1 00.00.0000 A=4,10IN 0730 104 779(2) 5 0,000
- 0730.103.517 SPACING WASHER 1 00.00.0000 A=4,00IN 0730 104 779(2) 5 0,000
--- 0730.109.926 SPACING WASHER 1 00.00.0000 A=3,90 IN 0730 104 779(2) 5 0,000
- 0730.103.518 SPACING WASHER 1 00.00.0000 A=3,80IN 0730 104 779(2) 5 0,000
- 0730.103.519 SPACING WASHER 1 00.00.0000 A=3,60 IN 0730 104 779(2) 5 0,000
--- 0730.103.272 SPACING WASHER 1 00.00.0000 35,1X58X3,4 5 0,000
- 0730.103.273 SPACING WASHER 1 00.00.0000 A=3,20 IN 0730 104 779(2) 5 0,000
- 0730.103.274 SPACING WASHER 1 00.00.0000 A=3,00 IN 0730 104 779(2) 5 0,000
- 0730.103.275 SPACING WASHER 1 00.00.0000 A=2,80 IN 0730 104 779(2) 5 0,000
- 0730.103.276 SPACING WASHER 1 00.00.0000 A=2,60 IN 0730 104 779(2) 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.004.576
Plant: 004.20.49-1
Material-assembly-group-no: 4149.103.259

PartS I|St ECOMAT 4/

Page 5 from 7

Pos. |Material number [Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK II:Z':ternal A ID | Weight |SP
--- 0730.103.277 SPACING WASHER 1 00.00.0000 A=2,40 IN 0730 104 779(2) 5 0,000
--- 0730.103.278 SPACING WASHER 1 00.00.0000 A=2,20 IN 0730 104 779(2) 5 0,000
--- 0730.103.279 SPACING WASHER 1 00.00.0000 A=2,00 IN 0730 104 779(2) 5 0,000
--- 0730.103.362 SPACING WASHER 1 00.00.0000 A=1,80IN 0730 104 779(2) 5 0,000
220 |- TAROLLBEARING 1 00.00.0000 70,0X110,0X25,0 3 0,000
--- 0750.117.625 TAROLLBEARING 1 00.00.0000 70,0X110,0X25,0 3 0,840
222 |0730.009.583 WASHER 1 00.00.0000 A=3,00 5 0,000
240 |4149.303.013 TOOTHED RING 1 00.00.0000 Z6 5 0,000
250 |- WASHER 1 00.00.0000 fg@ﬁ? 1.20(ABSTUFUNGO, 3 0,000
--- 0730.103.586 WASHER 1 00.00.0000 A=1,20 IN 0730 106 665(2) 5006344 5 0,000
- 0730.008.869 WASHER 1 COlOé)g% 00.00.0000| 00.00.0000A=1,15 IN 0730 106 665(2) 5 0,000
--- 0730.103.587 WASHER 1 00.00.0000 A=1,10 IN 0730 106 665(2) 5 0,000
--- 0730.106.668 WASHER 1 00.00.0000 A=1,05IN 0730 106 665(2) 5 0,000
- 0730.103.588 WASHER 1 00.00.0000 A=1,00 IN 0730 106 665(2) 5 0,000
--- 0730.106.667 WASHER 1 00.00.0000 A=0,95 IN 0730 106 665(2) 5 0,000
--- 0730.106.666 WASHER 1 00.00.0000 A=0,90 IN 0730 106 665(2) 5 0,000
--- 0730.008.868 WASHER 1 COlOé);i(Z) 00.00.0000| 00.00.0000[A=0,85 IN 0730 106 665(2) 5 0,000
--- 0730.103.589 WASHER 1 00.00.0000 A=0,80 IN 0730 106 665(2) 5 0,000
- 0730.103.590 WASHER 1 00.00.0000 A=0,60 IN 0730 106 665(2) 5 0,000
--- 0730.103.591 WASHER 1 00.00.0000 A=0,40 IN 0730 106 665(2) 5 0,000
260 |--- TAROLLBEARING 1 00.00.0000 70,0X125,0X26,2 3 0,000
- 0750.117.621 TAROLLBEARING 1 00.00.0000 70,0X125,0X26,2 3 1,290
300 |4139.203.033 OUTPUT FLANGE 1 00.00.0000 KPL.AD=165*8XM16X1,5X45 3 0,000
/20 --- HEXAGON BOLT 8 00.00.0000 SCHUTZHUEL SE M16X1,5X45 3 0,000
--- 0736.020.126 HEXAGON BOLT 8 00.00.0000 M16X1,5X45 3150390900 5 0,100
310 |4139.303.239 WASHER 1 00.00.0000 5 0,000
330 |0636.011.641 HEXAGON BOLT 2 00.00.0000 M12X60 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



P || Material number: 4182.004.576 ECOMAT 4/
arts list Plant: 004.20.49-1 i

Page 6 from 7 .
Material-assembly-group-no: 4149.103.259

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight |SP
356 |- PULSE SENSOR 1 00.00.0000 45N.M*O.DICHTRING* 3 0,000
KITAS2
--- 0501.214.772 PULSE SENSOR 1 00.00.0000 5 0,000
380 |- INDTRANSMITTER 1 00.00.0000 SCHEIBE 3 0,000
- 0501.314.432 INDTRANSMITTER 1 00.00.0000 5 0,028
WASHER 1 00.00.0000 fa,\fl’ﬁ?' 6.00(ABSTUFUNG:O, 3 0000
- 0730.008.442 WASHER 1 00.00.0000 A=6,00 IN 0730 008 416(2) 5 0,000
- 0730.008.441 WASHER 1 00.00.0000 A=5,80 IN 0730 008 416(2) 5 0,000
- 0730.008.440 WASHER 1 00.00.0000 A=5,60 IN 0730 008 416(2) 5 0,000
- 0730.008.439 WASHER 1 00.00.0000 A=5,40 IN 0730 008 416(2) 5 0,000
- 0730.008.438 WASHER 1 00.00.0000 A=5,20 IN 0730 008 416(2) 5 0,000
- 0730.008.437 WASHER 1 00.00.0000 A=5,00 IN 0730 008 416(2) 5 0,000
- 0730.008.436 WASHER 1 00.00.0000 A=4,80 IN 0730 008 416(2) 5 0,000
- 0730.008.435 WASHER 1 00.00.0000 A=4,60 IN 0730 008 416(2) 5 0,000
- 0730.008.434 WASHER 1 00.00.0000 A=4,40 IN 0730 008 416(2) 5 0,000
- 0730.008.433 WASHER 1 00.00.0000 A=4,20 IN 0730 008 416(2) 5 0,000
- 0730.008.432 WASHER 1 00.00.0000 A=4,00 IN 0730 008 416(2) 5 0,000
- 0730.008.431 WASHER 1 00.00.0000 A=3,80 IN 0730 008 416(2) 5 0,000
- 0730.008.430 WASHER 1 00.00.0000 A=3,60 IN 0730 008 416(2) 5 0,000
- 0730.008.429 WASHER 1 00.00.0000 A=3,20 IN 0730 008 416(2) 5 0,000
- 0730.008.428 WASHER 1 00.00.0000 A=3,00 IN 0730 008 416(2) 5 0,000
- 0730.009.198 WASHER 1 00.00.0000 A=2,90 IN 0730 008 416(2) 5 0,000
- 0730.008.427 WASHER 1 00.00.0000 A=2,80 IN 0730 008 416(2) 5 0,000
- 0730.009.197 WASHER 1 00.00.0000 A=2,70 IN 0730 008 416(2) 5 0,000
- 0730.008.426 WASHER 1 00.00.0000 A=2,60 IN 0730 008 416(2) 5 2,500
- 0730.009.196 WASHER 1 00.00.0000 A=2,50IN 0730 008 416(2) 5 0,002
- 0730.008.425 WASHER 1 00.00.0000 A=2,40 IN 0730 008 416(2) 5 2,200
- 0730.008.424 WASHER 1 00.00.0000 A=2,20 IN 0730 008 416(2) 5 2
- 0730.009.195 WASHER 1 00.00.0000 A=2,10 IN 0730 008 416(2) 5 0,010
- 0730.008.423 WASHER 1 00.00.0000 A=2,00 IN 0730 008 416(2) 5 2
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list

Page 7 from 7

Material number: 4182.004.576
Plant: 004.20.49-1

ECOMAT 4/

Material-assembly-group-no: 4149.103.259

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK Egternal EHET L ID | Weight
--- 0730.009.194 WASHER 1 00.00.0000 A=1,90 IN 0730 008 416(2) 5 0,002
--- 0730.008.422 WASHER 1 00.00.0000 A=1,80 IN 0730 008 416(2) 5 1,800
--- 0730.009.193 WASHER 1 00.00.0000 A=1,70 IN 0730 008 416(2) 5 0,010
--- 0730.008.421 WASHER 1 00.00.0000 A=1,60 IN 0730 008 416(2) 5 1,500
--- 0730.009.192 WASHER 1 00.00.0000 A=1,50 IN 0730 008 416(2) 5 0,001
--- 0730.008.420 WASHER 1 00.00.0000 A=1,40 IN 0730 008 416(2) 5 0,002
--- 0730.009.191 WASHER 1 00.00.0000 A=1,30 IN 0730 008 416(2) 5 0,001
--- 0730.008.419 WASHER 1 00.00.0000 A=1,20 IN 0730 008 416(2) 5 1,200
--- 0730.008.418 WASHER 1 00.00.0000 A=1,00 IN 0730 008 416(2) 5 1
--- 0730.008.417 WASHER 1 00.00.0000 A=0,80 IN 0730 008 416(2) 5 0,000
TORX SCREW 1 00102;?81 00.00.0000 00.00.0000|M6X 45 3 0,000
C0100799
--- 0736.101.359 TORX SCREW 1 2210 00.00.0000 00.00.0000[M6X45 IN 0736 101 363(2) 5 0,000
--- 0634.313.016 O-RING 1 00.00.0000 4X1,5 5 0,000
_ * *
400 |4149.206.102 CABLE CONNECT 1 00.00.0000 EEIL'J'ECOM AT 2*N-AB*RET 3 0,000
410 |4149.303.024 COVER 1 00.00.0000 INDUKTIVGEBER ABTRIEB 5 0,000
420 |0634.316.248 O-RING 1 00.00.0000 40X3 5 0,000
430 |- HEXAGON BOLT 2 00.00.0000 M6X22 3 0,000
--- 0636.015.489 HEXAGON BOLT 2 00.00.0000 M6X22 5 0,000
- 0630.001.076 WASHER 2 00.00.0000 5 0,001
440 |4181.212.006 VALVE 1 00.00.0000 KPL. *MX295 3 0,000
*
454 |--- SCREW PLUG 1 00.00.0000 355N'M DICHTRING AM18X1 3 0,000
--- 0636.305.067 SCREW PLUG 1 00.00.0000 M18X1,5 5 0,020
--- 0634.801.057 SEALING RING 1 00.00.0000 18X22 1000002651 4 0,002
*
464 |- SCREW PLUG 1 00.00.0000 SONMPDICHTRING AM8X1 3 0000
--- 0636.305.067 SCREW PLUG 1 00.00.0000 M18X1,5 5 0,020
- 0634.801.057 SEALING RING 1 00.00.0000 18X22 1000002651 4 0,002
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



P|ant Page 1 from 4 Material number: 4182.004.576 ECOMAT 4/ [

Plant: 004.48.13-1 SHIFT CONTROL (W4 a:l?'
SHIFT CONTROL =

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



P|ant Page 2 from 4 Material number: 4182.004.576 ECOMAT 4/

—
Plant: 004.48.13-2 SHIFT CONTROL (TE"
SHIFT CONTROL \LL)

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Plant: 004.48.13-3 SHIFT CONTROL (¥ i -:i:;
SHIFT CONTROL ﬁu:'r-::,l.

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



P|ant Page 4 from 4 Material number: 4182.004.576 ECOMAT 4/

—
Plant: 004.48.13-4 SHIFT CONTROL (TE"
SHIFT CONTROL \LL)

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/ [
Plant: 004.48.13-1 =
Material-assembly-group-no: 4182.106.100 |

Parts list

Page 1 from 8

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK Egternal A ID | Weight
10 4182.306.005 DUCT PLATE 1 00.00.0000 5 0,000
20 4149.206.086 DRAIN VALVE 1 00.00.0000 KPL. 3 0,000
22 4149.306.138 SPRING SHEET 1 00.00.0000 WANDLERENTLEERVENTIL 5 0,000
24 - TORX SCREW 1 00.00.0000 M6X16 3 0,000
- 0736.101.358 TORX SCREW 1 COlOg;?g 00.00.0000 00.00.0000[M6X16 IN 0736 101 363(2) 5 0,000
30 4182.306.007 INTERMPLATE 1 00.00.0000 DRWK 5 0,000
58 4182.206.005 VALVE BLOCK 1 00.00.0000 KPL.A*C*WK*F*24V* 2P 3 0,000
/10 |4182.306.001 VALVE BLOCK 1 00.00.0000 5 0,000
/20 4149.306.153 PISTON 3 00.00.0000 5 0,000
122 4182.306.002 PISTON 1 00.00.0000 5 0,000
/40  |0732.041.148 COMPRSPRING 1 00.00.0000 500454008 5 0,000
142 0732.041.095 COMPRSPRING 1 00.00.0000 5004537 5 0,000
144 0732.041.148 COMPRSPRING 1 00.00.0000 500454008 5 0,000
146 0732.042.960 COMPRSPRING 1 00.00.0000 5 0,000
/50 0730.009.221 WASHER 3 00.00.0000 A=4,00 IN 0730 009 296(2) 5 0,000
/52 4182.306.004 BUSH 1 00.00.0000 5 0,000
/60  |4139.206.415 PISTON 3 00.00.0000 KPL. 500454208 3 0,000
/62 4182.206.001 PISTON 1 00.00.0000 KPL. ECOMAT 4 3 0,000
/70 4139.306.541 GASKET 1 00.00.0000 5004 54308 5 0,000
/80  |4139.306.001 COVER PLATE 1 00.00.0000 5 0,000
/90 - TORX SCREW 9 00.00.0000 M6X16 3 0,000
- 0736.101.358 TORX SCREW 9 COlOg;?(Q) 00.00.0000| 00.00.0000[M6X16 IN 0736 101 363(2) 5 0,000
C0100909
/110 |4149.306.241 VALVE STRIP 1 4E10 00.00.0000| 00.00.0000WBH/ECOMAT 2PLUS 5 0,000
/120 |0634.313.074 O-RING 1 00.00.0000 5X1,5 5004546 5 0,000
/130 |0635.460.004 BALL 12 00.00.0000 4 5 0,001
/140 |4139.306.219 BUSH 4 00.00.0000 ENTHALT.IN 4139 306 218(2) 5702 22808 5 0,000
/150 |0634.316.217 O-RING 4 00.00.0000 24X3 0260060200 5 1,100
/160 |4139.306.217 PIN 4 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list

Page 2 from 8

Material number: 4182.004.576

Plant: 004.48.13-1

ECOMAT 4/

Material-assembly-group-no: 4182.106.100

Pos. |Material number [Name VKF AT}ﬁnd' A:;]td' Prod. no. [Material feature/ tech. info.  |OTK Egternal A ID | Weight
/170 ]0730.002.769 WASHER 4 00.00.0000 5 0,000
/172 10630.502.007 RETAINING RING 4 00.00.0000 20X1 0047200397 5 0,001
/180 |4139.306.085 PISTON 4 00.00.0000 5 0,000
/200 |--- ORIFICE 1 00.00.0000 D=0,80 3 0,000
--- 0730.361.070 ORIFICE 1 00.00.0000 D=0,8 IN 0730 361 120(2) VOE11991257 5 0,001
/202 |--- ORIFICE 1 00.00.0000 D=0,70 3 0,000
--- 0730.361.078 ORIFICE 1 00.00.0000 D=0,7 IN 0730 361 120(2) 5 0,000
/204 |--- ORIFICE 1 00.00.0000 D=0,90 3 0,000
- 0730.361.095 ORIFICE 1 00.00.0000 D=0,9 IN 0730 361 120(2) 5 0,000
/206  |--- ORIFICE 1 00.00.0000 D=1,00 3 0,000
--- 0730.361.077 ORIFICE 1 00.00.0000 A=1,00 IN 0730 361 120(2) 5 1
/210 |0732.041.374 COMPRSPRING 4 00.00.0000 536037A 132602 5 0,000
/220 14139.306.545 GASKET 1 00.00.0000 5004 59808 5 0,000
/230 ]4139.306.125 COVER PLATE 1 00.00.0000 5 0,000
/240 |4149.306.068 PISTON 4 00.00.0000 5 0,000
/250 |0732.041.373 COMPRSPRING 4 00.00.0000 500460108 5 0,000
/280 |--- TORX SCREW 5 00.00.0000 M6X65 3 0,000
-~ |0736.101.360  |TORX SCREW 5 comg;slag 00.00.0000] 00.00.0000|M6X 65 IN 0736 101 363(2) 5 0,000
290 |--- TORX SCREW 11 00.00.0000 M6X16 3 0,000
-~  |0736.101.358  |TORX SCREW 11 comg;slag 00.00.0000] 00.00.0000|M6X 16 IN 0736 101 363(2) 5 0,000
/310 |0501.319.200 SOLENOID VALVE 4 00.00.0000 24V 2POL 5 280
/320 |--- CAP SCREW 8 00.00.0000 M5X12 3 0,000
--- 0636.101.651 CAP SCREW 8 00.00.0000 M5X12 5 0,003
--- 0630.001.096 WASHER 8 00.00.0000 5 0,001
60 4139.306.179 COVER PLATE 1 00.00.0000 ENTHALT.IN 4139 306 177(1) 500650008 5 0,000
70 - TORX SCREW 15 00.00.0000 M6X65 3 0,000
--- 0736.101.360 TORX SCREW 15 comg;sz(g) 00.00.0000 00.00.0000[M6X65 IN 0736 101 363(2) 5 0,000
100 |0635.460.077 BALL 1 00.00.0000 5 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Material number: 4182.004.576 ECOMAT 4/ [
Plant: 004.48.13-1 =
Material-assembly-group-no: 4182.106.100 |

Parts list

Page 3 from 8

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK Egternal A ID | Weight
110 |4139.306.667 GASKET 1 00.00.0000 5 0,000
128 |4149.206.164 VALVE BLOCK 1 00.00.0000 SF"DIE UBS* E*D* *24V*2PECO 3 0,000
/110 |4149.306.238 VALVE BLOCK 1 00.00.0000 ECOMAT 2PLUS 5 0,000
/120 |4149.306.153 PISTON 3 00.00.0000 5 0,000
/150 |4149.306.127 STOP 3 00.00.0000 ENTHALT.IN 4149 306 126(2) 5 0,000
/160 |0732.042.683 COMPRSPRING 1 00.00.0000 5 0,000
/170 |0732.042.683 COMPRSPRING 1 00.00.0000 5 0,000
/180 |0732.042.683 COMPRSPRING 1 00.00.0000 5 0,000
/200 |0730.009.221 WASHER 3 00.00.0000 A=4,00 IN 0730 009 296(2) 5 0,000
/220 |4139.206.415 PISTON 3 00.00.0000 KPL. 500454208 3 0,000
/230 |4149.306.116 PISTON 1 00.00.0000 G2.1*O.NBS 5 0,000
/234 |4139.306.541 GASKET 1 00.00.0000 5004 54308 5 0,000
/240 |4139.306.001 COVER PLATE 1 00.00.0000 5 0,000
/250  |--- TORX SCREW 9 00.00.0000 M6X16 3 0,000
- 0736.101.358 TORX SCREW 9 COlOg;ig 00.00.0000 00.00.0000[M6X16 IN 0736 101 363(2) 5 0,000
C0100909
/260 |4149.306.241 VALVE STRIP 1 4E10 00.00.0000 00.00.0000|WBH/ECOMAT 2PLUS 5 0,000
/270 |0634.313.074 O-RING 1 00.00.0000 5X1,5 5004546 5 0,000
/280 |0635.460.004 BALL 12 00.00.0000 4 5 0,001
/290 |4139.306.219 BUSH 3 00.00.0000 ENTHALT.IN 4139 306 218(2) 5702 22808 5 0,000
/310 |0634.316.217 O-RING 3 00.00.0000 24X3 0260060200 5 1,100
/330 |4139.306.217 PIN 3 00.00.0000 5 0,000
/350 |0730.002.769 WASHER 3 00.00.0000 5 0,000
/370 |0630.502.007 RETAINING RING 3 00.00.0000 20X1 0047200397 5 0,001
/390 |4139.306.085 PISTON 3 00.00.0000 5 0,000
/400 |4139.306.429 PISTON 1 00.00.0000 5 0,000
1402 |--- ORIFICE 1 00.00.0000 D=0,80 3 0,000
- 0730.361.070 ORIFICE 1 00.00.0000 D=0,8 IN 0730 361 120(2) VOE11991257 5 0,001
1404 |--- ORIFICE 1 00.00.0000 D=0,80 3 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Parts list

Page 4 from 8

Material number: 4182.004.576

Plant: 004.48.13-1
Material-assembly-group-no: 4182.106.100

ECOMAT 4/

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight |SP
- 0730.361.070 ORIFICE 1 00.00.0000 D=0,8 IN 0730 361 120(2) VOE11991257 5 0,001
/406  |--- ORIFICE 1 00.00.0000 D=0,80 3 0,000
- 0730.361.070 ORIFICE 1 00.00.0000 D=0,8 IN 0730 361 120(2) VOE11991257 5 0,001
/410 |0732.041.374 COMPRSPRING 3 00.00.0000 536037A 132602 5 0,000
/430 |4149.306.068 PISTON 3 00.00.0000 5 0,000
/450 |0732.041.373 COMPRSPRING 3 00.00.0000 500460108 5 0,000
/464 |4139.306.545 GASKET 1 00.00.0000 5004 59808 5 0,000
/470 |4139.306.125 COVER PLATE 1 00.00.0000 5 0,000
/490  |--- TORX SCREW 5 00.00.0000 M6X65 3 0,000
- 0736.101.360 TORX SCREW 5 001022(9) 00.00.0000| 00.00.0000[M6X65 IN 0736 101 363(2) 5 0,000
/510 |--- TORX SCREW 11 00.00.0000 M6X16 3 0,000
- 0736.101.358 TORX SCREW 11 COlOg;ig 00.00.0000 00.00.0000[M6X16 IN 0736 101 363(2) 5 0,000
/520 |0501.319.200 SOLENOID VALVE 3 00.00.0000 24V 2POL 5 280
/530 |- CAP SCREW 6 00.00.0000 M5X12 3 0,000
- 0636.101.651 CAP SCREW 6 00.00.0000 M5X12 5 0,003
- 0630.001.096 WASHER 6 00.00.0000 5 0,001
/534 |4182.306.014 SHACKLE 1 ZOOO(;éiL) 22.02.2008| 22.02.2008 5 0,000
/550 |4139.306.039 PIN 1 00.00.0000 5 0,000
/560 |0634.314.427 O-RING 1 00.00.0000 13X1,5 0260077300 5 0,001
/580 |--- CAP SCREW 2 00.00.0000 M5X12 3 0,000
- 0636.101.651 CAP SCREW 2 00.00.0000 M5X12 5 0,003
- 0630.001.096 WASHER 2 00.00.0000 5 0,001
130 |4149.306.013 COVER PLATE 1 00.00.0000 5 0,000
150 |- TORX SCREW 7 00.00.0000 M6X65 3 0,000
~-  |0736.101.360  |TORX SCREW 7 comg;sig 00.00.0000] 00.00.0000|M6X 65 IN 0736 101 363(2) 5 0000
160 |--- TORX SCREW 1 00.00.0000 M6X80 3 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list

Page 5 from 8

Material number: 4182.004.576

Plant: 004.48.13-1
Material-assembly-group-no: 4182.106.100

ECOMAT 4/

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK II:Z':ternal EHET L ID | Weight |SP
C0100799
- 0736.101.361 TORX SCREW 1 2210 00.00.0000| 00.00.0000[M6X80 IN 0736 101 363(2) 5 0,000
180 |4149.306.114 GASKET 1 00.00.0000 G2-1 5 0,000
240 |4149.206.088 THROTTLE VALVE 1 00.00.0000 KPL. 3 0,000
/110 |4149.306.129 VALVE BLOCK 1 00.00.0000 G2.1-D1/D8 5 0,000
/120 |4149.306.133 PISTON 1 00.00.0000 ENTHALT.IN 4149 306 132(1) 5 0,000
/130 |4139.306.677 PISTON 1 00.00.0000 5 0,000
/140 |0732.042.923 COMPRSPRING 1 COlOSOS?é 00.00.0000| 00.00.0000 LINKSGEWICKELT 5 0,000
/160 |4149.306.131 FIXING PLATE 1 00.00.0000 G2.1 5 0,000
/180 |0501.316.656 SOLENOID 1 COlO;);)ig 00.00.0000) 00.00.0000D1-VENTIL 5 0,000
/190 |--- TORX SCREW 2 00.00.0000 M5X12 3 0,000
- 0736.101.362 TORX SCREW 2 00.00.0000 M5X12 5 0,000
/200 |0501.319.200 SOLENOID VALVE 1 COlO;)é?g 00.00.0000| 00.00.0000{24V 2POL 5 280
/210 |--- CAP SCREW 2 COlOc())éig 00.00.0000) 00.00.0000)M5X 12 3 0,000
- 0636.101.651 CAP SCREW 2 00.00.0000 M5X12 5 0,003
- 0630.001.096 WASHER 2 00.00.0000 5 0,001
290 |- TORX SCREW 5 00.00.0000 M6X58 3 0,000
- 0736.101.557 TORX SCREW 5 00.00.0000 M6X58 5 0,000
294 |--- TORX SCREW 1 00.00.0000 M6X80 3 0,000
- 0736.101.361 TORX SCREW 1 COlOg;?(Q) 00.00.0000 00.00.0000[M6X80 IN 0736 101 363(2) 5 0,000
*9_
310 |4149.206.098 WIRING HARNESS 1 00.00.0000 E_TIEECOMAT 2+5/68G *2 3 0,000
TEMPERATURE KPL.L1=155MM*2-NTC/SLK-
/200 |4149.206.107 SENSOR 1 00.00.0000 ST, 3 0,000
340 |4139.206.545 CONVERTER VALVE 1 00.00.0000 KPL. 500453408 3 0,000
344 |0630.513.205 SNAPRING 1 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



P || Material number: 4182.004.576 ECOMAT 4/
arts list Plant: 004.48.13-1 i

Page 6 from 8 .
Material-assembly-group-no: 4182.106.100

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK II:Z':ternal A ID | Weight |SP
590 |4139.306.673 SOLENOID 4 00.00.0000 5 0,000
600 |--- SCREW PLUG 1 00.00.0000 100N M*O.DICHTRING 3 0,000
M42X2
- 0636.301.069 SCREW PLUG 1 COlofcl:ig 00.00.0000) 00.00.0000|M 42X 2 5 0,000
610 |--- TORX SCREW 16 00.00.0000 M8X43 3 0,000
- 0736.617.075 TORX SCREW 16 00.00.0000 M8X43 IN 0736 617 056(2) 5 0,000
612 |--- TORX SCREW 5 00.00.0000 M8X48 3 0,000
- 0736.617.069 TORX SCREW 5 00.00.0000 M8X48 IN 0736 617 056(2) 5 0,000
620 |--- TORX SCREW 9 00.00.0000 M8X35 3 0,000
- 0736.617.066 TORX SCREW 9 00.00.0000 M8X35 IN 0736 617 056(2) 5 0,000
630 |--- TORX SCREW 9 00.00.0000 M8X43 3 0,000
- 0736.617.075 TORX SCREW 9 00.00.0000 M8X43 IN 0736 617 056(2) 5 0,000
640 |--- INDTRANSMITTER 1 00.00.0000 SCHEIBE 3 0,000
- 0501.314.432 INDTRANSMITTER 1 00.00.0000 5 0,028
- - WASHER 1 00.00.0000 f(;l\ﬁ I\?IE); 6,00(ABSTUFUNGO, 3 0,000
- 0730.008.442 WASHER 1 00.00.0000 A=6,00 IN 0730 008 416(2) 5 0,000
- 0730.008.441 WASHER 1 00.00.0000 A=5,80 IN 0730 008 416(2) 5 0,000
- 0730.008.440 WASHER 1 00.00.0000 A=5,60 IN 0730 008 416(2) 5 0,000
- 0730.008.439 WASHER 1 00.00.0000 A=5,40 IN 0730 008 416(2) 5 0,000
- 0730.008.438 WASHER 1 00.00.0000 A=5,20 IN 0730 008 416(2) 5 0,000
- 0730.008.437 WASHER 1 00.00.0000 A=5,00 IN 0730 008 416(2) 5 0,000
- 0730.008.436 WASHER 1 00.00.0000 A=4,80 IN 0730 008 416(2) 5 0,000
- 0730.008.435 WASHER 1 00.00.0000 A=4,60 IN 0730 008 416(2) 5 0,000
- 0730.008.434 WASHER 1 00.00.0000 A=4,40 IN 0730 008 416(2) 5 0,000
- 0730.008.433 WASHER 1 00.00.0000 A=4,20 IN 0730 008 416(2) 5 0,000
- 0730.008.432 WASHER 1 00.00.0000 A=4,00 IN 0730 008 416(2) 5 0,000
- 0730.008.431 WASHER 1 00.00.0000 A=3,80 IN 0730 008 416(2) 5 0,000
- 0730.008.430 WASHER 1 00.00.0000 A=3,60 IN 0730 008 416(2) 5 0,000
- 0730.008.429 WASHER 1 00.00.0000 A=3,20 IN 0730 008 416(2) 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list Material number: 4182.004.576 ECOMAT 4/ e

Plant: 004.48.13-1

Page 7 from 8
Material-assembly-group-no: 4182.106.100

Pos. |Material number [Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK Egternal A ID | Weight |SP
- 0730.008.428 WASHER 1 00.00.0000 A=3,00 IN 0730 008 416(2) 5 0,000
- 0730.009.198 WASHER 1 00.00.0000 A=2,90 IN 0730 008 416(2) 5 0,000
- 0730.008.427 WASHER 1 00.00.0000 A=2,80 IN 0730 008 416(2) 5 0,000
- 0730.009.197 WASHER 1 00.00.0000 A=2,70 IN 0730 008 416(2) 5 0,000
- 0730.008.426 WASHER 1 00.00.0000 A=2,60 IN 0730 008 416(2) 5 2,500
- 0730.009.196 WASHER 1 00.00.0000 A=2,50 IN 0730 008 416(2) 5 0,002
- 0730.008.425 WASHER 1 00.00.0000 A=2,40 IN 0730 008 416(2) 5 2,200
- 0730.008.424 WASHER 1 00.00.0000 A=2,20 IN 0730 008 416(2) 5 2
--- 0730.009.195 WASHER 1 00.00.0000 A=2,10 IN 0730 008 416(2) 5 0,010
- 0730.008.423 WASHER 1 00.00.0000 A=2,00 IN 0730 008 416(2) 5 2
- 0730.009.194 WASHER 1 00.00.0000 A=1,90 IN 0730 008 416(2) 5 0,002
- 0730.008.422 WASHER 1 00.00.0000 A=1,80 IN 0730 008 416(2) 5 1,800
- 0730.009.193 WASHER 1 00.00.0000 A=1,70 IN 0730 008 416(2) 5 0,010
- 0730.008.421 WASHER 1 00.00.0000 A=1,60 IN 0730 008 416(2) 5 1,500
--- 0730.009.192 WASHER 1 00.00.0000 A=1,50 IN 0730 008 416(2) 5 0,001
- 0730.008.420 WASHER 1 00.00.0000 A=1,40 IN 0730 008 416(2) 5 0,002
- 0730.009.191 WASHER 1 00.00.0000 A=1,30 IN 0730 008 416(2) 5 0,001
- 0730.008.419 WASHER 1 00.00.0000 A=1,20 IN 0730 008 416(2) 5 1,200
- 0730.008.418 WASHER 1 00.00.0000 A=1,00 IN 0730 008 416(2) 5 1
- 0730.008.417 WASHER 1 00.00.0000 A=0,80 IN 0730 008 416(2) 5 0,000
650 |--- TORX SCREW 1 00.00.0000 M6X45 3 0,000
- 0736.101.359 TORX SCREW 1 COlOg;iQ) 00.00.0000| 00.00.0000[M6X45 IN 0736 101 363(2) 5 0,000
660 |0634.313.016 O-RING 1 00.00.0000 4X1,5 5 0,000
670 |--- HEXAGON BOLT 2 ZOOOgﬁg 31.12.2010) 31.12.2010/M8X 28 3 0,000
- |0636016414  |HEXAGON BOLT 2 200007 15072010/ 15.07.2010 M8x 28 5 0,000
- 0630.001.075 WASHER 2 20008122 15.07.2010| 15.07.2010 8900115802 5 0,002
800 |4149.206.034 VALVE BLOCK 1 00.00.0000 KPL.F2 3 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Parts list

Page 8 from 8

Material number: 4182.004.576

Plant: 004.48.13-1
Material-assembly-group-no: 4182.106.100

ECOMAT 4/

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK II:Z':ternal LA ID | Weight |SP
/110 |4149.306.051 VALVE HOUSING 1 00.00.0000 F2 UMSCHALTVENTIL/ECO2 5 0,000
/120 |4139.306.677 PISTON 1 00.00.0000 5 0,000
/130 |0732.042.923 COMPRSPRING 1 COlOé)SiZ) 00.00.0000| 00.00.0000 LINKSGEWICKELT 5 0,000
/140  |--- SCREW PLUG 1 00.00.0000 40N.M*DICHTRING M16X1,5 3 0,000

- 0636.302.065 SCREW PLUG 1 00.00.0000 M16X1,5 VVOE8551087 5 15

- 0634.801.045 SEALING RING 1 00.00.0000 16X20 0760300597 5 0,010
810 |--- TORX SCREW 7 00.00.0000 M6X80 3 0,000

- 0736.101.361 TORX SCREW 7 COlOgZig 00.00.0000| 00.00.0000[M6X80 IN 0736 101 363(2) 5 0,000
820 |4182.206.008 VALVE BLOCK 1 00.00.0000 UMSCHALTVENTIL DRWK 3 0,000
/110 |4182.306.006 VALVE HOUSING 1 00.00.0000 UMSCHLTV. DRWK 5 0,000
/120 |4149.306.068 PISTON 1 00.00.0000 5 0,000
/130 |0732.041.373 COMPRSPRING 1 00.00.0000 500460108 5 0,000
/140 |4182.306.008 FIXING PLATE 1 00.00.0000 UMSCHLTV. DRWK 5 0,000
830 |--- TORX SCREW 2 00.00.0000 M6X30 3 0,000

- 0736.101.374 TORX SCREW 2 00.00.0000 M6X30 IN 0736 101 363(2) 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Plant Page 1 from 2

& 51880

1 BB
* EINTET

31 Bs0%
I

s 31.AE0 51 900

ﬂrE-EZI

Material number: 4182.004.576
Plant: 004.56.07-1

ECOMAT 4/
DIPSTICK PARTS

M B
o EREEE

31 Bl
31 ek

M G0
\&é\ | 15805

#3160
21 G80sk

3 san sk

Vi
|

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved.
For information only, not subject to the amendment service.

04.08.2010



Plant: 004.56.40-1 DIPSTICK PARTS ..ﬁ"_é ;'Tl:;‘
OIL SUMP =
Gk

@—m.z&n*
fa20— g B
@ @—nmnt
#m.m—$
Eﬁ E %—3?.2@0#
—

B
— 310 .| | 3,000
B 3.0 — =

— 30504

%- 51,062

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 1

Material number: 4182.004.576

Plant: 004.56.07-1
Material-assembly-group-no: 4139.131.050

ECOMAT 4/

Pos. |Material number [Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK Egternal A ID | Weight |SP
10 4139.231.030 FILLER TUBE 1 00.00.0000 KPL. IN 4139 231 033(2) 5004427 3 0,000
14 0634.307.728 SEALING TAPE 300 00.00.0000 5 0,000
50 0501.314.773 TAG 1 00.00.0000 5 0,000
60 - SLOTTED NUT 1 00.00.0000 M30X1,5KM6 3 0,000
- 0637.513.003 SLOTTED NUT 1 00.00.0000 M30X1,5 5005 42308 5 0,000
200 |050L214.851  |OIL DIPSTICK 1 1931 00.00.0000/ 00.00.0000KPL. *HUNGER 1780-01-00 5 0,000
500 |4149.231.012 OIL SUMP COlOé)gig 00.00.0000| 00.00.0000|K PL. 3 0,000
510 |4139.301.579 GASKET 1 00.00.0000 500462508 5 0,000
520 |--- HEXAGON BOLT 25 00.00.0000 M8X60 3 0,000
- 0636.010.375 HEXAGON BOLT 25 00.00.0000 M8X60 5 0,000
- 0630.001.075 WASHER 25 00.00.0000 8900115802 5 0,002
530 |- HEXAGON BOLT 10 00.00.0000 M8X80 3 0,000
- 0636.010.548 HEXAGON BOLT 10 00.00.0000 M8X80 190003800465 5 35
- 0630.001.075 WASHER 10 00.00.0000 8900115802 5 0,002
540 |--- HEXAGON BOLT 2 00.00.0000 M8X60 3 0,000
- 0636.010.375 HEXAGON BOLT 2 00.00.0000 M8X60 5 0,000
- 0634.803.003 SEALING RING 2 00.00.0000 8X15X1 5004806 5 0,000
550 |--- SCREW PLUG 1 00.00.0000 50N.M*DICHTRING M22X1,5 3 0,000
- 0636.302.045 SCREW PLUG 1 00.00.0000 M22X1,5 VOE11144223 5 0,040
- 0634.801.074 SEALING RING 1 00.00.0000 22X27 1000000307 5 2,100
560 |0634.313.354 O-RING 1 00.00.0000 34X5 5006404 5 0,000
570 |4139.331.127 SUCTION TUBE 1 00.00.0000 579917008 5 0,000
572 |4139.301.617 TAB WASHER 1 00.00.0000 579916608 5 0,000
574 |0636.015.681 HEXAGON BOLT 2 2000(2);81 31.12.2010) 31.12.2010M8X 18 5 0,000
580 |0501.210.798 SCREEN INSERT 1 00.00.0000 KPL. 5 0,000
590 |0634.313.018 O-RING 1 00.00.0000 82X3 5 0,000
600 |4139.331.145 COVER 1 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Material number: 4182.004.576 ECOMAT 4/ P
Plant Page 1 from 1 Plant: 004.59.08-1 CONVERTER i '“-‘.-1

¥ o
CONVERTER aw

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Parts list

Page 1 from 2

Material number: 4182.004.576
Plant: 004.59.08-1
Material-assembly-group-no: 4149.134.119

ECOMAT 4/

Pos. |Material number [Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK II:Z':ternal A ID | Weight
20 -—- SCREW PLUG 1 00.00.0000 200N.M*DICHTRING M33X2 3 0,000
- 0636.302.099 SCREW PLUG 1 00.00.0000 M33X2 5 0,000
- 0634.801.227 SEALING RING 1 00.00.0000 33X39 000730000012 5 4,700
150  |--- CAP SCREW 1 00.00.0000 M16 3 0,000
- 0736.101.046 CAP SCREW 1 00.00.0000 M16 5006545 5 0,000
170 |- WASHER 1 00.00.0000 f;Mll\a? 2,60(ABSTUFUNGO, 3 0,000
- 0730.005.601 WASHER 1 00.00.0000 A=2,60 IN 0730 005 591(2) 5 0,000
- 0730.005.600 WASHER 1 00.00.0000 A=2,50 IN 0730 005 591(2) 5 0,000
-—- 0730.005.599 WASHER 1 00.00.0000 A=2,00 IN 0730 005 591(2) 5 0,000
- 0730.005.598 WASHER 1 00.00.0000 A=1,90 IN 0730 005 591(2) 5 0,000
- 0730.005.597 WASHER 1 00.00.0000 A=1,80 IN 0730 005 591(2) 5 0,000
-—- 0730.005.596 WASHER 1 00.00.0000 A=1,70 IN 0730 005 591(2) 5 0,000
- 0730.005.595 WASHER 1 00.00.0000 A=1,50 IN 0730 005 591(2) 5 0,000
- 0730.005.594 WASHER 1 00.00.0000 A=1,20 IN 0730 005 591(2) 5 0,000
-—- 0730.005.593 WASHER 1 00.00.0000 A=1,10IN 0730 005 591(2) 5 0,000
- 0730.005.592 WASHER 1 00.00.0000 A=1,00 IN 0730 005 591(2) 5 0,000
450 |- WASHER 1 00.00.0000) g;,\fl’l\%) 1OOABSTUFUNGO, 3 0,000
-—- 0730.003.074 WASHER 1 00.00.0000 A=1,00 IN 0730 106 995(2) 5006 12308 5 0,000
- 0730.106.997 WASHER 1 00.00.0000 A=0,80 IN 0730 106 995(2) 5 0,000
- 0730.106.996 WASHER 1 00.00.0000 A=0,50 IN 0730 106 995(2) 5 0,000
500 |0501.007.286 CONVERTER 1 00.00.0000 IN 0501 007 120(0) 3 0,000
/10 |0501.214.189  |TURBINE WHEEL 1] 1081 00.00.0000] 00.00.0000 KPL. 5 0000
/50 0735.368.102 AXROLLER BEAR 1 00.00.0000 65,0X92,0X18,0 FA.INA 5 0,000
/60 4166.236.138 STATOR 1 00.00.0000 KPL. 5 0,000
/70 0635.290.051 AXIAL WASHER 2 00.00.0000 85X110X1 8900127052 5 28
/80 4166.336.059 FREE WHEEL RING 1 00.00.0000 ZFF 5006569 5 0,000
/90 0635.330.035 BALL BEARING 2 00.00.0000 70X110X13 5 0,433
/120 |0735.470.101 ROLLER 16 00.00.0000 10,0X30,0 FA.INA 5004635 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Material number: 4182.004.576

Parts list Plant: 004.59.08-1

Page 2 from 2

ECOMAT 4/ e

Material-assembly-group-no: 4149.134.119

Pos. |Material number [Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK Egternal A ID | Weight |SP
/130 |0501.317.930 PUMP WHEEL 1 00.00.0000 5 0,000
/140 |0501.320.298 CIRCUIT COVER 1 00.00.0000 5 0,000
/142 |0631.306.158 CYLINDRICAL PIN 2 00.00.0000 8X14 5 0,000
/150 |0501.320.302 PLATE PISTON 1 00.00.0000 5 0,000
/152 0750.106.074 CUP SPRING 1 00.00.0000 3 0,000
/160 |0501.213.150 ICLUTCH DISC 2 00.00.0000 KPL. 5 0,000
170 |- OCLUTCH DISC 2 00.00.0000 ?g@ﬁ? 400(ABSTUFUNGIO, 3 0000
- 0501.320.305 OCLUTCH DISC 2 00.00.0000 A=3,5 5 0,000
- 0501.320.306 OCLUTCH DISC 2 00.00.0000 A=4,0 5 0,000
/174 |0501.322.005 CYLINDRICAL PIN 12 COlOfgil(Q) 00.00.0000| 00.00.0000 5 0,000
/180 ]0501.321.930 END SHIM 1 COlOSOS'iZ) 00.00.0000| 00.00.0000 5 0,000
/190 |0501.320.312 SEALING RING 1 00.00.0000 5 0,000
/200 |0501.320.311 SEALING RING 1 00.00.0000 5 0,000
/230 0634.402.140 R-RING 1 00.00.0000 50X2,5 00412711 5 4
/240 10636.101.192 CAP SCREW 12 00.00.0000 M8X35 5 17,200
/250 |0634.313.840 O-RING 1 00.00.0000 390X3 5 0,000
/260 |0750.116.266 BALL BEARING 1 00.00.0000 16010-JC3 882900 3 0,000
/270 ]0635.290.050 AXIAL WASHER 1 00.00.0000 65X90X1 5 0,000
/280 |0635.900.523 AXNEEDLE CAGE 1 00.00.0000 65X90X3 882890 5 0,000
/290 ]0635.900.521 CASING DISC 1 00.00.0000 67X90X5,25 882870 5 0,000
/310 |--- CAP SCREW 36 00.00.0000 M8X20 3 0,000
- 0636.101.833 CAP SCREW 36 00.00.0000 M8X20 5 0,000
/480 |0501.317.956 PROTECTING CAP 1 00.00.0000 5 0,000
/490 |0501.317.957 PROTECTING CAP 1 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



Plant: 004.90.34-1 HEAT EXCHANGER :.ﬁ"_é ;'T':;‘
Material-assembly-group-no: 4149.147.017 #wj

47 2803

47on |
* a7 13077 %

arimn |
AT 126 |

*4?13n-_-.;i.
4F g f
*.7 120

-

AT 420

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010
For information only, not subject to the amendment service.



Material number: 4182.004.576
Plant: 004.90.34-1
Material-assembly-group-no: 4149.147.017

Parts list

Page 1 from 4

ECOMAT 4/

Pos. |Material number |Name VKF AT}ﬁnd' A:;]td' Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight |SP
10 4139.301.635 GASKET 1 00.00.0000 5 0,000
12 0634.313.628 O-RING 2 00.00.0000 41X5 579917208 5 0,000
14 4139.301.613 INSERT 1 00.00.0000 579917108 5 0,000
16 4139.301.614 INSERT 1 00.00.0000 579916708 5 0,000
20 4139.347.308 CONNPART 1 00.00.0000 ENTHALT.IN 4139 347 213(0) 5 0,000
50 - CAP SCREW 1 00.00.0000 M8X45 3 0,000
- 0636.101.685 CAP SCREW 1 00.00.0000 M8X45 5 0,020
- 0630.001.075 WASHER 1 00.00.0000 8900115802 5 0,002
56 - CAP SCREW 1 00.00.0000 M8X45 3 0,000
- 0636.101.685 CAP SCREW 1 00.00.0000 M8X45 5 0,020
- 0630.001.075 WASHER 1 00.00.0000 8900115802 5 0,002
62 - CAP SCREW 1 00.00.0000 M8X45 3 0,000
- 0636.101.685 CAP SCREW 1 00.00.0000 M8X45 5 0,020
- 0630.001.075 WASHER 1 00.00.0000 8900115802 5 0,002
68 - CAP SCREW 1 00.00.0000 M8X45 3 0,000
- 0636.101.685 CAP SCREW 1 00.00.0000 M8X45 5 0,020
- 0630.001.075 WASHER 1 00.00.0000 8900115802 5 0,002
74 - CAP SCREW 1 00.00.0000 M8X45 3 0,000
- 0636.101.685 CAP SCREW 1 00.00.0000 M8X45 5 0,020
- 0630.001.075 WASHER 1 00.00.0000 8900115802 5 0,002
80 - CAP SCREW 1 00.00.0000 M8X45 3 0,000
- 0636.101.685 CAP SCREW 1 00.00.0000 M8X45 5 0,020
- 0630.001.075 WASHER 1 00.00.0000 8900115802 5 0,002
86 - CAP SCREW 1 00.00.0000 M8X45 3 0,000
- 0636.101.685 CAP SCREW 1 00.00.0000 M8X45 5 0,020
- 0630.001.075 WASHER 1 00.00.0000 8900115802 5 0,002
100 |0501.326079  |SCREW PLUG 1] 2000959 26.08.2009| 26.08.2009 M 10X 1 5 0,000
120 |0501.326.080 SCREW PLUG 1 20008128 04.07.2009| 04.07.2009)M 14X 1,5 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant

© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



i Material number: 4182.004.576 ECOMAT 4/ -
Eaﬁfzsﬁl,'n?ﬂ Plant: 004.90.34-1
Material-assembly-group-no: 4149.147.017
Pos. |Material number [Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info.  |OTK II:Z':ternal A ID | Weight
TEMPERATURE C0100672
124 |--- SENSOR 1 3E10 00.00.0000| 00.00.0000 3 0,000
TEMPERATURE
- 0501.322.530 SENSOR 1 00.00.0000 5 0,000
--- 0634.801.151 SEALING RING 1 00.00.0000 14X20 VOE14558096 5 2
220 |0634.313.057 O-RING 1 00.00.0000 18X2,5 5 0,000
250 |0501.210.976 ACCUMULATOR 1 00.00.0000 KPL. IN 0501 210 975(1) 5 0,000
/110 |0501.316.662 COVER 1 00.00.0000 5 0,000
/120 |0501.316.665 COVER 1 00.00.0000 5 0,000
/130 |0501.315.536 PIPE 1 00.00.0000 SPEICHER 5 0,000
/140 |0501.210.277 PISTON 1 00.00.0000 KPL. 5 0,000
/150 |0634.313.267 O-RING 2 00.00.0000 80X2,5 5 0,000
/160 |--- HEXAGON BOLT 8 00.00.0000 M10X35 3 0,000
--- 0636.015.227 HEXAGON BOLT 8 00.00.0000 M10X35 8900118881 5 30
--- 0630.001.048 WASHER 8 00.00.0000 5 3,400
260 |- CAP SCREW 2 00.00.0000 M8X50 3 0,000
--- 0636.101.663 CAP SCREW 2 00.00.0000 M8X50 8900120482 5 22,700
--- 0630.001.075 WASHER 2 00.00.0000 8900115802 5 0,002
300 |0634.316.159 O-RING 1 00.00.0000 X2 5 0,000
310 |0501.316.527 SOLENOID VALVE 1 00.00.0000 5 0,000
320 |--- SCREW PLUG 1 00.00.0000 25N.M*DICHTRING M12X1,5 3 0,000
- 0636.304.047 SCREW PLUG 1 00.00.0000 M12X1,5 5 0,020
--- 0634.801.205 SEALING RING 1 00.00.0000 12X15,5 0760305797 5 0,008
330 |- HEXAGON BOLT 2 00.00.0000 M8X60 3 0,000
--- 0636.010.375 HEXAGON BOLT 2 00.00.0000 M8X60 5 0,000
--- 0630.001.075 WASHER 2 00.00.0000 8900115802 5 0,002
350 |- SHIM 1 00.00.0000 S= 0.20- 2,50(ABSTUFUNGIO, 3 0,000
46MM)
--- 0730.001.419 SHIM 1 00.00.0000 A=2,50 IN 0730 004 423(2) 5 0,000
--- 0730.001.420 SHIM 1 00.00.0000 A=2,00 IN 0730 004 423(2) 5 0,000
- 0730.002.331 SHIM 1 00.00.0000 A=1,50 IN 0730 004 423(2) 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.




Parts list

Page 3 from 4

Material number: 4182.004.576

Plant: 004.90.34-1
Material-assembly-group-no: 4149.147.017

ECOMAT 4/

Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/ tech. info. OTK Egternal EHET L ID | Weight |SP
- 0730.004.424 SHIM 1 00.00.0000 A=0,80 IN 0730 004 423(2) 5 0,000
- 0730.001.421 SHIM 1 00.00.0000 A=0,50 IN 0730 004 423(2) 5 0,000
- 0730.001.422 SHIM 1 00.00.0000 A=0,30 IN 0730 004 423(2) 5 0,000
- 0730.001.423 SHIM 1 00.00.0000 A=0,20 IN 0730 004 423(2) 5 0,000
360 |4139.347.244 FIXING PLATE 1 00.00.0000 5 0,000
370 |- WASHER 1 00.00.0000 ?g@ﬁ? 120(ABSTUFUNG, 3 0000
- 0730.003.290 WASHER 1 00.00.0000 A=1,20 IN 0730 003 124(2) 5 0,000
- 0730.003.287 WASHER 1 00.00.0000 A=1,00 IN 0730 003 124(2) 5 0,002
- 0730.003.286 WASHER 1 00.00.0000 A=0,80 IN 0730 003 124(2) 5 0,000
- 0730.003.127 WASHER 1 00.00.0000 A=0,60 IN 0730 003 124(2) 5 0,000
- 0730.003.126 WASHER 1 00.00.0000 A=0,40 IN 0730 003 124(2) 5 0,000
- 0730.003.125 WASHER 1 00.00.0000 A=0,20 IN 0730 003 124(2) 5 0,000
380 |- BOLT+NUT 2 COlo;)éi(Z) 00.00.0000) 00.00.0000,M8X 25 3 0,000
- 0636.015.257 HEXAGON BOLT 2 00.00.0000 M8X25 190003802424 5 0,010
- 0630.001.075 WASHER 2 00.00.0000 8900115802 5 0,002
- |0637.006280  |HEXAGON NUT 2 000072 31122010 31.12. 2010 M8 5 0,000
400 |0634.313.600 O-RING 8 00.00.0000 38X4 5 0,000
C0100843
410 |4139.347.489 PIPE 1 9D10 00.00.0000| 00.00.0000 5 0,000
420 |4139.347.490 PIPE 1 comggig 00.00.0000 00.00.0000 5 0,000
430 |4139.347.284 GASKET 1 00.00.0000 5 0,000
444 14139.347.195 FLANGE 1 00.00.0000 5 0,000
446 |0636.016.412 HEXAGON BOLT 2 2000(7);82 31.12.2010) 31.12.2010)M8X 22 5 0,000
450 |4139.347.363 CONNPART 1 00.00.0000 5 0,000
464  |4139.347.495 BRACKET 1 comggz(s) 00.00.0000 00.00.0000 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



i Material number: 4182.004.576 ECOMAT 4/ -
Eaﬁffﬁl,'n?ﬂ Plant: 004.90.34-1
Material-assembly-group-no: 4149.147.017 y
Pos. |Material number |Name VKF Ar?]?)nd. A:;rld. Prod. no. [Material feature/tech. info. |OTK Egternal LA ID | Weight |SP
466  |--- CAP SCREW 2 00.00.0000 M8X16 3 0,000
- 0636.101.680 CAP SCREW 2 00.00.0000 M8X16 SA 8320-03810 5 12
- 0630.001.075 WASHER 2 00.00.0000 8900115802 5 0,002
470  |--- HEXAGON BOLT 3 00.00.0000 M8X60 3 0,000
- 0636.010.375 HEXAGON BOLT 3 00.00.0000 M8X60 5 0,000
- 0630.001.075 WASHER 3 00.00.0000 8900115802 5 0,002
500 |0501.008.286 HEAT EXCHANGER 1 0100943 00.00.0000) 00.00.0000 SBK-WL-LF-EINTEILIGE 5 0,000
9E10 OELLA
504 |4139.347.365 BRACKET 1 00.00.0000 5 0,000
506 |--- HEXAGON BOLT 4 00.00.0000 M10X22 3 0,000
- 0636.016.403 HEXAGON BOLT 4 00.00.0000 M10X22 5 0,000
- 0630.001.048 WASHER 4 00.00.0000 5 3,400
660 |4139.347.299 FIXING PLATE 1 00.00.0000 5 0,000
720 |4139.347.198 FIXING PLATE 1 00.00.0000 1254189 5 0,000
730 |0636.016.412 HEXAGON BOLT 2 2000(7);22 31.12.2010) 31.12.2010,M8X 22 5 0,000
740 |4139.347.301 BRACKET 1 00.00.0000 5 0,000
742 |0730.063.339 PIPE 1 00.00.0000 A=33,40 IN 0730 063 338(2) 5 0,000
750 |- BOLT+NUT 1 00.00.0000 M8X55 3 0,000
- 0636.010.374 HEXAGON BOLT 1 00.00.0000 M8X55 103745902 5 25
- 0630.001.075 WASHER 1 00.00.0000 8900115802 5 0,002
--- 0637.011.530 HEXAGON NUT 1 00.00.0000 M8 5 0,000
VKF Incidence factor OTK Optional technical kit ID Identification (output code) SP  Supplier plant
© All rights reserved by ZF Friedrichshafen AG, even in the event of applications for copyright. We hold all rights of disposal, such as the right to copy and disseminate. All rights reserved. 04.08.2010

For information only, not subject to the amendment service.



KING LONG

Hij &£k (JR-75F-01-20)
Front air suspension

- 164 -



(=) KING LONG

Hi&#: (JR-75F-01-20)
Front air suspension

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1  |SACHS0131897 TRl 2 7% AL Absorber assy 2
2 6613020 & 95y Air chamber 2
3 0106-01-21200 AR (Fr) Support,|eft air chamber 1
3 0106-01-22200 ISR (A) Support,right air chamber 1
4 03-130455-07 HESIFF SR Thrust bar 2
5 03-130440-01 HESJFF SR Thrust bar 2
6  |0106-01-51100 P sE AT 2 S B8 Bracket 2
7 0106-01-41200 ZEM T ma iR Lower bracket,axle 1
8 0106-01-41100 HEJFT 40 B8 Upper bracket,axle 1
9 AT SR, o AARHE AT T 25 AR Lower cover board,steeve 2
10  |10-503590-01 M Bush, steeve 2 R
11  |06-500900-22 FEEFT SR stabilizer bar 1 H=400
12 |04-000128-02 AT e ik Steeve assy 2
13 |11-502020-02 AT S48 Bracket, steeve 2
0106-01-70001 HETIFT 4258 5 £ 4 Dowel pin, thrust bar 2
0503-01-70004 T S i T A Dowel pin, front air chamber seat 4
14 |4640023300 T 5 1 Valve,leveling 1

- 165 -



5 (JR-130R-01-35)
Rear air suspension

S KNG LONG

- 166 —



) KNG LONG

5 (JR-130R-01-35)

Rear air suspension

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 03-130584-01 eI FT SR Thrust bar 2
2 03-130664-01 HEJIFT R R Thrust bar 2
3 0106-02-70001 FMr b ERR Upper cover board,axle 2
4 |Q150B24460TF2 UL Bolt 8
5 11-502020-02 LS EY Bracket, steeve 2
6  |04-000386-02 AT 5 B Steeve assy 2
7 10-503590-01 LIRS ESS Bush,steeve 2 RN
8 06-500740-21 e E FT SR stabilizer bar 1
9 0109-02-70001 AT R EE iR Lower cover board,steeve 2
10 6613040 REL Air chamber 4
11 |11-205895-01 LR Pin shaft,steeve 2
12 |SACHS 00000961 I 45 S5 R Absorber 4
13 [0110-02-12100 CHIZ R ChD Right beam,C shape 1
13 |0106-02-11100 CRIE R (/) Left beam,C shape 1
14 |4640023300 e 1R Valve,leveling 2

- 167 -



SR 30Z DS08F-00005
Front axle

[}

7,

AR
@/,m._iﬂnu : =
. @/@ / \w
A/

7/
\\ .
VY
/

- 168 -



) KINGLONG

B M 3 B 302 DS08F-00005

Front axle
FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 Q341B16 VaV;iL 3n: Hexagon nut 4

2 |Q40316 L Spring washer 4

3 3501ZDS04A-010/015 | ZE/45 kA4t Left/right clip %1

4 |3519ZDS07A-010-A/015-4 22 /47" % Left/right air chamber %1

5 33ZDS01C-03050 BRI S Tierod assy WL 1 JE T
6 |G107MSZ 374-4 LW e Straight grease nipple 4

7 |700.51-3102-046 e Qil pipe 2

8 Q150B0820-0H1 VAV L iR o Hexagon bolt-dust cap 16

9  |702.20-3102-041 Bk Upper dust cap 2

10  [840.00-3102-042 LAY Sealing washer 4

11 |702.20-3101-003 FAY King pin 2

12 |832.05-3102-004 LIRS Bushing 2

13 |840.00-3102-023 SR SYSY Oil seal assy 6

14  |Q151B20150-0H1 WA - ) AT S e Bolt- pull rod seat 4

15  |30ZDS08B-01010 [ Front axle 1

16  |702.20-3101-015 HEJFF S Pull rod seat 1

17 |A20X45 GB/T119 SE NS -HE ST S Locating pin -Pull rod seat 1

18  |832.00-3101-005 7N FA R BE-B Hexagon bolt-lock pin 4

19 [702.01-3102-024~027  |iff# k) Adjusting gasket 1

20  |832.45-3101-007 BN Lock pin 2

21 |832.45-3101-008 Bl Lock pin 2

22  |BFSB 353323/HA3 (AL P 9595 Thrust bearing assy 2

23 |30ZDS01A-01041 Vv i Trapezoidal arm,left 1

24 |702.20-3102-053 o e T R Steering knuckle arm 1

- 169 -



) KINGLONG

B M 3 B 302 DS08F-00005

Front axle
s FARY T FR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
25  [932.00-3102-054 BB WRET - B[ Ao AR R Locking screw-Left Trapezoidal arm 1
26 |Q50512375 B 24 3 2 Locking wire 2
27  |932.00-3102-054 BB MRET - S [ A R R Locking screw-Right Trapezoidal arm 1
28 832.05-3141-096 Hi9E Plug 2
29 702.20-3102-032 PR BT Limiting bolt 2
30 [Q351B16-3 BRI BB R ET Locking nut-Limiting bolt 2
31  |30ZDS01A-01042 VEL 2 Trapezoidal arm,right 1
32  |840.00-3102-041 ENEAE Lower dust cap 2
33  [702.20-3102-005/002 Jel A e ) 4 Left/right steering knuckle %1
34  [702.20-3141-006 NPV LT R AR - K ) 5h %% |Hexagon flange bolt-fixing brake 10
35 |A16X45GB/T119 S AT Locating pin 2

- 170 -



A8 B AT 24 %332 DS01C-03050

@ KING LONG .
g Y s E ' Tierod

- 171 -



S Kve Long

A8 B AT 24 %332 DS01C-03050

Tierod
5 TG LA R B FR HE L EiA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 |3303N-091 R IE J A5 B Castle nut-flat 2
Q500B0570 FFIOH Split pin 2
2 3303N-080 NS5 Dust cover assy 2
3 3303ZDS01C-060 B EEL B CRD Right joint, tie rod 1
4 Q700B01 JERCR i Straight grease nipple 2
5 3303N-064 b Ekwi Upper bowl plate 2
6 3303N-066 BRI Ball pin 2
7 3303N-067 BRI Lower bowl plate 2
8 3303N-068 [53) A f 3 Cylindrical spring 2
9 3303N-071 W TE Plug 2
10  [33ZDS01C-03052 BERLAT Tierod 1
11 |3303ZDS01C-059 I EDR R 7S5y Tierod joint assy 1
12 |33ZDS01C-03050 R 2 Tierod assy 1

- 172 -



Ja¥F 24Z S19H-00005 -B
Rear axle

- 173 -




) KINGLONG

Ja#F 242 S19H-00005 -B

Rear axle
FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 24N—01068 AT SR Air breather 1
2 24N —01065 TH T LR 2 Plug 1
3 |3530ZS19-001/002 FEIA = Left/ right brake chamber %1 #£001, 471002
4 BB R bolt 2l
T 5 5 spring washer 7%
5 Q151B2060-0H1 Tl B0 A F AL bolt 12
Q40520 o 0 5 spring washer 12
6 31XZB-04022 SRR BN AN Inner ring, rear hub inner bearing 2
31XZB-04075 i3 A P Sest ring ,o0il seal 2
8 31NP-03054 Jelka JE ke MR RE Left/ right tire nut, exterior 20
Jelh ke W R B Left/ right tire nut, inside
9 31N-04022 JERe BN KA Inner ring , rear hub out bearing 2
10  |24ZS01-03065-A/03066-AfF-% Half axle %1
11  |24ZCS01-01076 T AR RE- R B A K Adjusting nut 2
12 |3502ZS19E-026/126 IR transitional disk 2
13 |35ZS19-02075 EIESIER brake disc 2
14 |31XZB-04080 Lite ¢l ES Y5 Oil sedl 2
15 Tl Bt caliper body A%l 7%
16  |31NP-03059 W — X ] o ) A bolt 12
R 5 spring washer p AL |
17 |31ZS19E-04015 Lite hub 2
18  |31NP-04051 ES Y Yis tire bolt 16
19 TR B TP spring washer Tob i

- 174 -



) KINGLONG

Ja#F 242 S19H-00005 -B

Rear axle
P FHRG LA R B FR HE LE DA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

20  [24XZB-03064 Ao 2 axle shaft gasket 2

21  |24XZB-01081-B B A — e A R IR B Lock washer 2

22  |24xZzB-01090 Aty 5 R Half axle oil seal assy 2

23 |24N-03063 AR A axle shaft bolt 28

24  [2401zS19H-010-B Mo S i Axle housing 1

25  [24zHS01-01062 IR 5 A MR A bolt 10

26 [24zS01-01063 W — ] ke i H Nut 4

27  |Q40520 LS spring washer 14

28  [24N-01072 T FE S ik QOil drain plug

29  |31XZB-04021 SR BN il A1 P Exterior ring, rear hub inner bearing 2

30  [31N-04021 Ja B Ml A1 P Exterior ring, rear hub out bearing

- 175 -



Jo BT VR 8% K 2= T 2% = i 24027 S08Z-010-B

@ KING LONG | . . .
B u s £ 5 Final reduction gear and differential assy

- 176 -



) KINGLONG

Jo BT VR 8% K 2= T 2% = i 24027 S08Z-010-B

Final reduction gear and differential assy

5 FHRG LA R B FR HE L EiA #HIE

Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 24027S01-036 Bl A bearing seat 1

2 2502ZAS01-131-137 PAE R - HE TR T separating adjust shim e

3 2402ZB-161-174 kL] adjusting washer i

4 (RS spacer 1

5 Z 27316E PRl AR front inner bearing assy 1

6  |2402ZAS02-072 INFARETEIRE) hex slotted nut

7 S washer Pl 3]

8 2402Z A S02-065 ENZ 95959 flange 1

9 24027B-067 [hrEaake s dust cover 1

10 OJE Pl Oring Tolt &by

11 [2402ZB-060 R - S HE VR oil seal assy 1

12 |2402ZS01-356 WA B HE 1A A bolt 16

13 A adjusting washer T4y

14 |2402ZB-069 OJE Oring 1

15 |z 27315E [IEAR: 955 front outer bearing assy 1

16 |Q151B24140-0H1 W R - 220 A 7K i bolt 4

17  |24027S03-317-B HE G e 22 A A0 5 left bevel gear differential case 1

18  |M24027742-026-B MBI A 5 Driven bevel gear 1

19  [2402zB-033 T AR S rear bearing assy 1

20 [M24027743-025 EENIL g drive pinion 1

21 |2402ZS01-115 ERLBUS S TsY5 differential case 1

22  |2402zB-381 FE ARl A R WE B adjusting nut 2

23 |z 7520E-2 e AR A DK differential bearing assy 2

24 |24027501-345-B TR planet gear 4

- 177 -



) KINGLONG

Jo BT VR 8% K 2= T 2% = i 24027 S08Z-010-B

Final reduction gear and differential assy

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
25  |24027S01-346-B SR AT RINE thrust washer 4
26 |24027S01-336-B SCRE -2 R thrust washer 2
27  |24027S01-335-B SR Half axle gear 2
28  [24027s01-331 -l spider 1
29  |24027S01-318-B HEK A 22 A A 5% right bevel gear differential case 1
30 |24027S01-117 FEHAR R % bearing cap 2
31  |2402ZB-383 18 A lock plate 2

- 178 -



el o

@ KING LONG
& 0w s E s Propeller shaft assembly

- 179 -



) KINGLONG

(it eyaY
Propéeller shaft assembly

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 XMQ6119B-2201010  [f&5h4H %, Propeller shaft assy 1

2 AV IP Bolt 8

3 2 S AR Spring washer, heavy duty 8

4 EICVAVIEL S5 Nut 8

5 AV IP Bolt 8

6 2 S Spring washer, heavy duty 8

7 BICVAVIEL - S5 Nut 8

- 180 -



ERARG
Wheel system

- 181 -




) KINGLONG

ERAL

Wheel system
FFs FHRH HIC A FR BEILAATR HE FAfr #ZE
Item No. Part No. Chinese Name English Name Quantity Unit ChineseNotes
1 3101180YF £ el Steel ring, vacuum tire 6
2 3106010Y A Bk Vacuum tire 6 AREHH)
3 8206111-003GC EENEY I rubber madguard 4

- 182 -



B (—)
Steering system (1)

(=) KING LONG

- 183 -



) KINGLONG

B (—)
Steering system (1)

s FARY R BELHAIR HE L XA #/E
Item No. Part No. Chinese Name English Name Quantity Unit ChineseNotes

1 6110Y-W310-3402020 | %% [r) 4 B ik Steering whee! assy 1
2 6111Y 1-D160-3402010  |#% [n) 4% B2 i s B Steering rigging assy 1 234300080
3 7860-955-900 ALl A Angle driver assy 1 ZF-7860 955 900
4 6127G-JM60-3403015 | ffidk AL 48 Bracket, angle driver 1
5 6140G-T580-3404011 | %% Ji %l s B Steering axle 1
6 6126G-FC20-3401010 |3 Jy % ) % S %, Power steering machine 1 ZF-8098 957 107
7 313000660 LNy Bracket, steering machine 1
8 H00016127R-Bv60-34030] # [ T Drop arm 1
9 6127G-D460-3303010 | %% i) FL AT R %, Steering draglink 1

- 184 -



Fem (=)
Steering system(2)

- 185 -



) KINGLONG

m (2)
Steering system(2)

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 6126G-FC20-3401010 |3 1 %% [ 4% ik Power steering machine 1 ZF-8098 957 107
2 XMQ6111-3400001 B Link bolt 2
3 XMQ6111-3400002 Bk Connector 2
4 6125G3-Tb20-3406010 | % ) 2% 55— My AN 4 1st Steel pipe, steering machine oil inlet 1
5 6125G3-Th20-3406040 | %% [ 2% 55— v AN 1st Steel pipe, steering machine oil outlef 1
6 XMQ6113-3407100 g I TR Steering oil pump assy 1
7 34R13-03052-B [ Hose, oil return 1
8 34R13-03051-B o e YR RS Rubber pipe, steering oil pump inlet 1
34R13-03062 o ) 1A SR Steering oil inlet pipe 1
9 6129Y-0060-3408010 | &) 3% In) il i Power steering oil tank 1

- 186 —



ISR (K )

Brake system

- 187 -



) KINGLONG

HB R G ()
Brake system (—)

FFs FARY R BELHAIR HE L XA #/E
Item No. Part No. Chinese Name English Name Quantity Unit ChineseNotes
1 9617230380 T3 1 % Brake valve, manual 1
2 9735000000 PR Quick release valve 1
3 3800431 T TRTF R Baroswitch, handle brake 1
4 3511310NT Pk K ) B 2 Qil cooler, oil/water separator 1
5 4342080290 L 10) [ S5 B Valve assembly, two-way 2
6 MQPS-3530001 4z i Relay valve 1
7 JK611Q BT TR Switch, brake lamp 1
8 4324210280 TR SR Air dryer assembly 1
9 9347140100 DY [l 2 R 1R ok Protective valve assembly, four-loop 1
10  |3505060BM PSSRy Sy A Brake master cylinder assy 1

- 188 -



T RHE (=)
Brake system (=)

- 189 -



) KINGLONG

T RHE (=)
Brake system (—)

5 TG ICHFR B FR HE L EiA #VE
Item No. Part No. Chinese Name English Name Quantity Unit ChineseNotes
1 3800481-001 ALK Sensor, air pressure alarm 2
2 XMQ6123-3513260 e Air storage tank assy 1
3 3550070BM ABSHLI ¥ Magnet valve, ABS 1
4 G00016180G-N600-35131 It/ 17 J ik Air storage tank assy 9
5 XMQ6111-3506020 TR Regenerative tank assembly 1
6 3513D-040 JK 1 2 ik Water drain valve assy 1
7 PJKQXG-ECAS ECASHL &4k & 4t ECAS detecting system 1
8 3550606 ASRHL 6] Magnet valve, ASR 1
9 3513D-040 JEUK 1 2 ik Water drain valve assy 11

- 190 -



]
Front wall

- 191 -



) KINGLONG

Hi

Front wall
P FHRG LA R B FR HE LE DA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 253101160 i 4 Framework, front wall 1
2 6127G-0009-5302011 HFR 5% Rz Upper skin, front wall 1
3 253600550 PR BSAT- A5 ) Bumper, front right 1
4 6127G-0009-5302015 I R 2Be A Decorative plate,front wall 1
5 6127G-0009-5302014 I FR R Middle plate,front wall 1
6 253600560 PR B AT - 22 Bumper, front |eft 1
7 |253300450 [IEEESE] Front windshield 1
8 JT-BFHO004 PAE 1 s e 4% Seal rubber strip 10m

- 192 -



A7

Right side glass

- 193 -



) KINGLONG

A7

Right side glass
FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 255106640 N ] 3 3 - Ak Side wall glass-Toughened 1
2 255106700 N ] 3 3 - 4L Side wall glass-Toughened 1
3 255900130 ) FEl 3538 - P Side wall glass 1
4 255106650 N ] e 3 - Ak Side wall glass-Toughened 1
5 255106660 N | 3 3 - Ak Side wall glass-Toughened 1
6 255900140 ] FEl 3538 - P 6 Side wall glass 1
7 255106670 N ] e 3 - Ak Side wall glass-Toughened 1
8  [258200340 H HLE-H4L, A ik Dirver window 1

- 194 -



ZEMI B3

L eft sideglass

- 195 -



) KINGLONG

ZEMI B3

Left sideglass
FFs FHRH HIC A FR BEILAATR HE FAfr #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 255106680 N | e 3 - Ak Side wall glass-Toughened 1
2 255106720 N 3 3~ 4k Side wall glass-Toughened 1
3 255900160 ] FEl 3538 - P 1 Side wall glass 1
4 255106710 N ] 3 3 -4 Ak Side wall glass-Toughened 1
5 255106710 N ] e 3 - Ak Side wall glass-Toughened 1
6 255900150 ] FEl 3538 - P 16 Side wall glass 1
7 255106700 0 ] e 3 - Ak Side wall glass-Toughened 1
8 255106690 N ] e 3 - Ak Side wall glass-Toughened 1

- 196 -



AT

Right side bin gate

- 197 -



) KINGLONG

AT
Right side bin gate

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 259700440 UEEq Side bin gate 1

2 259205660 IEEq Side bin gate 1

3 259700510 AT Side bin gate 1

4 259700490 AT Side bin gate 1

5 259700450 AT Side bin gate 1

6 259700470 AT Side bin gate 1

7 259700460 AT Side bin gate 1

- 198 -



ZEMET]

L eft side bin gate

- 199 -



R KNG LONG

AT
L eft side bin gate

5 TG ICHFR B FR HE L EiA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 259700480 U] Side bin gate 1
2 259700450 U] Side bin gate 1
3 259700490 UEE] Side bin gate 1
4 259700510 UEE] Side bin gate 1
5 259700430 U] Side bin gate 1
6 259205670 U] Side bin gate 1

- 200 -



)5 El
Rear wall

X !

- 201 -



) KINGLONG

Ja B

Rear wall
FFs FHRH HIC A FR BEILAATR HE FAfr #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 256100610 J B A Framework , rear wall 1
2 6127G-0009-5602100 | /i5 Fil M i Exterior skin, rear wall 1
3 5408730L5 BOON < L 8 Air spring,800N 2
4 6137G4-0008-5605000 |5 {51 1Ese i L %, Gemel assy, rear bin gate 2
5 |JT-TZDK IR BRA S8 Rubber limit block 2
6 XMQ6112GY 1-5601091 |/ {5 Il 57 48 Bracket, rear bin gate lock contact 2
7 5408450UJ Ja T 148 Lock, rear bin gate 2
8 6127G-0009-5604000 REWWLEET] Bin gate,rear 1
8a 5604011 WAL Grille 1
80  [HO016127R-0000-5604111i5 €1 15¢ Skin 1
9 6127G-0009-5602200 Je PRI AT Rear bumper 1
10 256300500 SRR S Rear windshield 1
11 |JT-BFH004 PAE 1 1 e 4% Seal rubber strip 4m

- 202 -



B ]

Front passenger door

- 203 -




) KINGLONG

B ]

Front passenger door

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 SNB-1-020 M A (T 2 ) Crank 2
2 SNB-1-132 PR IR (1 2R) Pressure regulating valve 1
3 SNB-1-131 AR RS2 B (R 3R 3220) Bracket,pressure regulating valve 1
4 SNB-1-060 R EE NN Cylinder 2
5 SNB-1-090H FE I 425 1 2% Controller, delay 1
6 SNB-1-050 WERL:R A Magnetic valve, door pump 1
7 SNB-1-051 P 1) S 8 Bracket,magnetic valve 1
8 SNB-1-070 NG Quick release valve 1
9 SNB-1-081 PRI I 57 28 Bracket, quick release valve 1
10  |SNB-1-040 FERS B Splint assy 1
11 [0409Z-041212 RV S 595) Upright column 2
12 |6122G-F965-6100150 | i Connecting board, slide 1
13 |6122G-F965-6100270 BREHIIE S Rubber strip 2
14  |0403Z-041212 SHGIE95Y5Y Guideroller 2
15  |2200-041212Q L9595 Door plank 2
16 |SNB-3-072 R Seat, upper swing arm 2
17  |040BZ-041212 R R Upper swing arm assy 2
18  |6122G-F965-6100280 | JiLfk4¢ Rubber strip 2
19  [6122G-F965-6100250 |l JHEAR & 444 Section bar, aluminium alloy 2
20  [6122G-F965-6100180  |F4 R EH A4 4H AT Aluminium profile 1
21 (2220-041212Q -l Upper brush 1
22  |040DZz-041212 TR R Lower swing arm 2
23 [0400-407000 SE AR S AT Soleplate, fixed axle 2
24  |6122G-F965-6100240 | FEHl Lower brush 2

- 204 -



) KINGLONG

B ]

Front passenger door

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
25 (261301220 e | 1 e Glass, passenger door 1
261301230 e | 1 e Glass, passenger door 1
26 [2271-041212Q T Handrail 4

- 205 -



ZA]

Exit door

- 206 —



) KINGLONG

ZA]

Exit door
FFs FHARH HIC AR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 266900050 LA R Security door assy 1
2 266300120 7N E ] Glass 1
3 266200030 N2 4T Inner protect plate 1
4 H0199699K -0000-660700( % 4= ] 8 Door lock 1

- 207 -



B %5 K E

Rearview mirror and wiper

(=) KING LONG

e

- 208 -



) KINGLONG

B %5 K E

Rearview mirror and wiper

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 FJJL-RH.21.914.00-24V |FIAHI15 47 )5 A0 65 Right Rearview mirror 1
2 FIFJL-LH.22.913.00-24V | AT 20 o #BE Left Rearview mirror 1
DQ-YGQ-ZD2733 I 7 A Wiper assy 1
3 DQ-YGQ-ZD2733-003-R |4 i & Right wiper arm 1
4 DQ-YGQ-ZD2733-004  [Fi | H Wiper blade 2
5 DQ-YGQ-ZD2733-002 |y FliZEF Connecting rod, wiper 1
6 DQ-Y GQ-ZD2732B2-001 | i i #% F KL Motor, wiper 1
7 DQ-YGQ-ZD2733-003-L |7 i &'& Left wiper arm 1
8 DQ-XD-206 Ve Syringe 1

- 209 -



W (—)

Inner trim(1)

- 210 -



) KINGLONG

W (—)

Inner trim(1)
5 TG LA R B FR HE L EiA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 |8204110Q1 B i Sun shield 1 (1m)
8204180Q1 TE B 713 Sun shield 1 (1100mm)
2 8221150Q3 IR Electronic clock 1
3 8228120-001QX D€ 35957 Fire extinguisher assembly 2
4 PJ-STOP 15 241 Bottom, stop 2
5 8201110Q1 W JE LBE Rearview mirror, inner 1
6 8223300HC A Safety hammer 11
7 |5703270LD J}PHK % (DS-910B) Scuttle 1

- 211 -



Wi (=)

Inner trim(2)

10

11

12

13

14

- 212 -



) KINGLONG

Wi (=)

Inner trim(2)
FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 267100350 GikilR i Driver chair 1

2 267400250 B Dk Busman Chair 2

3 267301130 (BB VNN A Y ) Chair 4 ZY-JS-GJC-3.0
4 267400270 B Dk Busman Chair 2

5 267301150 (B R VNN A Y ) Chair 2 7Y-JS-GJC-3.0
6 267301210 (B R VNN A Y ) Chair 2 ZY-JS-GJC-3.0
7 267301170 (B R VNN A Y ) Chair 2 ZY-JS-GJC-3.0
8 267301160 (B R VNN A Y ) Chair 2 ZY-JS-GJC-3.0
9 267301230 (B R VNN A Y ) Chair 2 ZY-JS-GJC-3.0
10  [267301240 (B R VNN A Y ) Chair 3 ZY-JS-GJC-3.0
11 [267301180 (B R VNN A Y ) Chair 2 ZY-JS-GJC-3.0
12 [267301190 (B R VNN A Y ) Chair 2 ZY-JS-GJC-3.0
13 [267301200 (B R VNN A Y ) Chair 2 ZY-JS-GJC-3.0
14 [267301220 (B R VNN LY ) Chair 2 ZY-JS-GJC-3.0
15  [267301130 (B R VNN A Y ) Chair 10 ZY-JS-GJC-3.0

- 213 -



(=) KING LONG

A (=)

27205870

1

l

Inner trim (3)
TR0 350 2TeZ02 380
2 2705880 4 2Tes 02330
5

P=sy

2R 202390

- 214 -



) KINGLONG

A (=)

Inner trim (3)
FFs FARY T AR BEILAATR HE L XA B/

Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 276205870 R Handrail-steel pipe 1

2 276202350 TN Handrail-steel pipe 1 L=1300

3 276205880 TRF-NE Handrail-steel pipe 1 L=1565

4 276202340 TN Handrail-steel pipe 1 1=835

5 276202330 TRF-NE Handrail-steel pipe 1

6  |276600080 GEEZS Ring 22

7 276202210 TRF-NE Handrail-steel pipe 1

8 276202370 TRF-NE Handrail-steel pipe 1

9 276202220 TRF-NE Handrail-steel pipe 1 L=1405

10  |276600220 VY Four-way valve 4

11 |276202230 TRF-NE Handrail-steel pipe 1 L=780

12 276202420 TRF-NE Handrail-steel pipe 2

13 |276202390 PRF-NE Handrail-steel pipe 1

- 215 -



R QU

Inner trim(4)

e
L=

r=ay
w L=

aae
Sl
PN Ty
alle

|

e

S
L

| S

e
L——

SN

LA N

= e
e )
— A p—

|
—
’.l.!

©
El [\?5
. iiz. .
" |
[ %
g | }?l Sy

=
)
g

Bt
L —
=
iy
- T

l— ]

L—

=y
]

e

-

e

- ——
= =
I ="

~

oy
g

1nnwww 4=
| —

Lo
[

7=

N 278202480

27 )
/5
! #Tesnnzen
/B

27

%

27 a5 C-C
N ©
?'?¢,112135EI

.

/

%,ﬂ

10

27

02 380
=7

276
10]

=310 |1

9

2F&&00210

- 216 -



) KINGLONG

R QU

Inner trim(4)
FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 276202480 T Handrail-steel pipe 1
2 276202310 TG Handrail-steel pipe 1
3 276202320 AT B - Handrail assy-steel pipe 1
4 276202940 FRF-45E Handrail-steel pipe 1
5 276202360 RN Handrail-steel pipe 4
6 276600260 Tt o Sk -4k T+ Top end-handrail 13
7 276600210 I e J3 Round seat 4
8 276102150 PR -EAR Guard rail 1
9 276600260 KTPiRE Handrail Sleeve 1
10  [276202380 RN Handrail-steel pipe 2 L=625

- 217 -



Inner trim(5)

A ()

R TN T o -

L

o SR

=

A==

w e oLl
| S P —
S Sy
e et P
o T, —_—
& SEllaE
== m! L
e )
— —_

=L 1 b __...nns.-__...n...HJ 1=
|_ [ = L
L3 I S
?.HJJ e
L g =L
] L ¢ R
F=me] PR
\szx..:w L L]
L S N L - I N
==

L e} 0 et PN g
.”E LY A
(===
m I e P
L - I ——

- 218 -



) KINGLONG

A ()

Inner trim(5)
FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 276202270 TRTF B -H0E Handrail assy-steel pipe 2
2 |276600230 =il T-union 27
3 276600200 RN Seat 14
4 276202200 AT Handrail -steel pipe 2

- 219 -



W (3D

Inner trim(6)

ap

[ is R | ¢ = | & —
—i7 r5'|1 | 1y
e |
|
|
| -
A- ; 25T ?WE,E
57300610 9

,rﬂ’ﬂT

@ 2oz

ZETAZu0
10

ik | :
257800640 —— ar S —— I [ |
13 N R | |
A NN 1 i ' — Y

— |

]




) KINGLONG

W (3D

Inner trim(6)
P FHRG LA R B FR HE LE DA #HIE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 257700160 FIHL_EKE Driver upper vent 1
2 |257700150 A HL XUE Driver lower vent 1
3 257200500 AAIE B Cooling air path 2 850X 11300
4 257201970 SRV SY5's Light section assy 1
5  [257800610 ME H XA Vent 1
6 257202010 AT T Moulding roof, front inside 1
7 257202110 T TR e M B Decorative cover 1
8 257700760 B ERSYA Vent assy 1
9 (257202100 SRR 5 Glass 1
10 257202420 Ja T Moulding roof, rear inside 1
11 [257200790 TR Middle top plate 1

257201960 TR Middle top plate 1
12 [257202030 TR Middle top plate 1
13 |257800640 Al A Adjustable vent 2

- 221 -



A A EAE

Right side clad column

(=) KING LONG

2ELL 0TRI0
255402050
?51"“”':'8“':' 256407980 254&07170 2 :’ 7360 6
e 2 3 Zoaa0E0Z)
L 1 \
\ 7
| 7 - ;
zanﬁz:\l E 5 / - : | |
12 e e f—
| ' ! : [ |
[} ] 1 [N} [
- - - ™1 - - 1
: = =
I
S | P
\Qﬂuugnu 4807750 Eﬁ_ﬂﬁll‘*‘* ] iéhf-rﬂ??hﬂ
11 10 9 8

- 222 -



) KINGLONG

A A EAE

Right side clad column

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 254400860 WALKAER Window Clad column(2) 2 L=1050
2 254407980 (NP SRON=Y Rear Clad column,side window 3 L=650
3 254407170 (IRERON=Y 5 Clad column,side wall 1 L=850
4 254407960 (RS RON =y Window Clad column(1) 2 L=1250
5 254407910 ISIAE L E T Door Clad column 2 L=1250
6 254408050 A HLE JE AR R A Rear Clad column,driver window 1 L=1500
7 254408020 Je SIS R Clad column,left front 1 L=1400
8 254403940 FANLE T TR R Lower Clad column,driver window 1 L=1150
9 254408040 Nl AR N E Lower Clad column,left side window 1 L=4800
10  [254407250 (IEERON=Y 53 Clad column,side wall 2 L=2200
11 254400900 N AN =y Lower Clad column,side window 1 L=3100
12 |254406913 Ze e N E R Lower Clad column,left side window 1 L=1450

- 223 -



ZEMEEE

Left sideclad column

(=) KING LONG

Z5a] 790 25480700 224407370 2544 (7900

1 3 4 5

20 LT I
2 L
-' T I’I‘é ‘II:I | 1 1 '(

A "_1 \
;éf-h-ﬂ'?s 20 }.jﬁ 407900 iﬁuﬂﬂqu l@u %0090 0 Bﬁaau;ﬁwg
10 9

8 7 6

- 224 -



) KINGLONG

ZEMEEE

L eft side clad column

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 254407910 [V SN = Door Clad column(2) 1 L=1250
2 254407260 0, S A - i S A Clad column,side wall 1 L=1150
3 254407960 AT AL Window Clad column 4 L=1250
4 254407970 HALKA)ER Window Clad column(2) 2 L=900
5 254407980 (NP SRON=Y Rear Clad column,side window 1 L=650
6 254406913 Ze s Tz = Lower Clad column,left side window(3) 1 L=1450
7 254400900 M W EAE Lower Clad column, side window(2) 1 L=3100
8 254400890 Py N NN ROy S Lower Clad column, |eft side window(1 1 L=6000
9 254407900 FISIA R A — Door Clad column(1) 2 L=2300
10  |254407890 NSOV =Y 5 Clad column,right front 1 L=2300

- 225 -



HLAH(—)
Electrical equipment(1)

- 226 —



) KINGLONG

HLAH(—)
Electrical equipment(1)

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 279300770 % Guidepost 1
2 279300760 % Guidepost 1
3 3722510LS H e AT Front turning lamp 2
4 236300020 HIALEAT Front headlamp(low beam) 2
5 236300010 R AT Front headlamp(High beam) 2
6 6128G-0000-3721013 SO K TWDT797( /) Front fog lamp(left) 1

6128G-0000-3721014 SO %5 X TWD798(47) Front fog lamp(right) 1
7 DJMD-198+68-6103G || ]Jii] (SK198X68L) Door light 1

279300740 e Guidepost 1

DJWG3.130PB MFREXT Side signal lamp 8
10  |3723410LS SO IR R AT Rear indicator lamp 2
11 |3723010LS OGRS AT Signa lamp 2
12 |[3723210LS I 1) 4T Side turning lamp 4
13 |279300750 % Guidepost 1
14  |6128G-0000-3722030  |30):ZS801 ) H: it Rear decorative plate 1
15  |6128G-0000-3722010 SOEHATOYL A 5 AT Rear combination retail lamp 1
16  |6120C-0000-3723051 AT License lamp 2
17 |3722510LS IEE 29 Rear fog lamp 2
18  |6128G-0000-3722040 WHEZS802 ) B Rear decorative plate 1
19  |6128G-0000-3722020 EHAB004L & 5 AT Rear combination retail lamp 1

- 227 -



()
Electrical equipment(2)

- 228 -



) KINGLONG

()
Electrical equipment(2)

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3730310UU HEFK Combination switch 1
2 H01426127Y -0000-37210] H1mi I\ Electrica horn 1
3 H01426127Y -0000-372107 H1mi I\ Electrica horn 1
4 3730410-002NJ K Electrical control box 1
5 3703420-014QT i Battery 2
6 238700180 HLE R TT R Power master switch 1
7 3730421-001 HLA A Capacitance box 1
8 3730420-003KY Ja JA BTk Rear start up switch box 1
9 3800161 REWIAETTIF R Engine bin gate switch 1
10 6180K-0000-6205200 JF105)% 5 1 Emergency valve 2
11 |[257201970 SRLEY Y SY5's Ligth section assy 1 AR A PCEL
12  |FFMHQ-ZCM-3C-2 Jhk iR 4 TR K K 2 Distinguisher 3
13 [7911110-032SJ UALNEE ¥ Backsight system, colourful 1

- 229 -



RE
I nstrument desk

- 230 -




) KINGLONG

PE3E)

Instrument desk
FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 |6127G-0000-5305100  |fx £ & (FE. @D Instrument desk assy 1
2 238500070 RZRAUR Bus instrument 1
3 FIMHQ-ZCM-3C-02 |k K K &5 E J 8424l |Fire extinguisher switch, engine compart 1
4 56.1313.30 3 kRS 3-Button Selector 1
5 InFAEE TR Heater switch 1
6 SK-17-1 PRI Control panel 1
7 % A T 2% Guidepost controler 1
8 FJ-JL-SWFDc05-3 AL LB AN G B i JF ¢ |Regulating switch, rearview mirror 2

- 231 -



) KINGLONG

H 2ot

Electrical unit

FF5 ARG 3R BEILATR HE LA #E
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 3800131LU FFORIAHE Side frame, switch 6
2 3800132LU FEHAE Mid frame, switch 10
3 3730907KB LIl E R Relay, universal 7
4 |JQ203A Bk HLEE (JQ203A) Relay, start up (JQ203A) 1
5 DQ-KLQ7G-200 T UERH FE RN A Indicator, air filter jam 1
6 3730522-001 TR HIZEXT-5 Controller , get off bell XT-5 1
7 |3800492-011 RS 3% (AT-1065B) Alarm buzzer (AT-1065B) 1
8 3800802 18] 441 2 ey 2% (38N-18010) | Alarm buzzer 1
9 (238300840 eI Buzzer 1
10 (3730422 H1,FH (50W/1002) Resistance 1
11 |[3800601-002TA VU 7RI (MUX-2B/1)  |Front module 1
3800602-003TA VU1 AT 2R (MUX-2B/2) |luggage compartment module 1
3800603-003TA PO IR L (MUX-2B/4) | Top roof module 1
3800611-004TA VI i ZR32-A CPU 1
3800621-001TA VU7 R i Ey (MUX-2B/3)  |Rear module 1
7925118-005S] R 29 H1J5 (PW-001) Power 1

- 232 -



) KINGLONG

SR

Wring harness

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes

1 237600190 EFRSIE TN Wiring harness,transmission 1

2 237100980 [EEERA TN Wiring harness, chassis 1

3 241100820 R Wiring harness, instrument 1

4 241301490 TR TR Wiring harness, roof 1

5 241500570 BRI 2R TR Wiring harness, front wall 1

6 237200790 FLIT 2R - R B AL Wiring harness, engine 1

7 237400680 PEI 4 K-ABS Wiring harness, ABS 1

8 237300950 SRR g Wiring harness 1

- 233 -



TRz &

Switch control box

(=) KING LONG

12 11 10

- 234 -



) KINGLONG

FoRiEHlE
Switch control box

5 ARG LR BEILATR HE LA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 [3730915-002NJ K YT % (DK236)  |Power master switch 2
2 Q-QDBHJIDQ-12V JA BRI Ak HL g Relay, startup protective 1
3 897H-1AH-C1 Ik HLAR Relay 1
4 |3730801-001 PRI 7 (BA) Fuse 5A 1
5 3730801-003 %20/ Fr (15A) Fuse2 (15A) 1
3730801-003 % LIRES Fr (15A) Fusel (15A) 1
6  |3730801-002 TRE Fr(10A) Fuse 10A 1
7 QBKG6 FHAR T K Toggle switch 1
8  |3730913UV JE B4k B 24 (ID234) Relay, startup 1
9 3730801-40A 40A R[5 Fuse 40A 1
10  |3730801-30A 30A R Fuse 30A 1
3730801-50A 50A [ Fuse 50A 1
11 |3730801-150A 150A LRI Fuse 150A 1
12 [YRX35A 35A T 1 2k Fusible wire 35A 1

- 235 -



AR IT R FRANAT

Switch and indicator light

1 2 3 4 5 6 7 8 10 11 12 13
\ [ e ||
S EEIEIEIRIR e
14 15 16 17 18 19 20 21 24
I R T |

o
5 | |

- 236 —



) KINGLONG

AR IT R FRANAT

Switch and indicator light

FF5 ARG FRIC AR &L Ha B Uniit &I
Item No. Part No. Chinese Name English Name Quantity ChineseNotes
1 3800101-002LU ST S NLIPAS Switch, retarder turn off 1
2 3800102 EPIRIAPIES Switch , daylight lamp 4
3 3800103-003 BRITIFK Switch, emergency lamp 1
4 3800138LU THRETF R Switch, lifter 1
5 3800139LU LB GAITR Switch,body return 1
6 sz el B 0T% |Switch,powerful /abstemious transfer 1
7 3800107 HT IR Switch , ventilator 3
8 3800108 [IE2SPIPS Switch , front fog lamp 1
9 3800109 IEESIPIES Switch , rear fog lamp 1
10  |3800115 (EESNEEIPIPS Switch, back buzzer 1
11 |3800138-005 KneelingJT 5% Switch, kneeling 1
12 |[3800125-004 IRLIF K Switch , cruise 1
13 |3800126 IR ETT K Switch , cruise setting 1
14 |3800134LU P 1T K Switch , passenger door 1
15  |3800221LU AR IR TR K Switch, outer guidepost 1
16 |3800223LU PR T K Switch, inner guidepost 1
17 3800128-002LU INV=SiSN Switch, emergency 1
18 |238202120 LEAILE A SIS S Switch,buzzer 1
19 AT T K Switch,video change-over 1
20  |3800114-001 VNI S Switch , horn change over 1
21 |3800141-021LU AR T AR L I AR AR [Indicator lamp, transmission oil temp tog 1
22 |279400900 FH Y Hl R 4 Switch , disinfect- english 1
23 ENRTF R Switch BRAE) et
24 BRRE TG Switch, defroster 1 PRAE) AR

- 237 -



(=) KING LONG S H AR E KT-SIATE-SAT(X-B)

Air conditioner*Wiring harness sketch

i '
1 ;. ‘:"5-’

% 7
o T =zupplied b}fj T

e

- 238 -



) KINGLONG

25 B2 IR KT-SIATE-SAT(X-B)

Air conditioner*Wiring harness sketch

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 fith PR Storage battery 1
2 SK-17 2 il T A Control panel 1
3 28092200000 g Condenser 1
4  |VAO01-BP1-66A 7 ke AL Condenser fan 4
5 28092100000 R Evaporator 1
6 2.35MPA/1.65MPA [SSIES High pressure switch 1
7 0.04MPA/0.14MPA (HESESS Low pressure switch 1
8 009-B50-22 ZER A AL Evaporator blower 6
9 SAT-XB HLAR Electric components box 1
10 |FKQ2-6 H AL Fresh air damper electromotor 1
11 [5KQ ESTE/SS Temperature sensor 1
12 [4NFCY 4l Compressor 1
13 KA Alternator 1
14 |ATY-V13(AtypeV13) |[Faw Belt 2
15  |HFV4024-121G-D Yk iy e Relay 13
16 B4 0210-0260 Clutch ¢210-¢260 1
17  |FBC2-200 200A PRIG K Safety unit 1

- 239 -



A EREE RS KT-SIATE-SAT(X-B)
Air conditioner*Condenser system

(=) KING LONG

- 240 -



(=) KING LONG

A EREE RS KT-SIATE-SAT(X-B)
Air conditioner* Condenser system

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 16120101300 BRRERR ZH AT The nut-plank unit 8
2 28092203103 RS AT Condenser shell 1
3 28050216000 fift WOk HH RO R 2 The liquid tube-out from the receiver-2 1
4 28090202000 VB AR TS XA The windshield for condenser coil 2
5 28052215000 Bitas it < B The gas tube-into the condenser 1
6 28052201300 RS AT The gas tube unit-into the condenser 1
7 28090214002 LR AT The condenser coil 1
8 28090214002 Vb2 RSN AT T AR Right fiberglass cover for condenser 1
9 GB5783-86 I Sk A 7N A IR FEM6X 30 Internal hexagonal bolt M6x30 8
10 K45 8 (L =1640mm) Long gemel (L=1640mm) 2
11 |VAO01-BP1-66A e S IRNIN Condenser fan 4
12 [28050210000 R S IR Condenser fan plank 1
13 |401330 AR Fan shield 4
14  |GB818-85 AL KRR M6%25 Crisscross bolt M6x25 16
15 |GB5783-86 P o6 Washer ¢6 16
16  |28090203002 UL A B AN A 1 A Left fiberglass cover for condenser 1
17 by Gemel 2
18  [28050208000 UL A B AN v 2 Middle fiberglass cover for condensor 1
19 |GB5783-86 P I 06 Spring washer ¢6 16
20 |GB5783-86 IREE M6 Nut M6 16
21 (28050204001 i ORI e Liquid tube-into the receiver 1
22 [101008 fift WO Receiver 1
23 (28050211000 fift WOk HH B R L The liquid tube-out from the receiver-1 1

- 241 -



R KNG LONG

BRI RS KT-SIATE-SAT(X-B)

Air conditioner* Condenser system

5 TG LA R B FR HE L EiA #HIE

Item No. Part No. Chinese Name English Name Quantity Unit Notes
24  |GB5783-96 INFIEFE M6%25 Hexagonal bolt M6x25 30
25 28052201401 eSO s A The liquid tube unit-out from the conden 1

- 242 -



TP REWARL

Air conditioner*Evaporator system

- 243 -



) KINGLONG

TP REWARL

Air conditioner* Evaporator system

FFs FARY T AR BEILAATR HE L XA B/
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 GB5783-86 IREE M6 Nut M6 40
2 GB5783-86 P M6 Washer M6 40
3 28090106002 AR AR TR R Evaporator shell 1
4 28090110000 AR A IERE AT The liquid tube-into the evaporator 1
5 DANFOSS-9.6T I 1 Thermo expansion valve 1
6 28062110000 ST Balance tube 1
7 DANFOSS-16S P BE Sight glass 1
8 28050108001 eI bR = The connecting tube 1
9 100105 Tl The drier filter 1
10 |GB818-85 AR SKIRET M4x20 Crisscross bolt M4x20 60
11 [28062108140 AR E AL The gas tube-out from the evaporator 1
12 [28052105000 R S i A RO = The connecting gas tube-into 1
13 |2.35MPA/1.65MPA SIS S High pressure switch 1
14 |0.04MPA/0.14MPA IRETF K Low pressure switch 1
15 (28092104000 AR AL P The connecting gas tube-out r 1
16 (28060108130 BRI WE AT The liquid distributor unit 1
17  |28062108000 AR AR LB The evaporator unit 1
18 (28090113002 R LR The evaporator cover installation plank 1
19 B (L=2206mm) Gemel (L=2206mm) 2
20 |GB5783-86 P EE M6 Spring washer M6 40
21 |GB5783-96 12 M6x25 Bolt M6x25 40
22 [28090111004 PR AR BIE AN AT 754 Right fiberglass cover for the evaporator 1
23 L Gemel (L=2206mm) 2

- 244 -



R KINGLONG

BRI ARG

Air conditioner*Evaporator system

FFs FARY T AR BEILAATR HE L XA B/

Item No. Part No. Chinese Name English Name Quantity Unit Notes
24 (28050112000 ZE R WA T 55 AR Middle fiberglass cover for evaporator 1
25  |28090114004 ZE R PN /e 76 B Left fiberglass cover for evaporator 1
26 (28060113000 Tp R R 2L A The liquid tube-into the drier filter 1
27  |009-B50-22 TR RHL Evaporator blower 6
28  |28050117000 B Ak R K Fresh air damper unit 1
29 (16010106000 AR A ST E AR The fasten plank for evaporator coil 4
30 16120101300 BRRERR ZH AT The nut-plank unit 8
31 |SAT-XB HLA% Electric components box 1
32 28090106999 ERPL T Thefresh air shield 2

- 245 -



A SRR B

Air conditioner*Exterior pipeline link

- 246 -



) KINGLONG

A SRR B

Air conditioner*Exterior pipeline link

FFs FHRH HIC A FR Y HE FAfr #HE
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 ANFCY AR Compressor 1
2 WS 9028 Suction tube ¢28 1
3 28092200000 A kA Condenser 1
4 28092100000 Py Evaporator 1
5 HAAE 922 Discharge tube ¢22 1

- 247 -



R KNG LONG

IKBE KR FE R G

Water heater and defroster system

FF5 ARG 3R BEILATR HE LA E-2as
Item No. Part No. Chinese Name English Name Quantity Unit Notes
1 8102110-240GA ERARAL Defroster 1
2 8101102AE A AR R 1) (DN-38) Copper ball valve 1
3 8101410-102GA A XN 25 1 (4000) Radiator 8.4m
4 GW7376127Y -0000-81014 15 L HFFE I #h 2% Heater

- 248 -



	Engine
	Engine accessory
	Suspension
	Axle
	Propeller shaft
	Wheel system
	Steering system
	Brake system
	Body system
	Inner trim
	Electrical equipment
	Air condition

